NOBLELIFT &1

256898501001 K3 RZL/DRIVE SYSTEM

FF58/N0 GiFg/SN £ Name Fk/QTY % ¥%/Remark
1 256813515001 | BzEh#; (AQ) Drive axle(AQ) 1 3.0-3. 8T
1 256713515001 | H (AQ) Drive axle(AQ) 1 2.5T
1 256813511001 |5z 4 (KD) Drive axle(KD) 1 3.0-3. 8T
1 256713511001 |4Eah# (KD) Drive axle(KD) 1 2.5T
2 256814020001 [} i Seal washer 1
3 256814011001  [485d 4 (30. 14) Gear box (ZN) 1 FE4P25-38GB %1
3 256814011002 |45 (70) Gear box (ZC) 1 FETPZO=300B AR/
3 256814011003  [453di4 (38. 6) Gear box (ZN) 1 FE4P25-38GY 5]
3 256814011004 (454 (22. 8) Gear box (ZN) 1 FEAP25-38GH 75
4 910600100029 [[4E44GB119. 2-10x24 Dowel pin GB119.2-10x24 1
5 910400100008 [V #EGBI7. 1-12-200HV Washer GB97.1-12-200HV 12
6 910400500008 |13 44 fEGBI3-12 Washer GB93-12 12
7 941100200006 [iZ4#M12x1. 5x45-12. 9 Bolt GB5786-M12x1.5x45-8.8 12
8 910300900002 [ AFGB6178-M20-8 Nut GB6178-M20-8 1
9 910400100009 [ —14-200HY Washer GBO7:1-14-200HV 5
10 910400500009 Washer GB93-14 5
11 910100200027 | #244GB5785-M14x1. 5x155-8. 8 Bolt GB5785-M14x1.5x155-8.8 5
12 910600600037 [H [1456B91-4x40 Split pin GB91-4x40 1
13 910400500012 |34 £ [EGBI3-20 Washer GB93-20 9
14 910400100012 |44 [EIGBI7. 1-20-200HV Washer GB97.1-20-200HV 1
15 910100500006 [#Z4#GB31. 1-M20x90-8. 8 BoltGB31.1-M20x90-8.8 1
16 910800100020  [0J% - 490x2. 65 O ring 90x2.65 1
17 256832011003 | il (329) HPQ16 Motor (AC )HP 1 FE4P25-38GB/GH
17 256832011002 [ Hipl (K E-80V) Motor (permanent-80V) 1 FE4P25-38GY (80V)
17 257532011001 L GREE-153V) Motor (permanent-153V) 1 FE4[25-38GY2 (153V)
18 255098513251  [fLkE (1P) Sensor(HP) 1 FE4P25-386B/GH
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NOBLELIFT &1

256898501002 ZRZ4F (3. 0-3. 8t)-AQ /DRIVE AXLE (3. 0-3.8t)-AQ

FF58/N0 GiFg/SN £ Name Fk/QTY % ¥%/Remark
1 256998523501 | -4l 4£-24453-02061B 24 3.0-3.8T
2 256998523502 [*f:4fi-A22]3-02011 2 3.0-3. 8T
3 256998523503 [k #4-A2243-02031 2 3.0-3.8T
4 256998523504 | [R| ¥ KEM58X2-25555-00004 1 3.0-3. 8T
5 256998523505 |11 [t]58-25555-00006 2 3.0-3. 8T
6 256998523506 [#}1560X75X10-24453-02121G 2 3.0-3. 8T
7 256998523507 [0%![#]59. 6X2. 4-2555-00008 2 3.0-3. 8T
8 256998523508 |74k ik -25953-72001 2 3.0-3. 8T
9 256998523509 |l ik -A2243-02051 1 3.0-3. 8T
10 256998523510 |4 & &L -AXQ-Q03E5-1520R 12 3.0-3.8T
11 256998523511 [Hf5E-A22J3-02021A 1 3.0-3. 8T
12 256998523512 [#9E-22193-03001 3 3.0-3. 8T
13 256998523513 [l JE4 R -90106-65690 1 3.0-3. 8T
14 256998523514 | 7 7)) 4 k1 1 270-24433-70411 1 3.0-3.8T
15 256998523515  |B 12391302041 12 3.0-3. 8T
16 256998523516 | B #iRHE-25303-021028 12 3.0-3.8T
17 256998523517 i 75X100X10-25555-00009 2 3.0-3. 8T
18 256998523518 | [ ik 14l 7k33012 2 3.0-3.8T
19 256998523519  [4£#%-25555-00003 2 3.0-3. 8T
20 256998523520  |if7)jii-24453-02131 2 3.0-3.87
21 256998523521 [k Hi7K30214 2 3.0-3.8T
22 256998523522 [t 72X100X16-24453-021216 2 3.0-3. 8T
23 256998523523 | jli#100X125X12-76351-01004 2 3.0-3. 8T
24 256998523524 [ ££M20X1. 5-B4223-00020B 12 3.0-3. 8T
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NOBLELIFT &1

256898501003 LX3)#F (30-38G) ~KD/DRIVE AXLE (30-38G)-KD

\ 1 8 b
WS e B0

9000a 0

? : | Y T
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1

F&/NO FRAG/SN 2K Name FBE/QTY 4% 1%/Remark
1 256898523501  |BRaH72H-2301101-00 Driving axle housing 3.0-3.8T
2 256898523502 |l zlikH-3103103-00 Drum brake 2 3.0-3.8T
3 256898523503 [4£#4H-3103101-00 Hub 2 3.0-3.8T
4 256898523504 [ i Ef FEEEH-3103102-00 Large oil seal ring 2 3.0-3.8T
5 256898523505  [3ii&f100X130X12 Seal ring100x130x12 2 3.0-3.8T
6 256898523506 | [ 4k 1 k30214 Bearing30214 2 3.0-3.8T
7 910700600020 | [tz 1K 32012 Bearing32012 2 3.0-3.8T
8 254198523557 |07 [65X3. | O-ring 65X3.1 2 3.0-3. 8T
9 256898523507 /Nl 142 BEIH-3103109-00 Small oil seal ring 2 3.0-3. 8T
10 254198523555 | ji#75X100X10 Seal ring 75x100x2 2 3.0-3. 8T
11 910300700005 |3 EZHHME0X2 Round nut M60X2 4 3.0-3. 8T
12 910400900013 1z 60 Lock washer60 2 3.0-3. 8T
13 256898523508 [l #H-2303106-00 Half shaft pad 2 3.0-3.8T
14 256898523509 |3}-4iH-2303101-00 Half shaft 2 3.0-3.8T
15 256898523510 [ A l#:H-2303107-00 Half shaft bolt 24 3.0-3. 8T
16 256898523511 |4E iR HEH-3103106-00 Hub bolt 12 3.0-3.8T
17 256898523512 [#BEHIRAEH-3103110-00 Hub nut 12 3.0-3. 8T
18 910300200005 [/ fij 5 EpM20X1. 5 Nut M20X1.5 12 3.0-3.87
19 256898523513 [ /i &#H-3501100-00 Left brake 1 3.0-3. 8T

20 256898523514 |47l 5)j#4H-3501200-00 Right brake 1 3.0-3.87
20 256898523515 [19E2G1/2 H-1701104-00 Pug ZG1/2 3 3.0-3. 8T
21 256898523516  |i% /< 4EH-2301301-00 Vent plug 1 3.0-3.87
22 256898523517  [[AE4Y Pin 1 3.0-3. 8T
23 256898523518 | il 3l &% € L FEH-3501301-00 Brake positioning bolt 4 3.0-3.8T
24 256898523519 [ i) 4% S IR HEH-3501302-00 Brake bolt 12 3.0-3. 8T
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NOBLELIFTi&7]

256898501003 4134 & (& )/LEFT BRAKE(30-38G)-LEFT

FEINO 4H3/SN £ Name BE/QTY £&¥E/Remark
1 256898523532 124:M8x1.25x20GB/T5783-2000 Bolt M8 x one point two five x 20GB/T5783-4 2
2 910400500006 I HE GB93-8 Spring washer GB93-8 2
3 256898523530  [/ik1#%24433-70040G Rubber plug 24433-70040G 2 KiEHa 5
4 256898523531 JE 1 4F24433-70010G Spring tension rod 24433-70010G 2 K//MEFAE
5 256898523533 e il 5 g% IR AR s i 24433-72000G-L Brake base plate assembly (left) 24433-720(} 1
6 256898523537 F-hik41§24433-70150G Pin 24433-70150G 1 KIMEFALE
7 256898523535 75 Tl ) HikF24433-70140G-L Hand brake rod (left) 24433-70140G 1
8 256898523539 il 3 B R 8y 4 i 24433-71000G Brake shoe with friction plate assembly 2443 1
9 256898523545 % 1524433-70020G Pressure spring seat 24433-70020G 4 KIMEFRALE
10 256898523546 JT #24433-70030G Compression spring 24433-70030G 2 KIMEFALE
11 256898523548 $i $#24433-70050G Tension spring 24433-70050G 1 KIMEFALE
12 256898523554 7 if\24433-70100G-L Pawl (left) 24433-70100G 1 KAEH A5
13 256898523550 Jr 411 #24433-70090G-L Torsion spring (left) 24433-70090G 1 KIMEFALE
14 256898523570 7e [ i 2% 1 24433-74000G-L Left gap adjuster assembly 24433-74000G-L| 1 KAEH A5
15 256898523543 |3 % % 24433-73000G Spring cable device 24433-73000G 1 KA 5
16 256898523553 [ /¢ 1] fir (J5) 24433-70071G-L Return spring (front) 24433-70071G 1 K/ ME TR 4
17 256898523549 S H24433-70081G Guide block 24433-70081G 1 KA 5
18 256898523556 | /¢ [al i i (1) 24433-70070G-L return spring (front) 24433-70010G-L 1 K/ ME TR 4
19 256898523552 117 24433-70060G Guide plate 24433-70060G 1 KA 5
20 256898523574 e B R Py B R Y A4 R24433-T71001(| Left brake shoe with friction plate and spring 1
21 256898523544 il 5h 43 %% 5 Rk 2433-76000G Brake wheel cylinder assembly 1
22 256898523538 TR §] 24433-70110G Pin 1 24433-70110G 1 KUMEFAL &
23 256898523557 1 il B kF24433-70120G-L Push rod (left) 24433-70120G-L 1 AL
24 256898523542 FF4F14 /6124433-70170G Rod pin retainer 24433-70170G 1 KIMEFALE
25 256898523541 Gk 1 24433-70160G Elastic gasket 24433-70160G 1 KIMEFALE
26 256898523559 513%24433-70130G Push spring 24433-70130G 1 KIMEFALE
27 256898523564 il #hNF A (J£) 0C11246-14603-30 Brake cable assembly (left) 0OC11246-146( 1 L=1270
27 256898523565 il 44 LR (£7) 0C11246-24603-30 Brake cable assembly (right)OC11246-24604 1 R=1790
A 256898523576 K A% ¥ 4,24433-70411G-DXLB Major repair kit 24433-70411G-DXLB 1 KAE L
B 256898523577 /IMEFE£1,24433-70411G-XXLB Minor repair kit 24433-70411G-XXLB 1 MEF AL
3
256898501003 #} 35 B -% /LEFT BRAKE(30-38G)-Right
FFSINO STG/ISN B3 Name H&IQTY #%¥E/Remark
1 256898523532 12 £ M8x1.25x20GB/T5783-2000 Bolt M8 x one point two five x 20GB/T5783- 2
2 910400500006 46 GB93-8 Spring washer GB93-8 2
3 256898523530 [ +#24433-70040G Rubber plug 24433-70040G 2 KigFf &
4 256898523531 | /% %4 #1-24433-70010G Spring tension rod 24433-70010G 2 K/ MERAL S
5 256898523534 A il 5l 28 AR S R 24433-720006-R Brake backing plate assembly (right) 1
- 6 256898523537 T 4HF41124433-70150G Pin 24433-70150G 1 KIMEEEL S
7 256898523536 4 F il 34 kF24433-701406-R Hand brake rod (right) 1
8 256898523539 S B BEHE F S Rk 24433-71000G Brake shoe with friction plate assembly 2443} 1
9 256898523545 T #14:24433-70020G Pressure spring seat 24433-70020G 4 KIMERAL S
10 256898523546  |J1:#i24433-70030G Compression spring 24433-70030G 2 KIMEELEL S
11 256898523548  [41%24433-70050G Tension spring 24433-70050G 1 KIMEELEL S
12 256898523555 A7 1T 24433-701006-R Pawl (right) 1 KAEFAL
13 256898523551 A7 H1#24433-700906-R Torsion spring (right) 1 KIMEFIAL
14 256898523571 A 170 5 1 4% 2% 1. ik 244 33-74000G-R Right gap adjuster assembly 24433-74000G 1 PNCE kR
15 256898523543 |7 44 H 24433-73000G Spring cable device 24433-73000G 1 PN
16 256898523572 Je B3 (J5) 24433-70071G-R Return spring () 24433-70071G 1 K/ MEFALE
17 256898523549 7 [1424433-70081G Guide block 24433-70081G 1 PN
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NOBLELIFT &1

18 256898523573 |7 [l i3 i (7i7)24433-70070G-R Return spring (I) 24433-70010G-L 1 K/ MEEAL S
19 256898523552 | \:[i11224433-70060G Guide plate 24433-70060G 1 FAEH L
20 256898523575 A i) Bl S R R A B 24433-71001(] Right brake shoe with friction plate and sprin 1
21 256898523544 il 21 5y % 1% 2433-76000G Brake wheel cylinder assembly 1
22 256898523538 [k [\444124433-70110G Pin 1 24433-70110G 1 KUMETAL
23 256898523558 |4 T-ifil@lifi:fF24433-70120G-R Push rod (left) 24433-70120G-R 1 KAEFEAL S
24 256898523542 |1 4514 #24433-70170G Rod pin retainer 24433-70170G 1 KIUMETAL
25 256898523541  [3ii{h 4 )124433-70160G Elastic gasket 24433-70160G 1 RIUMEELL S
26 256898523559 |#11§24433-70130G Push spring 24433-70130G 1 KIMEEAL S
27 256898523565 HlEhAN R B R (F) 0C11246-24603-30 Brake cable assembly (right)OC11246-2460 1 R=1790

256898523578 KAEFE£124433-70412G-DXLB PN
B 256898523579 /IMETE124433-70412G-XXLB MEE AL
3
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NOBLELIFT &1

256898501005 LEZHF (2. 5T)-AQ /DRIVE AXLE (2. 5T)-AQ

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark

256798524501 | MR RF-24354-32311B 12 2.5T
2 256798524502 | k8% F2-24353-72001B 12 2.5T
3 256998523518  [#l&33012 2,57
4 256798524503 |#£#%-A20A3-02011JXX 2 2.5T
5 256998523521  [#f7&30214 2 2,57
6 256998523522 |iflidt i -24453-02121G 2 2. 5T
7 256998523523 [l 100X1125X12-76351-01004 2 2,57
8 256798524504 |5} #%-22673-02031 2 2.5T
9 256998523524 [ REM20X1. 5-B4223-00020B 12 2,57
10 256798524505 |4 |3} 4% i BREF00056R 1 2,57
11 256798524506  |BzfjHE M2 -02041A 1 2,57
12 256998523512 |1%3E-22193-03001 3 2,57
13 256998523513 [l JE4 R -90106-65690 1 2,57
14 256798524506 |/ | &% k4 BREF000561. 1 2,57
15 256998523508 [ fM14X1. 5X38-25953-72001 4 2,57
16 256998523509  [#2EM14X1. 5X30-A22A3-02051 12 2,57
17 256798524507 [ :4ifi-A20A3-02051 2 2,57
18 256998523517 |HiEf75X100X10-25555-00008 2 2,57
19 256998523507  [0%![#59. 6X2. 4 2 2.5T
20 256998523506 |#f45-25555-00007 2 2,57
21 256998523504 | [ i BEM58X2-25555-00004 4 2.5T
22 256998523505 | 113l #4[#H58-25555-00006 2 2,57
23 256998523503 [} #-A2243-02031 2 2.5T
24 256998523501 | }-Hiigf2-24453-02061B 24 2,57
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NOBLELIFT &1

256898501006 BRZy4F (2. 5T)—KD/DRIVE AXLE (2. 5T) KD

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark

256798523501 [/ &#4G-3501100-00 Left brake 1 2,57
2 256898523516  |i% " 4£H-2301301-00 Vent plug 1 2.57
3 256798523502  |WRaANHF776-2301101-04 Driving axle housing 1 2,57
4 256798523503  [2-4#iG-2303101-04 Half shaft 2 2.57
5 256798523504 [ 4714 #$G-3501200-00 Right brake 1 2.5T
6 256798523505  |i{#)j5i6-3103103-00 Drum brake 2 2,57
7 256898523504 i} 142 BEH-3103102-00 Large oil seal ring 2 2.5T
8 256898523505  [3fif100X130X12 Seal ring100x130x12 2 2,57
9 256898523506 | [l & 30214 Bearing30214 2 2.5T
10 256798523506 [#:156-3103101-04 Hub 2 2,57
11 910300200005 [/ fis 8 EFM20X1. 5 Nut M20X1.5 12 2,57
12 256798523507 |4E iR HEG-3103106-00 Hub bolt 12 2.57
13 256798523508 |4t #0RREG-3103110-04 Hub nut 12 2.5T
14 256898523510 | -4l #EH-2303107-00 Half shaft bolt 24 2.57
15 910300700005 |3 EZHHME0X2 Round nut M60X2 4 2.5T
16 910400900013 1z 60 Lock washer60 2 2.5T
17 256798523509 [ffifi#46-2303106-00 Half shaft pad 2 2,57
18 254198523555 [l :75X100X10 Seal ring 75x100x2 2 2,57
19 256898523507 [/l 4l H-3103109-00 Small oil seal ring 2 2.5T
20 254198523557 |07 [65X3. 1 O-ring 65X3.1 2 2,57
21 910700600020  |[5fki% -4 32012 Bearing32012 2 2,57
22 256898523515  [143£761/2 H-1701104-00 Pug ZG1/2 3 2,57
23 256898523518 |l 5 & (4R F2H-3501301-00 Brake positioning bolt 4 2.5T
24 256898523519 | i3 &% 5 [ i HEH-3501302-00 Brake bolt 12 2.5T
25 256898523517 R4 Pin 1 2.5T
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NOBLELIFT &1

256798501005 #1355 & (4£) /LEFT BRAKE(2.5T)-&

JF¥INO SifB/SN £ Name FI/QTY|  &¥E/Remark
1 256798523530 il 2) 33 AR A Pi23653-73011-L Brake base plate assembly 23653-73011-L 1
2 256798523538 [l B4 )1 ki 23653-73021 Friction plate assembly 23653-73021 2
3 256798523560  [Jii#422673-72321 Glue plug 22673-72321 2 NI
4 256798523561 FE AT AF23653-72321-1 Left adjusting lever 23653-72321-L 1 KAEH AL
5 256798523537  [41%423653-72051 Spring 23653-72051 1 K/ MEREAL
6 256798523536 |5 ] 511 44 #5.23653-72041-L Clearance adjuster 23653-72041-L 1 KAZELAL
7 256798523532 i #4i4123653-72101 Spring tension rod 23653-72101 4 K/ AMERLAL
8 256798523546 JE § 523653-72121 Pressure spring seat 23653-72121 1 K/ AMERLAL
9 256798523547 | 1%23653-72091 Spring 23653-72091 4 e/ MEH AL
10 256798523548 JE#% 7523653-72111 Spring compression cover 23653-72111 4 K/ AMERLAL
11 256798523550  |Tiiff 4y #2353-72171 Tension spring 2353-72171 1 K/ MEREAL
12 256798523545  [Tiiff23653-72161 Push rod 23653-7261 1 K/ MEREAL
13 256798523553 JE$ 523673-72391 Compression spring 23673-72391 3 K/ AMERLAL
14 256798523549 |[n| {31 #23673-72261 Return spring 23673-72261 2 K/ MEREAL
15 256798523542 | F-fuT4422673-72231 Support pin 22673-72231 1 K/ MERA
16 256798523564 [T 414 #E22673-72251 Rod pin stop ring 22673-72251 1 S/ MEH AL
17 256798523540 |7 T34 fF23653-72071-L Left hand brake rod 23653-72071-L 1 KIEHAL
18 256798523544 | %[A11123653-72131 Gasket 23653-72131 1 PN
19 256798523533 e i) oy 5% i 223 73-72041-L Brake wheel cylinder assembly 22373-72041 1
20 256798523551 | T-iil5)HfiAf23653-72081 Hand brake push rod 23653-72081 1 KAZELAL
21 256798523566 JE 4 #1#23673-72391 compression spring 23673-72391 1 K/ MEEE £,
22 910100300020  [#2}:GB5782-M8x16 Bolt GB5782-M8x16 2
23 910400500006 P EGBI3-8 Spring washer GB93-8 2
24 256798523534 il ) 2% 9 % 5. B OC11246-14603 Brake cable assembly OC11246-14603 1
A 256798523567 [k f£FJREF000560-L-DXLB Major repair kit REFO00560-L-DXLB 1
B 256798523568  [/MEFIREF000560-L-XXLB Minor repair kit REFO00560-L-XXLB 1
6
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NOBLELIFT ig

256798501005 #I55 & (%) /LEFT BRAKE(2.5T)-Right

%9 0, 3t 129 W

JFEINO SifB/SN £ Name FI/QTY|  &¥E/Remark
1 256798523531 |4 IR Hi23653-73011-R Brake base plate assembly 23653-73011-R 1
2 256798523538 il 2 1S BE 6y 6 p23653-73021 Friction plate assembly 23653-73021 2
3 256798523560  [/i#422673-72321 Glue plug 22673-72321 2 KAEEf
4 256798523541 |4 FHlEHiHF23653-72071-R Right hand brake rod 23653-72071-R 1 N
. 20 2l 5 256798523532 JE #HAT23653-72101 Spring tension rod 23653-72101 4 K/ MERRA,
X ) ] 6 256798523546 % 14523653-72121 Pressure spring seat 23653-72121 4 K/ MEERA,
7 256798523547 | 1%23653-72091 Spring 23653-72091 4 e/ MEH AL
8 256798523548 i ¥ 1:23653-72111 Spring compression cover 23653-72111 4 K/ AMERLAL
9 256798523537  [41%423653-72051 Spring 23653-72051 1 S/ METL
10 256798523563 |11 4 4§ 23653-72041-R Clearance adjuster 23653-72041-R 1 pNCEo]
11 256798523562 |47 AT FF23653-72322-R Right adjusting lever 23653-72321-R 1 pNCEo]
12 256798523564 |1 41i22673-72251 Rod pin stop ring 22673-72251 1 e/ MEH AL
13 256798523542 |41 422673-72231 Support pin 22673-72231 1 /MR
14 256798523550  |Tiiff 4y #2353-72171 Tension spring 2353-72171 1 S/ METL
15 256798523545  [Tiiff23653-72161 Push rod 23653-7261 1 /MR
16 256798523553 JE$% 523673-72391 Compression spring 23673-72391 1 K/ AMERLAL
17 256798523549 [l fir## 5 23673-72261 Return spring 23673-72261 2 Ko/ MR
18 256798523566 4551 #23673-72391 compression spring 23673-72391 1 JIMEH A,
19 256798523551 | T3 23653-72081 Hand brake push rod 23653-72081 1 pNCEo]
20 256798523544 511 23653-72131 Gasket 23653-72131 1 FAE H A,
21 256798523565 |3 4 4L 44 22373-72041-R Brake wheel cylinder assembly 22373-72041-R
22 910100300020  [#2}:GB5782-M8x16 Bolt GB5782-M8x16 2
23 910400500006 P EGBI3-8 Spring washer GB93-8 2
24 256798523535 i) 25 0% 5 pi AT OC11246-24603 Brake cable assembly right 0C11246-24603 1
A 256798523569 | k{5 {IREF000560-R-DXLB Major repair kit REFO00560-R-DXLB 1
B 256798523570  |/|MEFE{IREF000560-R-XXLB Minor repair kit REFO00560-R-XXLB 1
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NOBLELIFT &1

256898501008 ZEHAH (ZN) / GEARBOX (ZN)

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark
1 256898514001 [ 723k #% 5 RHDCS35IITA. 901 Differential assembly HDCS35I11A.901 1 FE4P25-38GB/GH
1 256998514002 | 3 4% £ RHDCS35IIADIOT Differential assembly HDCS35111D.901 1 FE4P25-38GY
2 256898524001 [ ££YDS30. 089 Bolt YDS30.089 4
3 256898524002 | & AU AL EIGB/T7244-14 Heavy-duty spring washer 4
4 256898524003 A JHEYDS30. 072 bearing pedestal YDS30.072 2
5 255098524023 | [ 1% 17K 32207 Bearing 32207 2 FE4P25-38GB/GH
5 256998524023 | [ HEiE Tl K 33207 Bearing 33207 2 FE4P25-38GY
6 256898524004 |4/ #£4YDS30. 090 Adjustable pad YDS30.090 3/4 FE4P25-38GB/GH
6 256998524004  [J 41 JS25. 007 Adjustable pad YJ$25.007 3/4 FE4P25-38GY
7 256898524005 [0JK 73 X3. 1 GB1235 O-ring 73x3.1 GB1235 1 FE4P25-38GB/GH
7 256998524005  [0JK: 485X 3. 55 (B3452. 1 0O-ring 85x3.55 GB3452.1 1 FE4P25-38GY
8 910100300036 |75 /i Sk iR HEGB5783-M10 X 25 Bolt GB5783-M10x25 5
9 910400500007 [ fsitfi: 73 i 44 EGBY3- 10 Spring Washer GB93-10 19
10 256898524006  |4fi/K i YDS30. 168 Bearing cap YDS30.168 1 FE4P25-38GB/GH
10 256998524006 [l i HDCS35111-YQ. 009 Bearing cap HDCS35I11-YQ.009 1 FE4P25-38GY
11 256898524007 |4 AHDCS35IIA. 00161 Box HDCS35111A.001G1 1 FE4P25-38GB/GH
11 256998524007 | #4AHDCS35111-YQ. 001 Box HDCS35I11A.001 1 FE4P25-38GY
12 910700200021 JERAZRGB/T276-6206 Bearing GB/T276-6206 1
13 255098526008 BGB/T119. 1-10X 20 Pin GB/T119.1-10x20 2
14 910700200023 JERAZRGB/T276-6208 Bearing GB/T276-6208 1
15 256898524008  |[FF:iE 747K GB/ T283-NJ2206E Bearing GB/T283-NJ2206E 1
16 256898524009 |4 AHHHDCS351TIA. 80261 Input axis HDCS35111A.802G1 1 FE4P25-38GB
16 256898524027 |4 AN4liHDCS3511IB. 802 Input axis HDCS35I11A.802 1 FEAP25-38GH
16 256998524027 |4 NHHHDCS35111-YQ. 802 Input axis HDCS35I11A.802 1 FE4P25-38GY
17 910700200024 | VA BREAKGB/1276-6209 Bearing GB/T276-6209 1 FEAP25-38GB/GH
17 256998524030  |xIAERHIKGB/T276-6309 Bearing GB/T276-6309 1 FE4P25-38GY
18 256898524010 | XUk ik & 4L FHDCS351TIA. 803 Double gear assembly HDCS35I11A.803 1 FE4P25-38GB
18 256898524028 | WUk thi e 41 {FHDCS35IIIB. 803 Double gear assembly HDCS35111B.803 1 FE4P25-38GH
18 256998524028 | XUk i FE 41 FHDCS351TT-YQ. 803 Double gear assembly HDCS35]11-YQ.803 1 FE4P25-38GY
19 910700200033 |74 BRHHHK6307 GB/T 276 Bearing 6307 GB/T 276 1
20 256898524011 | FifAAH ifi 45 4 T 4L ERHDCS 35 1TTA. 010 Paper pad HDCS35I11A.010 1
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NOBLELIFT &1

256898501008 ZEHAH (ZN) / GEARBOX (ZN)

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark
21 256898524012 |#iz5HDCS35IIA. 002 Case cover HDCS35I11A.002 1 FE4P25-38GB/GH
21 256998524012 |#iEHDCS35111-YQ. 002 Case cover HDCS35111-YQ.002 1 FE4P25-38GY
22 910100100040 [/ ffi K85 4£G6B5782-M10 X 90 Bolt GB5782-M10x90 10
23 910100300034 |7y ki##:GB5783-M10 X 16 Bolt GB5783-M10x16 2
24 256898524013 [ #45:HDCS25. 008 Link stopper HDCS25.008 1
25 910100300038 |75 fi Sk iR HEGB5783-M10 X 35 Bolt GB5783-M10x35 2
26 910800100006  [0J%[#35% 3. 1 GB1235 0O-ring 35x3.1 GB1235 2
27 256898524014 [t il {HDCS35IIIA. 009 Intermediate shaft HDCS35111A.009 1
28 255098524010  [0J%[#]25X 2. 65 GB/T3452. 1 O-ring 25x2.65 GB/T3452.1 2
29 256898524015 Vi 2 AFHDCS 3511IA. 804 Gear shaft components HDCS35I11A.804 1
29 256998524015 | P41 FHHDCS35111-Y1Q. 804 Gear shaft components HDCS35I11-Y1Q.804 1
30 256898524029 [l &TC40X62X8 Oil seal TC40X62X8 1
31 910700600027 | [t Tl & 32207 Bearing 32207 1 FE4P25-38GB/GH

31

256998524031 | [ iR 147k 33209

Bearing 33209

FE4P25-38GY
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NOBLELIFT &1

256898501009 23 3% (ZN) /DIFFERENTIAL MECHANISM (ZN)

5 /No /SN E3:3 Name FBE/QTY 4% 1%/Remark
1 256898524016 | 7AV4ERHIAK6213 GB/T 276 Bearing 6213 GB/T 276 2
2 256898524017  [#4%HDCS35111A. 012 Bolt HDCS35111A.012 16
3 256898524018 |47 % 2 5EHDCS351TIA. 011 Right differential housing HDCS35I11A.011 1
4 256898524019 |#4[EYDS30. 0795 Washer YDS30.079S 2/3X2
5 256898524020 [ -#i{ki#:YDS30. 085 axle shaft gear YDS30.085 2
6 256898524021 |1k 44 [EYDS30. 084 Thrust washer YDS30.084 4
7 256898524022 |17 At thi:YDS30. 083 Planetary gear YDS30.083 4
8 256898524023 5 Hh14453-52101A Universal joint pin 14453-52101A 1
9 256898524024 |4 HDCS351IIA. 014 Locking plate HDCS35I11A.014 8
10 910300200003 |/ ff#R REGB/T6171-M12X 1. 25 Nut GB/T6171-M12x1.25 16
11 256898524025 e 7 A 52HDCS 351TTA. 013 Left differential housing HDCS35I11A.013 1
12 256898524026 | IEIHDCS351I1A. 008 Gear ring HDCS35111A.008 1 FE4P25-38GB/GH
12 256898524027 | #EHDCS35IIT-YQL. 008 Gear ring HDCS35111-YQ1.008 1 FE4P25-38GY
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NOBLELIFT &1

256898501010 3EH4H (ZC) /GEARBOX (ZC)

5 /No /SN E3:3 Name FBE/QTY 4% 1%/Remark
1 910100300036  [#244:M10 X 25 Bolt M10x25 4 FE4P25-38GBi% %
2 910400500007 |3 55 44 10 Spring washer 10 20 FE4P25-38GBik 3%
3 255098524050 |7k i Y30H-09001 Bearing cap Y30H-09001 1 FEAP25-38GB i
4 910800100032 (0% 75x 3. 1 O-ring 75x3.1 1 FEAP25-38GBik %
5 255098524051 [ il 1 Y30H-09002A Gear shaft gasket Y30H-09002A AR FEAP25-38GBii
5 255098524052 | #ififi ¥4 ) Y30H-09002B Gear shaft gasket Y30H-090028 AR FE4P25-38GBik %
5 255098524053 [ i 1 Y30H-09002C Gear shaft gasket Y30H-09002C AR FEAP25-38GBii
5 255098524054 | ¥ififi ¥4 ) Y30H-09002D Gear shaft gasketY30H-09002D AR FE4P25-38GBik %
6 255098524055 [ A41#1HDCSB30-01200 Body components HDCSB30-01200 1 FEAP25-38GBii
7 255098524056 | 4ifi 7K1/ YQX25-01008 Lock plate of bearing seat YQX25-01008 4 FE4P25-38GBik 3%
8 255098524023 ||k 4 - 732207 Bearing 32207 2 FEAP25-38GBii
9 910700200021 |V EkAl 76206 Bearing 6206 2 FE4P25-38GBik %
10 255098524057 [ #iiliHDCSB30-04000-1 Axis HDCSB30-04000-1 1 FEAP25-38GBii
11 255098524058 XU 5 6 HDCSB30-03000-1 Duplicate gear HDCSB30-03000-1 1 FEAP25-38GBik 3%
12 910100300039 [###% M10X40 Bolt M10X40 2 FEAP25-38GBii
13 910100100125  [#54% M10X100 Bolt M10X100 12 FE4P25-38GBik %
14 910100300034  [i##% M10X16 Bolt M10X16 2 FEAP25-38GBii
15 255098524059 [ #45HDCS25-03001 Link stopper HDCS25-03001 1 FE4P25-38GBik %
16 255098524060 | #i5HDCSB30-01002 Case cover HDCSB30-01002 1 FE4P25-38GBik 3
17 255098524042 JER A 76306 Bearing 6306 1 FE4P25-38GBik %
18 255098524010  [0%![E 25X2. 65 0O-ring 25X2.65 2 FE4P25-38GBik 3
19 255098524061 [#liDCSB30-03003 Axis HDCSB30-03003 1 FE4P25-38Bik %
20 910700200023 ER4lA 6208 Bearing 6208 1 FE4P25-38GBik 3
21 255098524062 | & #HDCSB30-02002 Seal cover HDCSB30-02002 2 FE4P25-38Bik %
22 255098524063 |4 AHlIHDCSB30-02001-1 Input axis HDCSB30-02001-1 1 FE4P25-38GBik 3
23 910700200024  |#iAEREIK 6209 Bearing 6209 1 FE4P25-38GBik %
24 910600100029 [ [I4E410X24 Pin 10X24 2 FE4P25-38GBik 3
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NOBLELIFTi&7]

256898501011 2338 (2C) /DIFFERENTIAL MECHANISM (ZC)

5 /No /SN E3:3 Name FBE/QTY 4% 1%/Remark
1 256898525018 Bkl 6213GB/T 276 Bearing 6213GB/T 276 2 FE4P25-38GBi %%
2 256898525019 TR FE M14%1. 5%60GB/T 16674. 2 Bolt M14*1.5*60GB/T 16674.2 12 FE4P25-38GBif 2%
3 256898525020 i [EIHDCS30-05001 Gear ringHDCS30-05001 1 FE4P25-38GBi %%
4 256898525021 |47 2 £} 5EHDCS30-05003 Right differential housing HDCS30-05003 1 FE4P25-38GBiE 3%
5 256898525022 =4 £ [ Y30H-10006 Half shaft washerY30H-10006 2 FE4P25-38GBif %%
6 256898525023 kA6 Y30H-10007 Axle shaft gearY30H-10007 2 FE4P25-38GBif 3
7 256898525024 5 4HY30H-10003 Universal joint pin Y30H-10003 1 FE4P25-38GBif %%
8 256898525025 AT R 15 Y30H-10005 Planetary gear Y30H-10005 4 FE4P25-38GBif 3%
9 256898525026 A7 L 5[] Y30H-10004 Planetary washer Y30H-10004 4 FE4P25-38GBif 3%
10 256898525027 e 255 8% FEHDCS30-05002 Left differential housingHDCS30-05002 1 FE4P25-38GBif 3
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NOBLELIFTi&7]

256898501012 BT52E R (3. 0-3. 5t) /WHEEL ASSEMBLY (3. 0-3. 5t)

FF%/N0 /SN £ Name $&/QTY #E/Remark
256813010001 A M %28X9-15-14PR (F85) Tire assembly 28X9-15-14PR(pneumatic)

A 256813010002 IR R 28X9-15 (J240) Tire assembly 28X9-15(soild) 2 3 /Optional
256813010003 A R R 28X9-15 (R ) Tire assembly 28X9-15(environmentally) 2 e /Optional
256813011002 |4:/28X9-15-14PR (383 Tire 28X9-15-14PR(pneumatic) 2

1 256813012002 FeRiR28X9-15 (20D Tire 28X9-15(soild) 2 % /Optional
256813012003 #H28X9-15 ({5 Tire 28X9-15(environmentally) 2 3 /Optional

2 910300200003 FEA AR (7. 00T-15) Rim assembly(7.00T-15) 2
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NOBLELIFT &1

256898501013 B3 AR (2. 5t) /WHEEL ASSEMBLY (2. 5t)

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark

A 256713010008 |44 4 K 7. 00-12-14PR (%) Tire assembly 7.00-12-14PR(pneumatic) 2 2.8t

A 256713010001 BRENEE BT, 00-12-12PR (F2X) Tire assembly 7.00-12-12PR(pneumatic) 2 2.5t

A 256713010002 |45 K 70-10 (S240) Tire assembly 7.00-10(soild) 2 2.5t /%

A 256713010003 |4/ £ K7. 00-10 GR{R) Tire assembly 7.000-10(environmentally) 2 2.5t/ik%

1 910300100010 |4 £EGB6170-M16-10 Nut GB6170-M16-10 16

2 910400500010 B EGBI3-16 Spring washerGB93-16 16

3 256713021001 |py4e4E5. 00S-12 Inner rim 5.00S-12 2

4 256713018001 [#£/{i7. 00-10-14PR (58*1) Tire 7.00-10-14PR(pneumatic) 2 2.5t/
A 4 256713012001 [4&fi7. 00-12-12PR (5*%) Tire 7.00-10-12PR(pneumatic) 2

4 256713012002 [#0fi:i7. 00-10 (5) Tire 7.00-10(solid) 2 2.5t/ik%

4 256713012003 HEHRT. 00-10 GRAR) Tire 7.00-10(environmentally) 2 2. 5t/ik%E

5 256713021002  |414¢4E5. 00S-12 Outer rim 5.00S-12 2

6 256713021003  |4&4RIEHE (M16) Rim bolt M16 16
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NOBLELIFT &1

256898501014 JE%¢A R (3. 0-3.

8t) /WHEEL ASSEMBLY (3. 0-3. 8t)

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark
A 256815510001 R S 6. 50-10-10PR (785) Tire assembly 6.50-10-10PR(pneumatic)
A 256815510002 |#fifi 4 86. 50-10 (540) Tire assembly 6.50-10(soild) 2 %4 /Optional
A 256815510003 FERA K6, 50-10 R fR) Tire assembly 6.50-10(environmentally) 2 e /Optional
1 910300200020 [ £FGB6171-M12x1. 5-10 Nut GB6171-M12x1.5-10 8
2 910400500008 HAEE B GBI3-12 Spring washerGB93-12 8
3 256815520001 [Py 44E6. 50F-10 Inner rim 6.50F-10 1
4 254113010007 |4&f#6. 50-10-10PR (F8*%) Tire 6.50-10-10PR(pneumatic) 1
4 254113010005  |#&fif6. 50-10 (S») Tire 6.50-10(solid) 1
4 254113010006 B R6. 50-10 G Tire 6.50-10(environmentally) 1
5 256815520002 | 414¢4E6. 50F-10 Outer rim6.50F-10 1
6 255013020001  [4¢ 48 FeM12x 1. 5x26 Rim bolt M12x1.5x26 8
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NOBLELIFT &1

257498501015 )53 (2. 5t) /WHEEL ASSEMBLY (2. 5t)

FF%/N0 FRTG/SN &% Name Fk/QTY #1E/Remark
255015510003 SEFEE 1 8XT-8-14PR (F8) Steering wheel assembly 18x7-8-14PR (pne 2

A 255015510004 |56 KR 18x7-8 (300 Steering wheel assembly 18x7-8(solid ) 2 i#2%/Optional

255015510005 | ¥ 4 18x7-8 (F 1) Steering wheel assembly 18x7-8(environn 2 #2¢/Optional
1 910300200020 BABIGB6171-M12x1. 5-10 Nut GB6171-M12x1.5-10 16
2 910400500008 PR RIGBI3-12 Washer GB93-12 16
3 255015520002 [py4e44. 33R Inner rim 4.33R 2
255015510001 [#8Jif (F5710) 18x7-8-14PR Tyre (pneumatic) 18x7-8-14PR 2

1 255015510002 |48fif (50) 18x7-8 Tyre ( solid)18x7-8 2 i#%/Optional

255015510006 |4&Jifi A 18x7-8 Tyre (environment) 18x7-8 2 i#%/Optional
5 255015520001 hEeHE4. 33R Inner rim 4.33R 2
6 255013020001 S HIRHEM12x26 Rim BoltM12x26 16
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NOBLELIFT &1

256898501016 AT+ HLHLZ3E/MOTOR INSTALLATION

FF%/N0 FRTG/SN £ Name Fk/QTY #%¥E/Remark

1 910100300037  [#42GB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 2

2 910400100007 |4 GB97. 1-10-200HV Gasket GB97.1-10-200HV 6

3 910400500007 |34l GB93-10 Spring washer GB93-10 6
255023512006 |{ift % (4-20) Gear pump 1 FE4P25-38GB

4 257423513006 [#hifb % (13-27cc) Gear pump FE4P25GH
256523512006 |{itt s (13-30) Gear pump 1 FE4P30-38GH/GY

5 910100100034  [#z# GB5782-M10x55-8. 8 Bolt GB5782 M10x55-8.8 4

6 255032520002 |#4H D40xd11x4 Gasket D40xP11x4 4

7 255032520001 |#15 ®13x®10. 5x32 Bushing ®13X®X10.5x32 1

8 255032520003 TR Damping pad 8

0 920900100123 | bl (324ji) HPB16 Motor (HP) 1 FE4P25-38GB
256832511003 |l (323 HPB26 Motor (HP) 1 FE4P30-38GH

10 255098513251 |4 (HP) Encoder(HP) 1 FEAP25-38GB/GH

9 256832011002 [ slul G T7210X15-2200-8002 [[oTorTpermanent magnet 720N T5=2200- 1 FE4P25-386Y (80V)

9 257532511001 | L HL k) HP11804-H249A-RSCT (NL-3. 5TB) | Motor (permanent magnet)HP11804-H249A| 1 | FE4p25-356y2(153V)
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20 W, 3% 129 W

256898501017 4725} %3%/DRIVING BRAKING INSTALLATION
F5/No GiTB/ISN E2: Name o /QrY %% /Remark
A 256811510005 [ B R Service brake assembly 1 41-18 202408083 #a . s X AL
1 910100300010 2 F£CB5783-M6x16-8. 8 Bolt GB5783-M6x16-8.8 2
2 910400500005 A EGCBI3-6 Spring washer GB93-6 2
3 910400100005 [ [E/GBI7. 1-6-200HV Washer GB97.1-6-200HV D)
4 255011510003 |45 4l d 16x135 Axle ®16x135 2
5 910100300024 2 F£CB5783-M8x30-8. 8 Bolt GB5783-M8x30-8.8 1
6 256811511004 T3 S B Foot brake holder welding 1
7 911200100004 MR JB7940. 1-M10x1 grease fitting JB7940.1-M10x1 2
8 940500100006 HEED16xD18x15-SF-1 Composite set ®16xP18x15-SF-1 1
9 910600600019 [JF LIHGBI1-2. 5x25 Cotter pin GB91-2.5x25 2
10 255011520010 [atER) Damping pad 1
11 256811511002  |#zhEAk Lo Brake pedal welded 1
12 251211521008 |3 Spring 1
13 255011520013  |#AkR (K /) Pedal (rubber) 1
13 14 910600700042 Hi4HGB882-B10x26x3. 2 Pin GB882-B10x26x3.2 1
14 15 256811521022 PEAFE R Tappet connecting block 1
15 16 910300100007 |45 £FGB6170-M10-10 Nut GB6170-M10-10 3
16 17 256811521021 BN FEFERT Brake pump tappet 1
18 255011510007 il 3 A 5 brake master cylinder 1
/v-/—/ Z 17 19 256711511009 |47 &40 Brake steel pipe welding 1 2.5T
J\ 18 256811511009 Al B AR Brake steel pipe welding 1 3.0-3.5T
-/ L 2 256711511010 eI BN Brake steel pipe welding 1 25T
256811511010 Fe B Brake steel pipe welding 1 3.0-3.5T
23 222120 19 21 910100300038 | #212GB5783-M10x35-8. 8 Bolt GB5783-M10x35-8.8 9
22 911000600001 I:4EQC/T390- (11-14) Hose clamp QC/T390-(11-14) 2
23 900200301005 BE9x2. 5 Tube 9x2.5 1
24 275011520020  |#3h bR Brake oil cup 1
25 256811511020 il Shig A Ha 4 Brake fluid cup collar 1
26 910200200058 JRETGBT70. 1-M8x25-8. 8 Screw GB70.1-M8x25-8.8 1
27 910300100006 MEEEGB6170-M8-10 Nut GB6170-M8-10 2
28 910100300039 JE 2 GB5783-M10x40-8. 8 Bolt GB5783-M10x40-8.8 4
29 910400500007 SRR MEGBIS-10 Spring washer GB93-10 6
30 910400100007 AL FEIGBIT. 1-10-200HY Washer GB97.1-10-200HV 6



NOBLELIFT &1

256898501018 H:ZEH)3)423/PARKING BRAKING INSTALLATION

FF%/N0 /SN £ Name $&/QTY #E/Remark
1 910100300035 12 H2GB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 2
2 910400500007 |3 44 EGBI3-10 Spring washer GB93-10 2
3 910400100007 T4 JEIGBIYT. 1-10-200HV Washer GB97.1-10-200HV 2
4 256812021003 A (FH5h) Backing plate (Parking brake) 1
5 XG1801542747 FHzh 8k Parking Brake Assembly 1
6 910400100005 P44 GB97. 1-6-200HV Washer GB97.1-6-200HV 4
7 910400500005 S EIGBI3-6 Spring washer GB93-6 4
8 910100300010 HFEGB5783-M6x16-8. 8 Bolt GB5783-M6x16-8.8 4
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256898501019 ¥%F)35 & K% #¢35/STEERING GEAR AND INSTALLATION

FF5/NO FRTG/SN &% Name Fk/QTY #%¥E/Remark

255015010007 EREES The adjustable handle 1
2 910600400011 B FFERIGB8T9. 1-4x30 Elastic cylinder pin GB879.1-4x30 1
3 255015020025 FAIREE Clamp holder screw sets 1
4 255015010002 ¥ [ 2§ B7ZZ5-E100BCF-H6-X Steering 100 1
5 255015020019 e Locking block 1
6 910300300006 HEREGB6172. 1-M12-05 Nut GB6172.1-M12-05 1
7 910100300057 I2H2GB5783-M12x70-8. 8 Bolt GB5783 M12x70-8.8 1
8 255015010001 B R SR Steering string assembly 1
9 255015010003 JrlE The steering wheel 1
10 910600700014 Hi4HGB882-6x26x1. 6 Pin GB882-6x26x1.6 1
11 910600600005 JFE4GBI1-1. 6x10 Cotter pin GB91-1.6x10 1
12 255015020002 [ 52 Ji The fixed seat 1
13 255015010005 PR Adjust rod welding 1
14 255015020021 TR Adjust the screw 1
15 911200100004 MR JB7940. 1-M10x1 Qil cup JB7940.1-M10x1 1
16 940500200016 HEEOHE) ©16xd18x16-SF-1 Composite set (shoulder)®16x®18x16-SF-1 2
17 255011510003 i Hh @ 16x135 With trunnion®16x135 1
18 910400100005 P44 GB97. 1-6-200HV WasherGB97.1-6-200HV 1
19 910400500005 SR EICBI3-6 Spring washerGB93-6 1
20 910100300009 I GB5783-M6x12-8. 8 Bolt GB5783 M6x12-8.8 1
21 910100300036 B2 FECB5783-M10x25-8. 8 Bolt GB5783 M10x25-8.8 4
22 910400500007 PR EIGBI3-10 Spring washer gb93-10 4
23 910400100007 P44 JEIGB9T. 1-10-200HV Washer GB97.1-10-200HV 4
24 255015010004 SRR A Bracket welded 1
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256898501021 #5 47 K &% ($5WM (3.0-3.8t)-AQ) /STEERING BRIDGE AND INSTALLATION (3.0-3.8t)-AQ

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark
A 256816015002 3. 5t/ #f sk (5 P/ FD) 30Q steering axle-AQ 1 3. 0-3. 8% W5 HE
A 256816015001  [3. 5T M (2K) 3.5T steering axle-AQ 1 3. 0-3. 8t jlHF
1 256998526015  |#t#%#% (1218-10200) Hub cap (1218-10200) 2
2 256998526013  [#[#62774-30711 Gasket G2724-30711 2
3 910700600003 | [54fk:i% T4l K 30207 Bearing 30207 2
4 256998526012  [£#4A21B4-32241 Hub A21B4-32241 2
5 256998526011 | 5|4 T fill &K 30211 Bearing 30211 2
6 256998526009 | 7 i HiM6 (Q700B06) Straight through nozzle M6(Q700B06) 6
7 910100300009  [#Z#4M6X12 Bolt M6X12 2
8 910400500005 H[El6 Spring washer 6 2
9 256998516030 | {1k A1) 3 42AQ-Z03N3-20201 bracket AQ-ZO3N3-20201 1 AR
10 256998526019  [ifik264973 Oil seal 264973 2
0 256998516031 | /i i 1 s iAQ-Z03N3-22311 Left turn joint assembly AQ-Z03N3-22311 1 e b T
256998526008 | /i [ 11 K G2724-33311QT Left turn joint assembly G2724-33311QT 1 s

12 256898526011  |#f&33206 Bearing 33206 4

13 256998526020 B £5703M2-33051 Spacer sleeve Z03M2-33051 2

L 256998516032 [ @ # BIKOMVA-30231 Oil seal KOMV4-30231 1 05 A T
256998526006  [3i4G2724-33201 Oil seal G2724-33201 1 LA

15 256998516033 WA HZETMAX6 screw M4X6 3

16 256998516034 [ {25 24k o LA 1674-32131 cover A1674-32131 1 2 Y

. 256998516035  [#% i 47 1 #5AQ-203N3-22111 Kingpin AQ-Z03N3-22111 1 S R
256998526007  [:4§62774-33031 Kingpin G2724-33031 1 R

18 256998516036 |4 ff i 1 #2AQ-Z03N3-40291 sensorAQ-Z03N3-40291 1 A IR

19 255016020001 [ZEni#k 1H24N4-32451 cushion H24N4-32451 2

20 256998526001 38 B 1) B 142 03M2-10200MKSA Cast steering axle Z03M2-10200MKSA 1

21 256998526021 [ f449. 5X57 (226986B) Slot Pin 9.5X57(226986B) 2

22 255098524010 |07 %44 #25x2. 65 (26053-02502) 0O-ring 25x2.65(26053-02502) 2

23 256998526007  [:41162724-33031 Kingpin G2724-33031 1

24 256998526028 A7 B 1) RG2724-33301QT Right steering knuckle assembly G2724-333| 1

25 256998526027 | [ FIZ03M2-10400 Steering cylinder Z03M2-10400 1

26 910100300065  [#242M14X50 Bolt M14X50 4

27 910400500009  [5#i#14 Spring washer 14 4
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NOBLELIFT &1

256898501021 #5 47 K &% ($5WM (3.0-3.8t)-AQ) /STEERING BRIDGE AND INSTALLATION (3.0-3.8t)-AQ

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark
28 256998526025 [ ji. 0 35 i AKGE16ES Radial joint bearing GE16ES 1
29 910100300020  [#44M8x16 Bolt M8x16 4
30 910400500006 HEs Spring washer 8 4
31 256998526023 | #i#tA21B4-32081B Baffle A21B4-32081B 2
32 256998526026  [i%}FA21B4-32081B Connecting rod A21B4-320818 2
33 256998526024 [+ 45H24C4-12003 Bush H24C4-12003 2
34 256998526018 | )0 K i i 7KZ-GE16ES-K27 Radial joint bearing Z-GE16ES-K27 2
35 256998526022 EATHYA21B4-3226 1AB Connecting rod pin A21B4-32261AB 2
36 256998526003 | HFHiE 1249289 Slotted nut 249289 2
37 910600600032 [ [1443. 2x40 (15225) Pin 3.2x40(15225) 2
38 256998526005  [#14562774-33071 Bush G2724-33071 2
39 256998526006 [l 62774-33201 Oil seal G2724-33201 2
40 256998526010 |75} IB85X110X12D (26031-08524) U-shaped sealing ring B85X110X12D(Z6031] 2
41 256998526017 |4t #iRH£23654-32041B Hub bolt 23654-32041B 16
42 256998526016 |4t #12 23654-34051B Hub nut 23654-340518 16
43 256998526014 [ JF B RIM30X2 (A21B4-32311) Slotted nut M30X2(A21B4-32311) 2
44 910600600042 [#46. 3X50 Pin 6.3X50 2
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NOBLELIFT &1

256898501022 ¥ FHFH& 23 (3. 0-3. 8t)-KD/STEERING BRIDGE AND INSTALLATION (3.0-3.8t—KD

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark
A 256816011001 30Q% [ #r (KD) 30Q steering axle(KD) 1
A 256816012001  [30Q%% [IH (4 F1KD) 30Q steering axle(KD) 1 (25 W)
1 257598526001 |k [ #AH-2401100-24 Turn to the bridge H-2401100-24 1
2 257598526002 | i L &1 5C7Z07005071.6-99 Steering cylinder CZ070050ZLG-99 1
3 257598526003 [kl ZAKGE16ES H-3412309-00 Knuckle bearingGE16ES H-3412309-00 4
4 257598526004 KA R AT £EH-3412301-00 Joint bearing bushingH-3412301-00 8
5 257598526005 |3 FF4H-3412200-00 Link pin H-3412200-00 4
6 257598526006 [i:FFH-3412100-00 Link H-3412100-00 2
7 910400500006 SR B8 Spring washer 8 4
8 910100300020  [#54%M8x16 Bolt M8x16 4
9 257598526009  |:41GE-2404102-00 Master pinGE-2404102-00 2
10 257598526010  [#44iH-3412310-01 Pin H-3412310-01 2
11 257598526011  [0JKMID30X2. 65 GB1235 0O-ring D30X2.65 GB1235 2
12 257598526012 57 24 Pl EGE 34123 11-00 Shield block GE-3412311-00 2
13 257598526013  [[izkEH-3412312-01 Dustband H-3412312-01 2
14 257598526014 [4LBUERIF-3103110-00 Wheel hub nut F-3103110-00 16
15 257598526015 |t #2F2H-3103202-00 Hub bolt H-3103202-00 16
16 257598526016 |44t 44H-3103201-00 Steering wheel hub H-3103201-00 2
17 257598526017 G H-3103204-00 Wheel hub cover H-3103204-00 2
18 910600600043 [Ff [1456B91-6. 3x55 Pin GB91-6.3x55 2
19 257498516018 [ JF A2 £HH-3103207-00-M30x2 Slotted nut H-3103207-00-M30x2 2
20 257498516017  [#4[#30 H-3103210-00 Washer 30 H-3103210-00 2
21 910700600003 | [5|4fki% -4l 30207 Bearing 30207 2
22 257598526022 |47 4% 11H-2404200-03 Right knuckle H-2404200-03 1
23 256898526018 | 4R T4l & 3021 1E Bearing 30211E 2
24 257598526024 [3fi85X110X12 GBYSTT. 1-88 Seal ring85X110X12 2
25 256898526011  |[54fki% -4l 33206 Bearing 33206 4
26 257598526026 [H{%15H-3412313-11 Lock sleeve H-3412313-11 2
27 257598526027 HAE B2 EH-3412314-01 Composite dust ring H-3412314-01 2
28 257598526028  [#54£GB5783-M16X75 Bolt GB5783-M16X75 1
29 910400500010 A GBIS-16 Spring washerGB93-16 4
30 257598526030 |48 n24X2 H-3103207-01 Pin lock nut m24X2 H-3103207-01 2
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NOBLELIFT &1

256898501022 #[MHFR %% (3. 0-3.8t)-KD/STEERING BRIDGE AND INSTALLATION (3.0-3.8t)-KD

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark
31 257598526031  [FF 11443, 2X50 GB91-86 Pin 3.2X50 GB91-86 2
32 257598526032 Je i 17 1H-2404100-03 Left turn joint assembly H-2404100-21 1
33 257498516010  [#447H-3412308-00 Baffle H-3412308-00 2
34 254198526085 SR EMER eV Oil cap M6 6
35 257598526035 |34 41H-2404301-28 Connecting bracket H-2404301-28 1
36 257598526036 |[f]5E % 41H-2404302-28 Fixed support H-2404302-28 1
37 257598526037  [F-#4H-2404303-28 Flat pad H-2404303-28 1
38 910401300007 |4l il 5 14 [EIGB8Y4. 1-16 Circlip GB894.1-16 1
39 257598526039 |4 x)jiiH-2404304-28 Rotation axis H-2404304-28 1
40 257598526040  [#f#H-2404305-28 Gasket H-2404305-28 1 -
41 257598526041 PN H B RE SLIBATM3%8 GB/T70. 1 hexagon socket head cap screws GB/T70.1- 2 HERTIL
42 257498516027 A3 Vert-X05E6222 121 202 H-2404306-2]Sensor Vert-X05E6222 121 202 1
43 257598526043 PN A A SKURETM4#8 GB/T70. 1 hexagon socket head cap screws GB/T70.1- 2
44 257598526044 |77 3= 4H-2404102-28 Left kingpin H-2404102-28 1
45 910100300009  [#Z#4M6X12 Bolt M6X12 2
46 257598526046  [4fif#kS-3-10 Connector JS-3-10 1
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NOBLELIFTi&7]

256898501023 5 HEIMEL (3. 0-3. 8t) /STEERING CYLINDER (3. 0-3. 8t)

FF5/NO Zif9/SN £ Name $&/QTY #E/Remark
A 256998510007 ISR AL (e (7161 -AQ) Sealing part maintenance package (steering 1 3.0-3.8t (AQ)
A 256898510007 | FAEHIAD (% [ LKD) Sealing part maintenance package (steering 1 3.0-3.8t (KD)
1 A AT B R Piston rod assembly 1
2 A L i Cylinder cover 2
3 A s 2 el Dust ring P
4 A U el U rin 2
5 A O O-ring 2
6 A OJF [l O-ring 1
7 A SR Support ring 1
8 A (L 159 e B Cylinder assembly 1
9 A A & Bearing 92
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NOBLELIFT &1

2574898501022 %5 (47 %% (2. 5t) -KD/STEERING BRIDGE AND INSTALLATION(2.5t)-KD

FF5/N0 GiTGISN £ Name Hok/QTY #{%/Remark
A 257416011001 25GH; [ M (HE-2400000-06) 25G steering axle 1 2.5t
A 257416011001 25G%% [ 4 (% /1 -HE-2400000-15) 25G steering axle 1 2. 5tk ffk IR Y
1 257498516001  [46#%H-3103204-00 Hub cap H-3103204-00 2
2 257498516002  |EE#GE-3103201-02 Hub GE-3103201-02 2
3 257498516003 IR HEH-3103202-00 Hub bolt H-3103202-00 16
4 257498516004  |AEH2BFF-3103110-00 Hub nut F-3103110-00 16
5 257498516005 Je % [ 1iH-2404100-21 Left turn joint assembly H-2404100-21 1
6 911200100015 [l #£JB7940. 1-M6x1—c1B Oil Cup JB7940.1-M6x1-c1B 8
7 257498516006 [i L2 55 5 7R GE16ES H-3412309-00 Centripetal joint bearing 2
8 257498516007 Kl AR A 2EH-3412301-00 Joint bearing bushing 4
9 257498516008 EATFAYH-3412200-00 Connecting rod pin 4
10 257498516009 JEFFHE-3412100-06 Connecting rod 2
11 910100300020 [#F£GB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 4
12 910400500006  |#155#4[EGBI3-8 Washer GB93-8 14
13 257498516010  [#44H-3412308-00 Baffle H-3412308-00 2
14 257498516011  |Hi{AHE-2401100-15 Turn to the bridge HE-2401100-15 1
15 257498516012 [}l & sk CDZ070050DS-84 Cylinder assembly CDZ070050DS-84 1
16 257498516013 R JE-2401111-10 Upper cover plate JE-2401111-10 1
17 257498516014 [ 4:44H-2404102-21 Master pin H-2404102-21 1
18 256898526011  |[ 4k -4l 7K 33206 Bearing 33206 4
19 257498516015 |- 34 BEHE-3103205-06 Upper support seat HE-3103205-06 2
20 254198523555  [li#GBI877. 1-75x100x10 Oil seal GB9877.1-75x100x10 2
21 257498516016 (4% F-4hK32209 GB297-94 Bearing 32209 GB297-94 2
22 255098526012 || 4fEi& -4 30207 Bearing 30207 2
23 257498516017  [#4[#30 H-3103210-00 Washer 30 H-3103210-00 2
24 910600600043 | Ff HI4§GBI1-6. 3x55 Split pin GB91-6.3x55 2
25 257498516018 | JF HE£FH-3103207-00-M30x2 Slotted nut H-3103207-00-M30x2 2
26 257498516019 |47 i 11H-2404200-21 Right steering knuckle H-2404200-21 1
27 910100300022  [##4#G6B5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 3
28 257498516020 AL EGBIBTT. 1-88 Framework oil seal GB9877.1-88 4
29 257498516021 | R ##HE-2401113-06 Lower cover plate HE-2401113-06 2
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NOBLELIFT &1

257498501022 ¥ F)#F 5% 235-KD/STEERING BRIDGE AND INSTALLATION-KD

J#&/NO FiF9/SN 2% Name FE/QTY #%&¥E/Remark

30 257498516022 4 HE-2404103-02 Gasket HE-2404103-02 =T

31 257498516023 |1 3744 HEHE-3103206-06 Lower support seat HE-3103206-06 2

32 257498516024 AR FIEARH-3412327-11-M16x51 Hex head bolt H-3412327-11-M16x51 4

33 910400500010 |31 344 EIGBI3-16 Washer GB93-16 4

34 910100300120 B2 F£CB5783-M4x10-8. 8 Bolt GB5783-M4x10-8.8 2

35 257498516025 AR5 EHHE-2404101-15 Sensor pin HE-2404101-15 1

36 257498516026 a4 B RHE-2401111-15 Aluminium alloy upper cover plate 1

37 257498516027  |fk/&#Vert-X05E6222 121 202 H-2404306-2]Sensor Vert-X05E6222 121 202 1 He st A
38 257498516028 [opay;illks IZ2ATGB/T70. 1-M4%10 hexagon socket head cap screws GB/T70.1- 2

39 257498516029 7S i1 B FE B2 ETGB/T70. 1-M3%8 hexagon socket head cap screws GB/T70.1-| 2
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NOBLELIFTi&7]

257498501023 %% 5 Hifil/STEERING CYLINDER

FF%/N0 FRTG/SN £ Name Fk/QTY #%¥E/Remark
A 257498510007 | % BH{HEHEAD (2565 71 HT-KD) Sealing part maintenance package (steering 1 2.5t
1 A T IEAT BN Piston rod assembly 1
2 A i i Cylinder cover 2
3 A 55 24> Bl Dust ring 2
4 A UJE 1 Urin 9
5 A (iAE] O-ring 2
6 A OJF [ O-ring 1
7 A SRR Support ring 1
8 A T fe A Cylinder assembly 1
9 A BRI Bearing 2
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NOBLELIFT &1

256898501024 FHiits BE42% /BATTERY COVER INSTALLATION
Zif9/SN 3 Name FE/QTY #%¥E/Remark
257521021002 A AR Right panel 1
257521021006 1 G R Right hind leg gasket 1
257521001002 |18 Hood assembly 1
281223021006 R 4 Cover bolts 2
940400400002 B IR BEM8 -t (2-4) Leaf spring nut M8-t(2-4) 2
257521021007 3ot R AR Transition cover 1
255022520106 T % (90F%) Seal (90 degrees) 1. Im
257521021005 |77 J5 fiik s 4 Left hind leg gasket 1
257521021001 |/ {ilkg Left panel 1
941100100009 HETM6x12-8. 8 Screw M6x12-8.8 8
11 257521521096 BIEiut Grip 4
12 940400100031 AR EES00N (D620) - 8 Air spring 500N(D620)- self locking 1
13 940400400001 B IR BEM6 -t (2-4) Leaf spring nut M6-t(2-4) 2
14 910300500003 H2EEGBS89. 1-M6-10 Nut GB889.1-M6-10 6
15 910400200002 ST 44 EIGB96. 1-6-200HV Flat gasket GB96.1-6-200HV 6
16 257521011005 | /¢ Bk st The left pedal cover is welded 1
17 257521521093 THER Support plates 1
18 257521021051 AT Hook bent screw 1
19 940400100030 A FREFE200N (D620) Gas spring 200N (D620) 1
20 257521011006 SR R S The right pedal cover is welded 1
151417 141510 16 15 14 13
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NOBLELIFT &1

256898501025 EEH AR 23 /SEAT COVER MOUNTING

L A= Lo b

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark
1 255037511001 [ RAH1-1BC (ki) Seat BF1-1BC (STD.) 1
1 256937511003 JEERFAH2-2A (BFIE ) Seat (comfort) 1 3% /Optional
1 256937511004 JERSAH2-3ABC (U3 ) Seat (Vibration) 1 e /Optional
2 910200300008 [#4TGB70. 2-M4x16-8. 8 Screw GB70.2-M4x16-8.8 2
3 257521021052 |43 (100) Folder sub(100) 1
4 910300100003 [#1R}GB6170-M4-10 Nut GB6170-M4-10 2
5 257521011002  |HlEE4 The hood is welded 1
6 255022520106 |} % (90J%) Seal (90 degrees) 3. 5m
7 257521021032 HLE R Hood support pad 2
8 910400100005  [*F#[EGBIT. 1-6-200HV Flat washer GB97.1-6-200HV 4
9 910400500005 SR EIGBI3-6 Spring washer GB93-6 4
10 910200200039 [#4TGB70. 1-M6x30-8. 8 Screws GB70.1-M6x30-8.8 4
11 257521021035  |#id#& Lock box 1
12 257521011008 | HLEA A K Hood latch assembly 1
13 910400100006 |- [£/GBIT. 1-8-200HV Flat washer GB97.1-8-200HV 2
14 910400500006 |3 %44 FEGBI3-8 Spring washer GB93-8 6
15 910100300020 |15 4£GB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 2
16 255021020046 ({47 ¢ 35 Guard circle 1
17 910100300024 | #Z4£:GB5783-M8x30-8. 8 Bolt GB5783-M8x30-8.8 4
18 910400200003 [k #4EIGBI6. 1-8-200HV Large gasket GB96.1-8-200HV 4
19 | RF035-4-6405001-A0 [ H] #4306 Hood hinge 30G 2 257521021033
20 257521021034 |4k [ e e Hinge fixing bolts 2
21 910300500004 |45 £}GB88Y. 1-M8-10 Nut GB889.1-M8-10 2
22 257521021046  |i§%£ 44 (306) Adjustment Pad (30G) 2
23 257521021045 |5 bR (B kL) Fixing plate (hinged wire holder) 2
24 251198537501 JE AR A R 2 Seat sensor 1
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NOBLELIFTi&7]

256898501026 A M3 (MIHi) /SIDE PANEL INSTALLATION

wh
B

5 /No /SN E3:3 Name FBE/QTY 4% 1%/Remark
1 940800300005 THBRBEAP305 Panel lock AP305 1
2 257521512007 HOT TS Side panel welding 1
3 257521512040 4 7180x65 Hinge 80x65 2
4 910200400023 H2ETGBT0. 3-M8x10-8. 8 ScrewGB70.3-M8x10-8.8 12
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NOBLELIFT &1

256898501027 {X & E 223/ INSTRUMENT COVER INSTALLATION

5 /No /SN E3:3 Name FBE/QTY 4% 1%/Remark
1 940400400001 WFEAR BEM6-t (2-4) Nut M6 6
2 256821511006 RS ) Cover assembly 1
3 910400200002 F-i46 Washer GB97.1-6-200HV 4
4 941100100009 BRETM6x12-8. 8 Screw M6x12 6
5 256810022001 1K (30Q) Instrument mask 1
6 255010020005 LEA Cover 1
7 255010020006 Ja Cover 1
8 256810022010 |l hifiF it Cover 1
9 256821511004 EREE () Cover assembly 1
10 256810022013 iR LRI Cover 1 Option
11 256810022011  |#:HKFFLIEM Cover 1
12 255010021021 [k Cover 1 Option
13 256810021009  |F-#zph 1 dust cover 1
14 910200500041 JRETGB818-M5x20-4. 8 Screw GB818-M5x20-4.8 2
15 256810022012 Tl 5L Cover 1 Option
16 256810011050  [JF R4 MM Switch box 1
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NOBLELIFTi&7]

257598501028 P48 &% %235 /BALANCE WEIGHT AND MOUNTING

\J

o

AN,

[T N

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark

1 257523011010 | #= 5[ 44454 (306) Traction pin welding (30G) 1
257423021002 [P 5 (256) Balance weight (25G) 1 2.5t

, 257523021002 |4  (306) Balance weight (30G) 1 3.0t
257623021002 P (356) Balance weight (35G) 1 3.5t
257623021003 [P (386) Balance weight (38G) 1 3.8t

3 255023020007 [ D 60x D 25x8 Washer ®60xd25x8 4

4 910400500013 S B GB93-24 Spring washer GB93-24 4

5 910100100104  |#%F£GB5782-M24x150-8. 8 Bolt GB5782 M24x150-8.8 2

6 910100100128 [#Z4£GB5783-M24x80-10. 9 Bolt GB5782 M24x120-8.8 2
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NOBLELIFT &1

257598501029 [Pl 523 /FOOT PEDAL

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark

1 257518011001 i BRAR A Floor welding (front) 1
2 257518011002 Jath R RS Floor welding (rear) 1
3 257518021006 |/ 4 BEMIR (306) Left foot pedal (30G) 1
. 257521511001 | ZE4RJE 4 (30G %) Frame welding (30G lifting) 1

257521512001 ZE B R4 (30600 H) Frame welding (30G side out) 1
5 257518021005  [Hii 4 (306) Cushion (30G) 1
6 255018020010  |f%fi Rubber pad 3
7 941100100012  [#547M8X20-8. 8 Screw M8x12-8.8 4
8 257518021016 |47 b ZE BT (306) Right foot pedal (30G) 1

%037 U, 129 W




NOBLELIFT &1

257598501030 ¥{FE R Z; (%) /HYDRAULIC (LIFTING)

F5/N0 GiTB/ISN &% Name o /QrY %% /Remark

1 254123520002 VU K () 10-1.2550-1SC-60° Hydraulic Tube Assembly (Extraordinary)10- 1

2 255023520002 VR Bk () 10-L2700-1SC-60° Hydraulic Tube Assembly (Extraordinary)10- 1

3 256823520003 W % (90° ) 6-1.750-1SC-60° Hydraulic Tube Assembly (90°)6-L750-1SC-¢ 1

4 255023520007 3k (H) 6-61/4—M14x1. 5-60 Connector (straight)6-G1/4 M14X1.5-60 ° 3

5 911000600010 4% JB/ T8870- (90-110) Throat band JB/T8870-(90-110) 1

6 275223521006 |iiJEAS 4 (90° ) 6-L700-1SC-60° Hydraulic Tube Assembly (90°)6-L700-1SC-{ 1

7 257523520001 A& (Jal ) Rubber hose 1 (return oil) 1

8 911000600006  |14#EQC/ T390~ (40-45) Hose hoops QC/T390 - (40-45) 8

9 900200401001 [l e A 23 x5 Return oil hose 23X5 2560

10 911000600003 |14#QC/ T390~ (22-26) Hose hoops QC/T390 - (22-26), 2

11 257523520002 F (W) Rubber hose (oil absorption) 1

12 257523520003 JgziE2 (i) Rubber hose 2 (return oil) 1

13 256823520004 |3 A4S s (135° ) 6-1.450-1SC-60° Hydraulic Tube Assembly (135°)6-L450-1SC 1

14 252123520002 WERE SR (135° ) 6-L600-1SC-60° Hydraulic Tube Assembly (Straight)6-L600-1, 1

15 255023510012 $e3k (Z38) 7-2xM14x1. 5-M16x1. 5-60° Connector (tee) 7-2XM14X1.5 - M16X1.5 -6(] 2

16 252123520011 |3 EAS 4 (90° ) 6-11320-1SC-60° Hydraulic Tube Assembly (90°)6-L1320-1SC 1

17 251123521005 |3 A% 4 (90° ) 8-1.1320-1SC-60° Hydraulic Tube Assembly (90°)8-L1320-1SC 1

18 255023520034 3k (H) 8-2xM16x1. 5-60° Connector (straight) 8-2XM16X1.5-60 ° 2

19 253623511020 S E [k External return oil filter 1

20 255023510003 | #3k (Hi5E %) 6-G1/4-M14x1. 5-60° Connector (lock bend)6-G1/4 M14X1.5 -60° 2

21 255023510008 §) 11-M20x1. 5-0 Connector (lock bend)11-M20x1.5-0 1

22 255023510007 ek (Bi5E 25) 10-M20x1. 5-M16x1. 5-60° Connector (lock bend) 10-M20X1.5 - M16X1 | 3

23 256823521010 %3 (BT %) 15-M27x2-M22x1. 5-60° Connector (lock bend)12-G1/2- M22X1.5 -60 1

256523512006 |44tz (HiH13-30cc) Gear pump (Shimadzu 13-30cc) 1 30-38GH/GY 551
24 257423513006 WiFEHE (13-27cc) Gear pump FE4P25GH
255023512006 Bt (4-20cc) gear pump 1 GB#R S

25 256523510005 %3 (B2 25) 25-M33X2- 0 33 Connector (locking bend)15-M27x2-M22x1.5 1

26 255023520030 3k (H) 12-2xM22x1. 5-60° Connector (straight) 12-2XM22X1.5 -60° 1

27 255023510001 %3 (BT 25) 6-M12x1. 5-M14x1. 5-60° Connector (lock bend) 6-M12X1.5 - M14X1.5| 1

28 255044020143 ek (BiE 25) 12-M20x1. 5-M22x1. 5-60° Connector (lock bend)12-M20x1.5-M22x1.5-f 1

29 255023520033 %3k (1) 8-M20x1. 5-M16x1. 5-60° Connector (straight) 8-M20X1.5 - M16X1.5 - 1

30 257523520006 R R (90° ) 15-1.2450-2SC-60° Hydraulic Tube Assembly (90°)15-L2450-2S 1
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NOBLELIFT &1

257598501031 WHEZRZE (Ml ) /HYDRAULIC (SIDE OUT)

FF%/N0 FRTG/SN £ Name Fk/QTY #1E/Remark

257523520007 [{fiJE 58 (90° ) 10-L2600-1SC-60° Hydraulic tube assembly (90°)10-L2600-1SC]} 1
2 257523520008 |/ £ (90° ) 10-1.2750-1SC-60° Hydraulic tube assembly (90°)10-L2750-1SC] 1
3 256823520003 [ifiJEFH R (90° ) 6-L750-1SC-60° Hydraulic Tube Assembly (90°)6-L750-1SC-{ 1
4 255023520007 3L () 6-G1/4—M14x1. 5-60° Connector (straight)6-G1/4 M14X1.5-60 ° 3
5 256623521013 JreiE2 (I i) Hose 2(oil return) 1
6 275223521006 [§fi 4T £ (90° ) 6-1.700-1SC-60° Hydraulic Tube Assembly (90°)6-L700-1SC-{ 1
7 257523521005 |1 ([l ih— i ) Hose 1(oil return - side discharge) 1
8 911000600006  |I4#QC/ T390~ (40-45) Hose hoops QC/T390 - (40-45) 8
9 900200401001 [a]yh B 23%5 Return oil hose 23X5 2560
10 911000600003 |I£4QC/ T390~ (22-26) Hose hoops QC/T390 - (22-26), 2
11 257523521004 R (-l i) Hose (oil suction - side discharge) 1
12 257523521006 A2 (alyh ) ) Hose 2(Oil return - side discharge) 1
13 256823520004 |3 JE % (135° ) 6-1450-1SC-60° Hydraulic Tube Assembly (135°)6-L450-1SC 1
14 252123520002 WE % (135° ) 6-1.600-1SC-60° Hydraulic Tube Assembly (Straight)6-L600-1, 1
15 255023510012 |43k (=iill) 7-2xM14x1. 5-M16x1. 5-60° Connector (tee) 7-2XM14X1.5 - M16X1.5 -6(] 2
16 252123520011 |3 4F 8% (90° ) 6-1.1320-1SC-60° Hydraulic Tube Assembly (90°)6-L1320-1SC 1
17 251123521005 |3 JE 4 #% (90° ) 8-11320-1SC-60° Hydraulic Tube Assembly (90°)8-L1320-1SC 1
18 255023520034 |43k (1) 8-2xM16x1. 5-60° Connector (straight) 8-2XM16X1.5-60 ° 2
19 253623511020 External return oil filter 1
20 255023510003 Connector (lock bend)6-G1/4 M14X1.5 -60° 2
21 255023510008 23k (BE D) 11-M20x1. 5-0 Connector (lock bend)11-M20x1.5-0 1
22 255023510007 |43k (83 %) 10-M20x 1. 5-M16x1. 5-60° e o pena) IEMZOXL 3
23 256823521010 [ 3 (B %) 15-M27x2-M22x 1. 5-60° ~ONMECTOT OCK DENA) L2-B /2= M22A L5 = 1
24 256523512006 WA (5 HE13-30cc) Gear pump (Shimadzu 13-30cc) 1
25 282323520001 |3k () 25-M33X2- D32 Connector (straight)25-M33X2-®32 1
26 255044020151 %3 (B5E %) 12-2xM22x1. 5-60° Connector (locking bend)12-2xM22x1.5-60° 1
27 255023510001 [ 3 (B %) 6-M12x 1. 5-M14x1. 5-60° ONTeCTor OCK Dena) o-ML2X L5 = 1
28 255044020143 [ 3 (B %) 12-M20x 1. 5-N22x1. 5-60° O MeCIOT TIOCK DENA) L& MZOX T S MZ2X >
29 255023520033 |3k (1) 8-M20x 1. 5-M16x1. 5-60° ~ONMECTOT SIAIgNy 5-VIZ0ALS = MIOALS =1
30 257523520009 | ER (90° ) 15-11850-25C-60° MyOTUTC TUDE BSSembly (90" )15-TI850- 1
31 911000600010 |4 JB/ 18870~ (90-110) Throat band JB/T8870-(90-110)
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NOBLELIFT &1

257598501031 WHEZRZE (Ml ) /HYDRAULIC (SIDE OUT)

03y 3 3

J#&/NO FiF9/SN 2% Name FE/QTY #%¥E/Remark
32 252123510011 B R Transition steel pipe welding 1
33 910100300011 HEFEGB5783-M6x20-8. 8 Bolt GB5783-M6x20-8.8 1
34 910400500005 S GBI3-6 Spring washer GB93-6 1
35 910400100005 P44 FEGBIT. 1-6-200HV Flat washer GB97.1-6-200HV 1
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NOBLELIFT &1

256898501032 2 % # /5 B4 (ZBE) /MULTI-WAY REVERSING VALVE CONTROL (TWO)

15
1
10 17
11
12718 1
| |
2

13 /16

14

FF5/NO FRTG/SN &% Name Fk/QTY #%¥E/Remark
1 256824511002 | % i (215 L R ZSX) Multi way valve (two) solenoid valve 1 pit ]
1 257525012001 IR B 1 (PR ) P BT S+ ) Multi way valve (two) solenoid valve 1 it
2 910100400006 I2F£GB5786-M10x1. 25x40-8. 8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 |3 44 EGBI3-10 Spring washer GB93-10 8
4 910400100007 P44 EIGBIT. 1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 Hi4#B4. 75x20-c1B Pin B4.75x20-c1B 4
6 910600600011 JF 4169 1-2x12 Cotter pin GB91-2x12 4
7 252124520002 S5 (AT Support (stem) 1
8 910100300037 12 H2GB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 4
9 910300100007 HEEEGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 A H 4 16x168 With trunnion ®16x168 1
11 910400500005 B EIGBI3-6 Spring washer GB93-6 1
12 910200200032 H2ETGBT70. 1-M6x10-8. 8 Screw GB70.1 M6x10-8.8 1
13 257524510002  [#RAFFIRES GRT) Handle ball(lift) 1
14 257524510003  |#RFFE 4 (5ig)) Handle ball(tilt) 1
15 256824510002 ARSI Joystick welding(lifting) 1
16 256824510003  [HEAFFARA (k1) Joystick welding(tilt) 1
17 940500100006 HAEE D 16xD18x15-SF-1 Composite set ®16xP18x15-SF-1 4
18 256824520003 PR Connecting rod 2
19 910300100006 JEEFGB6170-M8-10 Nut GB6170 M8-10 2
20 255025020003 e joint 2
” 255024520027 FHATFEIFX) Bracket (travel switch) 4 )=3.

255024521027 |4 (fTREFFEK) Bracket (travel switch) 4 o

22 255024520028 | #ili#5 ©29x D 16x38 Shaft sleeve®29x®16x38 2

A 255098511010 H (rp g Solenoid valve 1 it
23 255098512001 I 17 24 ] (24 V) - B % Solenoid coil (24V) 1 it
24 255098512002 34 1) 1 20— v Solenoid valve spool 1 plt
A 255098511011 HLRE IR (fRO6) Solenoid valve 1 pit
23 255098512011 LT R 25 8] (24V)- /2 Solenoid coil (24V) 1 el
24 255098512012 LR R RS- R Solenoid valve spool 1 s
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NOBLELIFT &1

256898501033 2 ¥t [ B#R4N (ZHX) MULTI-WAY REVERSING VALVE CONTROL (THREE)

13

17

14

18

15

F5/No GiTB/ISN &% Name o /QrY %% /Remark
1 256825011002 % P 1) (3¢ HL T 1 ZS X) Multi way valve (three) solenoid valve 1 prit 3
1 257525012001 | Ik i ) (RIS ) BT 5+ ) — R Multi way valve (three) solenoid valve 1 pit ]
2 910100400006 HEFEGB5786-M10x1. 25x40-8. 8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 |35 # EGBI3-10 Spring washer GB93-10 8
4 910400100007 P44 EGBIT. 1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 H4#iB4. 75x20—c1B Pin B4.75x20-c1B 6
6 910600600011 FFIRGBI1-2x12 Cotter pin GB91-2x12 6
7 252124520002 |48 (FHT) Support (stem) 1
8 910100300037  [#4£GB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 4
9 910300100007 MEEEGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 W HAh  16x168 With trunnion ®16x168 1
11 910400500005 SR EIGBI3-6 Spring washer GB93-6 1
12 910200200032 H2ETGBT0. 1-M6x10-8. 8 Screw GB70.1 M6x10-8.8 1
13 253524520010 | F-4ikk G2 I Handle ball(lift) 1
14 253524520009 | F-4iEk (i Handle ball(tilt) 1
15 253525020002 TR (1) Handle ball(belonging to 1) 1
16 257524510002 WANTEE 2T Joystick welding(lifting) 1
17 257524510003  [BRAFFARA (41 Joystick weldingtilt) 1
18 257525010004 BHFFLEE (JBRD) Joystick welding(tool1) 1
19 940500100006 HEED16xD 18x15-SF-1 Composite set®16xP18x15-SF-1 6
20 256824520003 HEAERF Connecting rod 3
21 910300100006 IR EFGB6170-M8-10 Nut GB6170 M8-10 3
22 255025020003 3k joint 3
93 255024520027 EHTREIFR) Bracket (travel switch) 4 ot

255024521027 FHATFEIFX) Bracket (travel switch) 4 N

24 255023520033 |3k (H) 8-M20x1. 5-M16x1. 5-60° Joint (straight) 8-M20x1.5-M16x1.5-60° 2

25 255024520028 | #ili#5 ©29x D 16x38 Shaft sleeve ®16xP29x38 1

A 255098511010 FHL B I —— v Y Solenoid valve 1 ek
26 255098512001 FL B R 24 P (24 V)~ Y Solenoid coil (24V) 1 s
27 255098512002 Hi Rt ——rp R N Solenoid valve spool 1 plt
A 255098511011 |1 f i (k) Solenoid valve 1 P
26 255098512011 | Hfi 48 (24V)- 2 Solenoid coil (24V) 1 g
27 255098512012 FHE R RS- R Solenoid valve spool 1 e
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NOBLELIFT &1

256898501034 2 Bk #e A BI#R4 (PUIEL) MULTI-WAY REVERSING VALVE CONTROL (FOUR)

AT a3 48 44 A9
i f
é?éﬁ /E; 21
) 10
1211 5 99

s
; —U\?
2 |__]2’

A5

20

16

F5/No GiTB/ISN &% Name o /QrY %% /Remark
1 256825511002 22 P4 1) (4F6¢ HL T 1 ZS X) Multi way valve (four) solenoid valve 1 prit 3
2 257525512001 UG %5 % 10 (FEL i 1 P 8 T S+ ) Multi way valve (four) solenoid valve 1 frt 3
2 910100400006 HEFEGB5786-M10x1. 25x40-8. 8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 #5524 EGBI3-10 Spring washer GB93-10 8
4 910400100007 P44 EIGBIT. 1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 #4#iB4. 75x20—c1B Pin B4.75x20-c1B 8
6 910600600011 FFIRGBI1-2x12 Cotter pin GB91-2x12 8
7 252124520002 |4 (AT Support (stem) 1
8 910100300037  [#4£GB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 4
9 910300100007 MEEEGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 W HA4h  16x168 With trunnion ®16x168 1
11 910400500005 S EIGBI3-6 Spring washer GB93-6 1
12 910200200032 HETGBT0. 1-M6x10-8. 8 Screw GB70.1 M6x10-8.8 1
13 253524520010 | F-ikk GRI) Handle ball (lift) 1
14 253524520009 | F-4iEk (i) Handle ball (tilt) 1
15 253525020002 TR (g H 1) Handle ball (belonging to1) 1
16 253525520002 TRk (8 K.2) Handball (belonging to 2) 1
17 257524510002 FEFFES GET) Joystick welding (lifting) 1
18 257524510003 FMFF S (R Joystick welding (tilt) 1
19 257525010004 BN S OB 1) Joystick welding (tool 1) 1
20 257525510005 BROFFLES (B H2) Joystick welding (kit 2) 1
21 940500100006 HEED16xD 18x15-SF-1 Composite set ®16xd18x15-SF-1 8
22 256824520003 SERERT Connecting rod 4
23 910300100006 MEEEGB6170-M8-10 Nut GB6170 M8-10 4
24 255025020003 3k joint 4
25 255024520027 | A (fTREFFK) Bracket (travel switch) 4 B

255024521027 FHATFEIF %) Bracket (travel switch) 4 N

26 255023520033 |3k (H) 8-M20x1. 5-M16x1. 5-60° Joint (straight)8-M20x1.5-M16x1.5-60° 4

A 255098511010 | e f i~ rh e % Solenoid valve 1 ot
27 255098512001 | F i [ 43 (24V)-- i 0% Solenoid coil (24V) 1 g
28 255098512002 FL R R Solenoid valve spool 1 et
A 255098511011 LR (R6) Solenoid valve 1 prit3
27 255098512011 | el 4k [ (24V)-ft e Solenoid coil (24V) 1 e
28 255098512012 LT IR R - R Solenoid valve spool 1 prit
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NOBLELIFT &1

257598501035 LAEJh4E (F2s) 358 & %235 /WORK TANK (LIFTING) INSTALLATION AND INSTALLATION

FF%/N0 /SN £ Name $&/QTY #E/Remark
1 255019010004 o 2t g Mesh filter 1
2 257519011002 e Lid welded 1
3 256919021011 IhER Oil ruler plug assembly 1
4 910100300022 |#2#£GB5783-)8x20-8. 8 Bolt GB5783 M8x20-8.8 8
5 910400500006 SR EIGB93-8 Spring washer GB93-8 8
6 910400100006 P44 GB97. 1-8-200HV Washer GB97.1-8-200HV 8
7 255019020013 T H£204x134x1. 5-R Gasket 204x134x1.5-R 1
8 255019020015 JHCIHI ZEM20x 1. 5 Drain plug M20x1.5 1
9 256819010005 |IFi #8YS16] (KA Respirator HS0403 1
10 900200401007 Oil return hose 12x3 1 L=300

%44 T, Jt
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NOBLELIFT &1

256898501036 T{EyM4H3EE K %3 (M) /WORK TANK INSTALLATION AND INSTALLATION

F5/N0 FiF9/SN Name FE/QTY #%&¥E/Remark

1 255019010004 Mesh filter 1

2 257519012002 Tank cover welded (side out) 1

3 256919021011 IhER Oil ruler plug assembly 1

4 910100300022 |#2#£GB5783-)8x20-8. 8 Bolt GB5783 M8x20-8.8 10

5 910400500006 HAEE L GBI3-8 Spring washer GB93-8 10

6 910400100006 SFHA[EGBIT. 1-8-200HV Washer GB97.1-8-200HV 10

7 255019020013 T H£204x134x1. 5-R Gasket 204x134x1.5-R 1

8 257519012001 ARG () Tank welding (side out) 1

9 255019020015 TG ZEM20x1. 5 Drain plug M20x1.5 1

10 256819010005  |nRug#2yS16] (KAfg) Respirator HS0403 1

11 900200401007 [E] i R 12x3 Oil return hose 12x3 1 1=300
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NOBLELIFT &1

257598501037 FEHUIAL (UILY) /FRAME ASSEMBLY (SIDE OUT)
J#&/NO FiF9/SN 2% Name FE/QTY #%&¥E/Remark

1 272521521086 FLIESKT-35 Hole plug SKT-35 2

2 257521512001 | ZEZR4R4 (306 H) Frame welding (30G side out) 1

3 941100100009 I2ETM6x12-8. 8 Screw M6x12-8.8 8

4 256821511004 A () Welding of cover plate (left) 1

5 940400400001 B IR BEM6 -t (2-4) Leaf spring nut M6-t(2-4) 8

6 257521511009  [{y g 4ufsss Meter frame welding 1

7 910400500007 SR GBI3-10 Spring washer GB93-10 3

8 910400200004 | K #REGBI6. 1-10-200HV Large washer GB96.1-10-200HV 3

10 9 910100300037 12 H2GB5783-M10x30-8. 8 Bolt GB5783-M10x30-8.8 3

41 1 10 256821511006 MRS () Welding of cover plate (right) 1
40 5 11 256921521091 WX Eh B Drive motor guard plate 1
39 3 12 910400500010 |31 344 EIGBI3-16 Spring washer GB93-16 4
38 1 12 13 910400100010 44 EIGBIT. 1-16-200HV Flat washer GB97.1-16-200HV 4
17 13 14 910100200016 |#2#£GB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4
16 :g 15 910200200057 H2ETGBT0. 1-M8x20-8. 8 Screws GB70.1-M8x20-8.8 2
37 16 16 910400500006 | 315 #[#GBI3-8 Spring washer GB93-8 6
i 17 17 910400100006 P24 [E|GB97. 1-8-200HV Flat washer GB97.1-8-200HV 6
1? 18 18 256821521032 |k Support cover 2
36 18 19 257521522093 AR Mounting plate 1
35 2 20 505618020016 2k Cushions 1
H 2 21 255021020059  [EHET Star grip knob 2
gg 34302028 27 2625 4 gg 22 257521515001 UM PR AT & Battery limit plate welding 1
23 940800300005 | jfii #i H{AP305 Panel lock AP305 1

24 257521512007 TR S Side panel welding 1

25 257521512040 £ 7180x65 Hinge 80x65 2

26 910200400023 J24TGBT0. 3-M8x10-8. 8 ScrewGB70.3-M8x10-8.8 12

27 257521012004 FoH O SRS Charging port cover plate welding 1

28 940600100005 AN D 18x3 Magnet steel ®18x3 1

29 910100300118 I2H2GB5783-M4x8-8. 8 Bolt GB5783-M4x8-8.8 3

30 257521522089 4 [ 5 B Roller fixing plate 8

31 257521521091 38x140 Roller 38x140 8
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NOBLELIFT &1

257598501037 4R (A H) /FRAME ASSEMBLY (SIDE OUT)

12 34 56789

320 31302928 21 2625 24

FF%/N0 /SN £ Name $&/QTY #E/Remark
32 257521522038 oA S e Charging connector bracket 1
33 910400500004 B EIGBI3-5 Spring washer GB93-5 4
34 910200200024 H2ETGBT70. 1-M5x20-8. 8 Screw GB70.1-M5x20-8.8 4
35 910400200001 | K #[EGBI6. 1-5-200HV Large washer GB96.1-5-200HV 4
36 257521511011 BUREAT R Hinge right support welding 1
37 910200200058 H2ETGBT0. 1-M8x25-8. 8 Screw GB70.1-M8x25-8.8 4
38 257521511012 BRI B R Hinge left support welding 1
39 910400200002 P34 B GB96. 1-6-200HV Flat gasket GB96.1-6-200HV 4
40 910300100005 HEEEGB6170-M6-10 Nut GB6170-M6-10 4
41 257521021051 He 25 AT Hook bent screw 1
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NOBLELIFT &1

256898501038 ZEZLENE (Fi3E) /FRAME ASSEMBLY ( HOISTING)
FF5/NO FRTG/SN &% Name Fk/QTY #%¥E/Remark

1 257521511009 RBPES Meter frame welding 1
2 940400400001 WFIEREM6-1 (2-4) Leaf spring nut M6-t(2-4) 15

3 256821511006 FHREE (4 Welding of cover plate (right) 1
4 941100100009 H2ETM6x12-8. 8 Screw M6x12-8.8 15

5 257521511001 T HRR A (306115 3) Frame welding (30G hoisting) 1

6 272521521086 | fLIESKT-35 Hole plug SKT-35 2

7 256821521095 R Cushion blocking 4

8 910100300051  [##£GB5783-M12x35-8. 8 Bolt GB5783-M12x35-8.8 2

8 9 910400500008 B GBI3-12 Spring washer GB93-12 2

39 9 10 910400200005 KAL[EIGB96. 1-12-200HV Large gasket GB96.1-12-200HV 2
38 10 11 257521521094 | ik [ e 4 Battery retaining plate 2
327 11 12 505621520038 ML (1) Ventilation hole 1 1
36— 12 13 257521511011  |#ehAT 4R Hinge right support welding 1
4 13 14 910400100006 S [EGBIT. 1-8-200HV Flat washer GB97.1-8-200HV 6
gg ;g 15 910400500006 #1446 GBI3-8 Spring washer GB93-8 6
33 16 16 910200200058 H2ETGBT0. 1-M8x25-8. 8 Screw GB70.1-M8x25-8.8 4
32 4 17 257521521090  |%E s LAl EHAR Pump motor front sealing plate 1
3t 2 18 257521511012 |4 /e S iy Hinge left support welding 1
gg q ; S 17 19 257521521092 FL AR S B Battery case bottom sealing plate 1
28 | i 16 20 256921521091 IR AL R Drive motor guard plate 1
27 e 15 21 505621520041 [l jil4l2 Ventilation hole 2 1
14 14 22 940600100005 AN D 18x3 Magnet steel ®18x3 1
15262524232221 2 4 202 4 19 18 23 910100300118 I2H2GB5783-M4x8-8. 8 Bolt GB5783-M4x8-8.8 3
24 257521012004 FoHL SRS Charging port cover plate welding 1

25 257521521088 HLZE AR Cable platen 1

26 910200200057 JRETGBT70. 1-M8x20-8. 8 Screw GB70.1-M8x20-8.8 2

27 257521521093 YHEW Supporting plate 1

28 940400400002 | R FHEEIM-t (2-4) Leaf spring nut M8-t(2-4) 2

29 910400200002 P44 [EGB96. 1-6-200HV Flat washer GB96.1-6-200HV 4

30 910300100005 HEEEGB6170-M6-10 Nut GB6170-M6-10 4

31 257521021051 H TSR Hook bent screw 1
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NOBLELIFT &1

256898501038 ZEHLRENE (%) /FRAME ASSEMBLY ( HOISTING)

FF5/NO FRTG/SN &% Name Fk/QTY #%¥E/Remark
32 256821521032 YK Support cover 2
33 910400100010  [-F#&[EGBI7. 1-16-200HV Flat washer GB97.1-16-200HV 4
34 910400500010  [#14#4GBI3-16 Spring washer GB93-16 4
35 910100200016  [#2#£GB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4
36 256821511004 EREE () Welding of cover plate (left) 1
37 910400200004 [k #[EGBI6. 1-10-200HV Large gasket GB96.1-10-200HV 3
38 910400500007  |# 5544 GBI3-10 Spring washer GB93-10 3
8 39 910100300037  [#4£GB5783-M10x30-8. 8 Bolt GB5783-M10x30-8.8 3
39 9
38 N 10
327 1
36— 12
4 13
35 14
34 15
33 16
32 4
31 2
30 17
29
28 16
27 15
14 14
1526'2524232221 2 4 202 4 19 18

049 W, 3t 129 W
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NOBLELIFT &1

257598501039 H*TR4EZAE/TOP GUARD ASSEMBLY

» ~N\g
16141312 /|

o

o

FF5/NO FRTG/SN &% Name Fk/QTY #%¥E/Remark
1 255022020034 fLE1 Cover 11 8
2 255022020003 |34 EGBI3-12 Spring washer GB93-12 8
3 257522011001  |fHTH4uR & The flat washer GB97.1-12-200HV 1
4 910400100006 P44 FEGB9T. 1-8-200HV Washer GB97.1-8-200HV 8
5 910400500006 SR EIGB93-8 Spring washer GB93-8 8
6 910200200057 H2ETGBT0. 1-M8x20-8. 8 Screw GB70.1-M8x20-8.8 8
7 255022020029 BF Handle 2
8 910301300003 H2EEGB17880. 1-M8x18 Nuts GB17880.1-M8x18 1
9 255022020001 B B — (RAAE) Protective cover 3 2
10 255022020004 AT Hi P8 Protective tape 2
11 252022020050 | 7 H 4 e £k Protective tape 1
12 910400500008 FFEHREIGRI3-12 Spring washer GB93-12 3
13 910400100008 KHEIGBIT. 1-12-200HV Flat washer GB97.1-12-200HV 2
14 910200200098 | #£4TGB70. 1-M12x30-8. 8 Screw GB70.1 M12x30-8.8 4
15 910400100008 44 EIGBIT. 1-12-200HV Flat washer GB97.1-12-200HV 2
16 253522020024 fLIE30 Cover 30 4
17 255022020002 B4 (R Protective cover 2 1
18 255056510001 JEAE TR Rear handle switch 4
19 910400500005 SR EICBI3-6 Spring washer GB93-6 4
20 910400100005 P44 GB97. 1-6-200HV Washer GB97.1-6-200HV 2
21 910200200036 IZETGBT0. 1-M6x20-8. 8 Screw GB70.1-M6x20-8.8 4
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NOBLELIFT &1

257598501040 %X /FORK

Fr/NO SRFG/SN £ Fk/QTY #E/Remark
940100100008 [ [T A% 5 ¥ 120x40x1070 Fork 120x40x1070 2.5t
940100100010  [#:44 11 A% 5 ¥ 120x40x1150 Fork 120x40x1150 2 2.5t
940100100009 [ [T A% 5 ¥.120x40x1220 Fork 120x40x1220 2 2.5t
940100100011 [#:44 11 A% 5% ¥ 120x40x1370 Fork 120x40x1370 2 2.5t
940100100012 [ H:4 11 A% 5% X 120x40x1520 Fork 120x40x1520 2 2.5t
940100100030 |44 [ AR B X 120x40x1820 Fork 120x40x1820 2 2.5t
940100100044 [ H:4 11 A% 5% X 120x40x1970 Fork 120x40x1970 2 2.5t
940100100046 |44 [ A% B X 120x40x1670 Fork 120x40x1670 2 2.5t
940100100013  [H:4ITIAK B X 125x45x1070 Fork 125x45x1070 2 3.0t
940100100014 | #:#IIIARY B X 125x45x1150 Fork 125x45x1150 2 3.0t
940100100015 [H:4IIIAK B X 125x45x1220 Fork 125x45x1220 2 3.0t
940100100016 |+ #IIIARY B X 125x45x1370 Fork 125x45x1370 2 3.0t
940100100017 [H:4HITIAKY B X 125x45x1520 Fork 125x45x1520 2 3.0t
940100100035 | #E:#IIARY B X 125x45x1970 Fork 125x45x1970 2 3.0t

A 940100100039 [H:4ITIAK B X 125x45x1820 Fork 125x45x1820 2 3.0t
940100100041 | #:#IIIARY B X 125x45x1670 Fork 125x45x1670 2 3.0t
940100100018 [H:4IIIAK B X 125x50x1070 Fork 125x50x1070 2 3.5t
940100100019 [H:AHIIAKY B X 125x50x1150 Fork 125x50x1150 2 3.5t
940100100020  [HEETITARY £ X 125x50x1220 Fork 125x50x1220 2 3.5t
940100100021  [H:4HITIAK B .1 Fork 125x50x1370 2 3.5t
940100100022 [ H:44IIIAK 1 X125 Fork 125x50x1520 2 3.5t
940100100031 [H:4HIIAKY B X 125x50x1800 Fork 125x50x1800 2 3.5t
940100100040  [HEETITARY £ X 125x50x1970 Fork 125x50x1970 2 3.5t
940100100042 [H:44IIARY B X 125x50x1670 Fork 125x50x1670 2 3.5t
940100100184 [H:ITIAKY B X 125x50x1070 Fork 125x50x1070 2 3.8t
940100100185 [ H:AHIIAKY B X 125x50x1150 Fork 125x50x1150 2 3.8t
940100100186 [HEEHIITAR! £ X 125x50x1220 Fork 125x50x1220 2 3.8t
940100100187 [H:AHIIIAKY B X 125x50x1370 Fork 125x50x1370 2 3.8t
940100100188 [HEEHIITAR! £ X 125x50x1520 Fork 125x50x1520 2 3.8t

1 A e Xk Fork body 2

2 253098514101 AR Lift pin assembly 2
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NOBLELIFT &1

257598501041 Mifdabfr (2. 5-3. 8T) /TILT CYLINDER (2.5-3.8T)

5 /N0 SiHBISN B33 Name Hoik/QTY %3E/Remark
256820510001 [ (TL) (TL) ®80x P 35x118(6/10) Oil cylinder(TL)®80x®35x118(6/10) 1 H<3700, Left
256820510002 [fi{iT (TL) (TL) ®80x P 35x88. 5(6/6) Oil cylinder(TL)d80xd35x88.5(6/6) 1 3700 <H<5000, Left

A 256820510003 [3fifil (L) (TL) ®80x ®35x67 (6/10) Oil cylinder(TL)P8OXxD35x67(3/6) 1 5000<H, Left
256820510005 [3fi{fT (TL) (TR) ®80x P 35x118 (6/10) Oil cylinder(TR)®80x®35x118(6/10) 1 H<3700, Right
256820510006 |34 (TL) (TR) ®80x P 35x88. 5(6/6) Qil cylinder(TR)®80xP35x88.5(6/6) 1 3700<<H<5000, Right
256820510007 [3ifT (TL) (TR) ®80x P 35x67 (6/10) Oil cylinder(TR)®80x®35x67(3/6) 1 5000<H, Right

B 256198510006  |% (A& FE 40 (f5iR}HT) Seal kits (tlited cylinder) 2

1 A EmA I EmEZL/8 Grease mouth Z1/8 2 R B R

2 A H 5 Earring 2 AN HUh R g

3 A S AAGE30ES Bearing GE30ES 2 AR

4 A 47 Circlip 47 2 A

5 A W REM14 Nut M14 2 AR

6 A 14 Washer14 2 AR

7 A BEFEM14x55 Bolt M14x55 2 AR 4t

8 A IR R Piston body assembly 2 AR R

9 A VxR ] Yx seal ring 2 AR A

10 A SRAD63x20x2. 5 Support ring 2 R

11 A [N Dust ring 2 AR

12 A 52 Circlip 52 2 A g g

13 A 1) Circlip 2 AR gt

14 A 34 /748x30x3 Catch 48x30x3 2 A g gt

15 A U 4 ] Useal ring 48x30x10 2 ARt

16 A Bt Guide sleeve 2 A ghi gt

17 A O a4 O seal ring 63x3.1 2 A gt

18 A Y 4K 3025 Bearing 3025 2 A g g

19 A T R Cylinder barrel assembly 2 R R A

20 A Y 47K 3040 Bearing 3040 2 A g g
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NOBLELIFT &1

257598501042 I (hR¥EI 1482, 5-3. 8T) /MAST (stand mast2.5-3.8T)

5 /N0 SiHBISN B33 Name Hoik/QTY %3E/Remark

1 910401300020 il FE MRS L GB894. 1-40 Elastic retaining ring GB894.1-40 for shaft 4

2 257544010001 |fiyE 46 Side roller 4

3 257544024001 AR AR =0, 2 Adjusting pad t=0.2 4

3 257544024002 HEREREHR1=0.5 Adjusting pad t=0.5 4

3 257544024003 SRR =1 Adjusting pad t=1 4

4 940200100020  [F:j&#E @ 119. 2x D55x34 Roller $119.2x$55x34 4

4 940200100021 [3:%4 119, 6x D 55x34 Roller ©119.6xd55x34 4

4 940200100022 |44  120x P55x34 Roller ®120x$55x34 4

5 257444012001 [p41 14454 (2000) Mast (2000) 1 2. 57-2000

5 257444012002 |y 140 4 (2500) Mast (2500) 1 2. 5T-2500

5 257444012003 | 4144 4 (30000 Mast (3000) 1 2. 51-3000

5 257444012004 |y 1407 4 (3300) Mast (3300) 1 2. 5T-3300

5 257444012005 | 415 4 (35000 Mast (3500) 1 2. 51-3500

5 257444012006 | g1 14207 4 (3600) Mast (3600) 1 2. 5T-3600

5 257444012007 W44 (37000 Mast (3700) 1 2. 51-3700

5 257444012008 | 4114247 4 (4000) Mast (4000) 1 2. 5T-4000

5 257444012009 | Py 1540 4 (4300) Mast (4300) 1 2. 51-4300

5 257444012010 [Py 142054 (4500) Mast (4500) 1 2. 5T-4500

5 257444012011 |1 540 4 (50000 Mast (5000) 1 2. 51-5000

5 257444012012 [Py 142054 (5500) Mast (5500) 1 2. 5T-5500

5 257444012013 |41 154 4 (6000) Mast (6000) 1 2. 51-6000

5 257544012001 W45 £ (2000) Mast (2000) 1 2. 8-3. 0T-2000
5 257544012002 | 15 4 (25000 Mast (2500) 1 2. 8-3. 01-2500
5 257544012003 M TT4E4% A (30000 Mast (3000) 1 2. 8-3. 0T-3000
5 257544012004 | 41500 4 (33000 Mast (3300) 1 2. 8-3. 0T-3300
5 257544012005 N TT4HR A (35000 Mast (3500) 1 2. 8-3. 0T-3500
5 257544012006 | 1418 4 (36000 Mast (3600) 1 2. 8-3. 01-3600
5 257544012007 [ py1 142054 (3700) Mast (3700) 1 2. 8-3. 0T-3700
5 257544012008 P TAR 4 (4000) Mast (4000) 1 2.8-3. 0T-4000
5 257544012009 N TT4EAR £ (43000 Mast (4300) 1 2. 8-3. 0T-4300
5 257544012010 T AUR 4 (4500) Mast (4500) 1 2.8-3. 0T-4500
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NOBLELIFT &1

257598501042 [J4 (Br#EIT482. 5-3. 8T) /MAST (stand mast2. 5-3. 8T)

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark
5 257544012011 [Py 4444 (5000) Mast (5000) 1 2. 8-3. 0T-5000
5 257544012012 |15 4 (55000 Mast (5500) 1 2. 8-3. 0T-5500
5 257544012013 [Py 14444 (6000) Mast (6000) 1 2. 8-3. 0T-6000
5 257644012001 [y 1 1L 4 (2000) Mast (2000) 1 3. 5-3. 8T-2000
5 257644012002 | Py 144 4 (2500) Mast (2500) 1 3. 5-3. 8T-2500
5 257644012003 [Py 14444 (3000) Mast (3000) 1 3. 5-3. 8T-3000
i 5 257644012004 |y 14207 4 (3300) Mast (3300) 1 3. 5-3. 8T-3300
5 257644012005 [Py 14444 (3500) Mast (3500) 1 3. 5-3. 8T-3500
5 257644012006 | g1 14247 4 (3600) Mast (3600) 1 3. 5-3. 8T-3600
5 257644012007 [Py 14444 (3700) Mast (3700) 1 3. 5-3. 8T-3700
5 257644012008 | 4114247 4 (4000) Mast (4000) 1 3. 5-3. 8T-4000
5 257644012009 [Py 14444 (4300) Mast (4300) 1 3. 5-3. 8T-4300
5 257644012010 | Py 14207 4 (4500) Mast (4500) 1 3. 5-3. 8T-4500
5 257644012011 [Py 14444 (5000) Mast (5000) 1 3. 5-3. 8T-5000
5 257644012012 | Py 14445 4 (5500) Mast (5500) 1 3. 5-3. 8T-5500
5 257644012013 | Py 444 4 (6000) Mast (6000) 1 3. 5-3. 8T-6000

6 256844510001 |4 4l d 30x94 Axled30x94 2

7 257444011001 |5} 44454 (2000) Mast (2000) 1 2. 51-2. 81-2000
‘ 7 257444011002  |4+1714445 4 (2500) Mast (2500) 1 2. 5T-2. 81-2500
%4 7 257444011003 |5} 1414 (3000) Mast (3000) 1 2. 51-2. 81-3000
@5 7 257444011004  [5h1142424 (3300) Mast (3300) 1 2. 5T-2. 8T-3300
o 4 7 257444011005  [4h1]142454 (3500) Mast (3500) 1 2. 51-2. 8T-3500
o 23 7 257444011006 [4hIJ44% 4 (3600) Mast (3600) 1 2. 5T-2. 8T-3600
1 7 257444011007 |5} 144 (3700) Mast (3700) 1 2. 51-2. 81-3700
7 257444011008  [4}1714445 45 (4000) Mast (4000) 1 2. 5T-2. 81-4000
7 257444011009 |5} 444 (4300) Mast (4300) 1 2. 51-2. 81-4300
7 257444011010  [4}1714445 4 (4500) Mast (4500) 1 2. 5T-2. 81-4500
7 257444011011  [4h1142454 (5000) Mast (5000) 1 2. 51-2. 81-5000
7 257444011012 |4} 7445 4 (5500) Mast (5500) 1 2. 5T-2. 8T-5500
7 257444011013 S IALE £ (6000) Mast (6000) 1 2. 5T-2. 8T-6000

7 257544011001 [4}174445 4 (2000) Mast (2000) 1 3. 0T-2000

% 54 U1, FE 129 W



NOBLELIFT &1

257598501042 I (hR¥EI 1482, 5-3. 8T) /MAST (stand mast2.5-3.8T)

5 /N0 SiHBISN B33 Name Hoik/QTY %3E/Remark

7 257544011002  [4h 15454 (2500) Mast (2500) 1 3.0T-2500

7 257544011003 |41 74454 (3000) Mast (3000) 1 3. 0T-3000

7 257544011004 |5} 142454 (3300) Mast (3300) 1 3. 0T-3300

7 257544011005 [ 4111445 4 (3500) Mast (3500) 1 3. 0T-3500

7 257544011006  [4}114245 4 (3600) Mast (3600) 1 3. 0T-3600

7 257544011007 |41 1445 4 (3700) Mast (3700) 1 3. 0T-3700

7 257544011008 [ 511 4L 4 (4000) Mast (4000) 1 3. 0T-4000

7 257544011009 [ 417445 4 (4300) Mast (4300) 1 3. 0T-4300

7 257544011010 |5} I 4 (4500) Mast (4500) 1 3. 0T-4500

7 257544011011 |41 J445 4 (5000) Mast (5000) 1 3. 0T-5000

7 257544011012 ShII5RES (5500) Mast (5500) 1 3. 0T-5500

7 257544011013 [ 417445 % (6000) Mast (6000) 1 3. 0T-6000

7 257644011001 |51 1L 4 (2000) Mast (2000) 1 3. 5-3. 8T-2000
7 257644011002 [ 4111445 4 (2500) Mast (2500) 1 3. 5-3. 8T-2500
7 257644011003 |5} ) 44454 (3000) Mast (3000) 1 3. 5-3. 8T-3000
7 257644011004 |41 7445 % (3300) Mast (3300) 1 3. 5-3. 8T-3300
7 257644011005 |5} 14454 (3500) Mast (3500) 1 3. 5-3. 8T-3500
7 257644011006  |4+114445 4 (3600) Mast (3600) 1 3.5-3. 8T-3600
7 257644011007 |5} 14454 (3700) Mast (3700) 1 3.5-3. 8T-3700
7 257644011008  [4}114445 4 (4000) Mast (4000) 1 3.5-3. 8T-4000
7 257644011009 |5} 4454 (4300) Mast (4300) 1 3. 5-3. 8T-4300
7 257644011010  [4}1714445 4 (4500) Mast (4500) 1 3.5-3. 8T-4500
7 257644011011 |5} 14454 (5000) Mast (5000) 1 3. 5-3. 8T-5000
7 257644011012  [4}1714445 4 (5500) Mast (5500) 1 3.5-3. 8T-5500
7 257644011013 |5} ]44454 (6000) Mast (6000) 1 3. 5-3. 8T-6000
8 254144020063 |4l 1T Bearing bush 2

9 255044020005 TR Bearing cover 2

10 910400500010 |33 #8GBI3-16 Washer GB93-16 6

11 910100200016  [#4#GB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 1

12 910100300035 [#74#0B5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 4

13 910400100007 [SF#4[EIGBI7. 1-10-200HV Washer GB97.1-10-200HV 8
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NOBLELIFT &1

257598501042 I (hR¥EI 1482, 5-3. 8T) /MAST (stand mast2.5-3.8T)

F5/N0 HiTBISN 2 Name Fom/QTY £{E/Remark
14 910400500007 |3 #4[EGBI3-10 Washer GB93-10 2
15 255044010057 [ Hqfil D 30x82 Axled30x82 2
16 255044020132 PR =0, 8 Adjusting pad t=0.8 2
16 255044020133 RS 1=0.5 Adjusting pad t=0.5 2
16 255044020134 PR ST1=0. 2 Adjusting pad t=0.2 2
17 255044020131 |4k Base plate 2
o y 18 940200100024 [ F:y4@111x055x32 Roller ®111x$55x32 2
S { 18 940200100025  [F:i&4E®111. 5x055x32 Roller ®111.5x$55x32 2

[
s e
YR
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NOBLELIFT &1

257598501043 1% X2 (JF¥EIT4E) /FORK ARM CARRIER (stand mast)

s

5 /No /SN E3:3 Name FBE/QTY 4% 1%/Remark
1 253540510001 PHTE AR A (1100x1080) Load backrest welding 1 3.0-3. 8T
1 256840511001  [44 7} 42454 1100X1200 Load backrest welding 1100X1200 1 3.0-3. 8Tik%E
1 255040510001 PHBR AR S (1040x986) Load backrest welding (1040x986) 1 2.5T
2 910400100009 |44 [EIGBI7. 1-14-200HV Washer GB97.1-14-200HV 8
3 910400500009 |54 IGBI3-14 Washer GB93-14 8
4 910100300062 B2 GB5783-M14x30-8. 8 Bolt GB5783-M14x30-8.8 8
5 255038020008 TR Adjusting sleeve 4
6 255038020009 LEEEES Adjustable pad 8
7 940200200005 [ {4 d 42-CD=68 Side roller®42 - CD = 68 2
8 910400100007 |44 [EGBY7. 1-10-200HV Washer GB97.1-10-200HV 3
9 910400500007 HAE B GBI3-10 Spring washer GB93-10 8
10 910100300039 [#24£6B5783-M10x40-8. 8 Bolt GB5783 M10x40-8.8 4

11 940200100020 [ F:j%4E 119, 2x D 55x34 Roller ®119.2xd55x34 6

11 940200100021 [3:%4E 119, 6x D 55x34 Roller ©119.6xd55x34 6

11 940200100022 |4k @ 120x P55x34 Roller ®120x$55x34 6

12 257544024001 AR IR =0, 2 Adjusting pad t=0.2 4

12 257544024002 HEREIRHER1=0.5 Adjusting pad t=0.5 4

12 257544024003 HERR IR =1 Adjusting pad t=1 4

13 257544010001 |filz4e Side roller 4

14 910401300020 [l # LS4 GBI, 1-40 Elastic retaining ring GB894.1-40 for shaft 6

15 257438011001 TE SRS (T brdETTZE) 1040 Welding of fork racks (Standard Portal frame] 1 2.5T
15 257538011001 U (CARIETTSY) 1100 Welding of fork racks (Standard Portal frame 1 2.8-3.0T
15 257638011001 TE SRS (ZbrdETT4E) 1100 Welding of fork racks (Standard Portal frame] 1 3.5-3.8TT
16 910400500008 |15 44 pEGBI3-12 WasherGB93-12 1

17 910200200096  [#247GB70. 1-M12x20-8. 8 Screw GB70.1-M12x20-8.8 1

% 57 W, 3% 129 W




NOBLELIFT &1

257598501044 #EFHHEL (FR#EITH) /LIFTING PIPE (stand mast)

FF%/N0 /SN £ Name $&/QTY #E/Remark
A 255044010060 FETHEE K LH1623 X 55 Lifting chainLH1623x55 2.5T-3. 0T-2000
A 256844014002 T LH1623 X 65 Lifting chainLH1623%65 2 2. 5T-3. 0T-2500
A 255044510047 HCTHEE 2K LH1623 X 75 Lifting chainLH1623x75 2 2.5T-3. 0T-3000
A 255044510137 TS LH1623 X 81 Lifting chainLH1623x81 2 2.5T-3. 0T-3300
A 255044510140 LTS LH1623 X 85 Lifting chainLH1623%x85 2 2.5T-3. 0T-3500
A 255044010105 T EESRLH1623 X 87 Lifting chainLH1623x87 2 2.5T-3. 0T-3600
A 255044010106 FLFHEE S LH1623 X 89 Lifting chainLH1623x89 2 2.5T-3. 0T-3700
A 256844014006 T EESRLH1623 X 97 Lifting chainLH1623%x97 2 2.5T-3. 0T-4000
A 255044510049 FCFHEE SR LH1623 X 103 Lifting chainLH1623%x103 2 2.5T-3. 0T-4300
A 253544510027 T EELH1623 X 107 Lifting chainLH1623x107 2 2.5T-3. 0T-4500
A 256844014008 FCFHEE SR LH1623 X 115 Lifting chainLH1623%x115 2 2.5T-3. 0T-5000
A 256844014012 T EERLH1623 X 129 Lifting chainLH1623x129 2 2.5T-3. 0T-5500
A 256844014010 FCTFHEE SR LH1623 X 137 Lifting chainLH1623%x137 2 2.5T-3. 0T-6000
A 256544515004 T EESALH1634-59 Lifting chain LH1634-59 2 3. 5-3. 8T-2000
A 256544515007 FCFHEE 2K LH1634-69 Lifting chain LH1634-69 2 3 . 8T-2500
A 256544014017 T EESRLH1634-79 Lifting chain LH1634-79 2 3. 5-3. 8T-3000
A 256544014013 FCTFHEE 2K LH1634-85 Lifting chain LH1634-85 2 3 . 8T-3300
A 256543515005 T A LH1634-89 Lifting chain LH1634-89 2 3. 5-3. 8T-3500
A 256544014005 [ 7454k LH1634-91 Lifting chain LH1634-91 2 3.5-3. 8T-3600
A 256544014006 T A LH1634-93 Lifting chain LH1634-93 2 3.5-3. 8T-3700
A 256544014008 AT LH1634-101 Lifting chain LH1634-101 2 3. 5-3. 8T-4000
A 256144014013 FEETHEE K LH1634-107 Lifting chain LH1634-107 2 3. 5-3. 8T-4300
A 256144014014 FCFHEE S LH1634-111 Lifting chain LH1634-111 2 3.5-3. 8T-4500
A 256544014011 TR LH1634-123 Lifting chain LH1634-123 2 3. 5-3. 8T-5000
A 256144014011 FCFHEE 2K LH1634-133 Lifting chain LH1634-133 2 3. 5-3. 8T-5500
A 256543515010 T4 2 LH1634-143 Lifting chain LH1634-143 2 3. 5-3. 8T-6000
B 255044010043 I O50xD40x995 Right lifting cylinder ®50xd40x995 2 2. 5T-2000
B 255044010044 T O50xD40x1245 Right lifting cylinder ®50x®40x1245 2 2. 5T-2500
B 255044010055 L O50xD40x1495 Right lifting cylinder ®50x$40x1495 2 2. 5T-3000
B 255044010045 T O50xD40x 1645 Right lifting cylinder ®50x®40x1645 2 2. 5T-3300
B 255044010046 L O50xD40x1745 Right lifting cylinder ®50x®40x1745 2 2. 0T-3500
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NOBLELIFT &1

257598501044 ARFHHEL (FR¥EIT4L) /LIFTING PIPE (stand mast)

F5/No GRIGISN E2 Name Fik/QrY #1%/Remark
B 255044010047 JHILO50xD40x1845 Right lifting cylinder ®50x®40x1845 2 2. 5T-3600
B 255044010048 JHFLO50xD40x1995 Right lifting cylinder ®50x$40x1995 2 2. 5T-3700
B 255044010049 JHE O50xD40x2120 Right lifting cylinder ®50x®40x2120 2 2. 5T-4000
B 255044010050 JHFLO50xD40x2245 Right lifting cylinder ®50x$40x2245 2 2. 5T-4300
B 255044010051 THE O50xD40x2495 Right lifting cylinder ®50x®40x2495 2 2. 5T-4500
B 255044010052 JFLO50xD40x2545 Right lifting cylinder ®50x$40x2545 2 2. 5T-5000
B 255044010053 THEO50xD40x2745 Right lifting cylinder ®50x®40x2745 2 2. 5T-5500
B 255044010054 JHFLO50xD40x2995 Right lifting cylinder ®50x$40x2995 2 2. 5T-6000
B 256044016001 JH L ©56x D 45x995 Right lifting cylinder ®56x®45x995 2 2.8-3.0T-2000
B 256044016002 L @ 56x D 45x1245 Right lifting cylinder ®56x$45x1245 2 2.8-3.0T-2500
B 256044016003 T ©56x D 45x1495 Right lifting cylinder ®56x®45x1495 2 2.8-3.0T-3000
B 256044016004 L @ 56x D 45x1645 Right lifting cylinder ®56x$45x1645 2 2.8-3.0T-3300
B 256044016005 T ©56x D 45x1745 Right lifting cylinder ®56x®45x1745 2 2.8-3.0T-3500
B 256044016006 L O56xD45x1845 Right lifting cylinder ®56x$45x1845 2 2.8-3.0T-3600
B 256044016007 ST ©56x d45x1995 Right lifting cylinder ®56x®45x1995 2 2.8-3.0T-3700
B 256044016008 ML © 56x ©45x2120 Right lifting cylinder ®56x$45x2120 2 2. 8-3. 0T-4000
B 256044016009 JH T ©56x d45x2245 Right lifting cylinder ®56x®45x2245 2 2.8-3.0T-4300
B 256044016010 ML © 56x ©45x2495 Right lifting cylinder ®56x$45x2495 2 2. 8-3. 0T-4500
B 256044016011 THELO56xD45x2545 Right lifting cylinder ®56x®45x2545 2 2.8-3. 0T-5000
B 256044016012 ML ©56x D45x2745 Right lifting cylinder ®56x$45x2745 2 2.8-3.0T-5500
B 256044016013 ST ©56x d45x2995 Right lifting cylinder ®56x®45x2995 2 2. 8-3. 0T-6000
B 257644016001 THILO60xD50x995 Right lifting cylinder ®60x®50x1245 2 3. 5-3. 8T-2000
B 257644016002 L O60xD50x1245 Right lifting cylinder ®60x®50x1245 2 3. 5-3. 8T-2500
B 257644016003 L O60xD50x1495 Right lifting cylinder ®60x®50x1495 2 3.5-3. 8T-3000
B 257644016004 HFLO60xD50x1645 Right lifting cylinder ®60x®50x1645 2 3.5-3.8T-3300
B 257644016005 L O60xD50x1745 Right lifting cylinder ®60x®50x1745 2 3. 8T-3500
B 257644016006 T O60x®50x1845 Right lifting cylinder ®60x®50x1845 2 3. 5-3. 8T-3600
B 257644016007 L O60xD50x1995 Right lifting cylinder ®60x®50x1995 2 3. 5-3. 8T-3700
B 257644016008 T O60xD50x2120 Right lifting cylinder ®60x®»50x2120 2 3. 5-3. 8T-4000
B 257644016009 L O60xD50x2245 Right lifting cylinder ®60x®50x2245 2 8T-4300
B 257644016010 T O60xD50x2495 Right lifting cylinder ®60x®50x2495 2 3. 8T-4500
257598501044 FBFHEEL (FR#EIT4) /LIFTING PIPE (stand magt)
J5/NO SiA/SN £ Name F&/QTY #%¥E/Remark
B 257644016011 I O60xD50x2545 Right lifting cylinder ®60xd50x2545 2 3. 5-3. 8T-5000
B 257644016012 T O60xD50x2745 Right lifting cylinder ®60x®50x2745 2 3. 5-3. 8T-5500
B 257644016013 I O60xD50x2995 Right lifting cylinder ®60x$50x2995 2 3. 5-3. 8T-6000
c 255098510001 RS A (bR SR THED Seal repair kit (standard gantry lift cylinder) 1 2.5T
2| g8 8 3 C 256098510001 S B AL (bRl ] 228 THED) Seal repair kit (standard gantry lift cylinder) 1 3.0T
. 6 L | “ c 257698510001 B EHHE I (kT AR THIT) Seal repair kit (standard gantry lift cylinder) 1 3. 8T
TT FRP, ¢ 1 910100300023 [#}£GB5783-M8x25-8. 8 BoltGB5783-M8x25-8.8 4
1/7 ,:E@* 2 910400500006 [ #1 % #: E6B93-8 Spring WasherGB93-8 4
3 910400100006  [*F#4[EGBI7. 1-8-200HV Flat WasherGB97.1-8-200HV 4
EI::?'F/ ‘.ﬁ/.i /! fﬂz{?‘z‘m 4 255044520099 R shim 2
ST TEmEE e 5 255044520100 | Support block 2
— 6 255044520098 |25 Bending board 2
- 3% | T S . 7 910300100041  [#42GB5783-M10x50-8. 8 Bolt GB5783-M10x50-8.8 2
\-; | Lﬂ L 8 910300100007 JERFGB6170-M10-10 Nut GB6170-M10-10 2
{ 9 910400100008  [*P#[EGBI7. 1-12-200HV Washer GB97.1-12-200HV 2
E e I PSR ﬁ“ : T +ea 10 910400500008 |15 44 pEGBI3-12 Washer GB93-12 4
\& \ 11 910100400009  [#2#2GB5786-M12x1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8.8 2
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12 253644020101 Bt im-2T-24° Explosion proof valve -2T-24 ° 1

12 257644520003 Explosion proof valve -3T-24 © 1

13 910100400029 [#Z4£GB5786-M16x1. 5x40-8. 8 Bolt GB5786-M16x1.5x40-8.8 2

14 910401300020 [l I ##E44 GBI, 1-40 Circlip GB894.1-40 2 2.5-3.0T
14 910401300022 |4l i # L4 I GBR9A. 1-45 Circlip GB894.1-40 2 3.5-3.8T
15 940200500003 [#4E 47K 780708K1- P 72x © 30x21 Chain wheel bearing 780708K-®72x$»30x21 2 2.5-3.0T
15 940200500015 |42 47K 780708K3- P 95x ® 40x27 Chain wheel bearing 780708K3-$95xd40x2] 2 3.5-3.8T
16 910900400014 B\ EEGB60T4-LH1623 LH1623 chain 1 2.5-3.0T
16 910900400015 | \AEGB6074-LH1634 LH1634 chain 1 3.5-3. 8T
17 910600600022  [F [1456B91-2. 5x40 Cotter Pin GB91-2.5x40 2 2.5-3. 07
17 910600600023  [FF FI446B91-3x40 Cotter Pin GB91-3x40 2 3.5-3.8T
18 255044020146 |84 ®9. 5x25 Pin axis ® 9.5x25 2 2.5-3. 0T
18 256544020706 A5l ©9. 5x38 Pin axis ® 9.5x38 2 3.5-3. 8T
19 255044020157 |44 KaM18x1. 5x217 Chain bolt M18x1.5x217 2 2.5-3. 07
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257598501044 ARFHHEL (FR¥EIT4L) /LIFTING PIPE (stand mast)

F5/N0 GiTGISN £ Name H&/QrY #{%/Remark
19 256544020707  [#E KI5 FM22x1. 5x242. 3 Chain bolts M22x1.5x214 2 3.5-3.8T
20 910600600030  [FF II44GBI1-3. 2x30 Split pin 3.2x30 2 2, o1
20 910600600023 [JF FI44GB91-3x40 Split pin 3.2x40 2 3.5-3. 8T
21 255044020158  [#RifikZEMISx]. 5 Nut M18x1.5 2 2.5-3,0T
21 910300200007-D02 |#2#+6B6171-M22x1. 5-10 (2H) Nut M22x1.5-10 2 3.5-3. 8T
22 910300200012-D02 | #+6B6171-M18x1. 5-10 (%) Nut M18x1.5 2 2.5-3.0T
22 910300200007-D02 |#2#+6B6171-M22x1. 5-10 (M) Nut M22x1.5-10 2 3.5-3. 8T
23 275344520007 |45 %i2#2M18x1. 5x102 Chain bolt M18x1.5x102 2 2.5-3,0T
23 256544020705 HEKIRIEN22x1. 5x112. 3 Chain boltM22x1.5x112.3 2 3.5-3.8T
24 A W5 FER Piston rod 1 A B R A
25 A P EE££35. 5x44xL1 Adjusting bushing 35.5x44xL1 1 AR AL
26 A 2 Circlip 1 AR
27 A KR A1x45x8 41 x45x8 bearing ring 1 AR A
28 A FLH Seal ring 45x35x6 1 R gl
29 A 14 35x45x3 35 x45x3 block slice 1 AN FUh R g
30 A I Piston 1 AR
31 A 5 Copper bushing 1 R
32 A [EZE]] Circlip L AR
33 A LEPER Buffer ring 1 A g
34 A s ik 1 Anti-explosion valve 1 R gl
35 A 5521 FEIDH35X43X6. 5 Dust ring 1 A g gt
36 A A F % 4} 1 35X 45X6 Seal ring 1 AR
37 A GRS Guide bushing 1 N BT
38 A O 44 [l O seal ring 1 AR
39 A 57K 3530 Bearing 3530 1 A g g
40 A iR Cylinder 1 AR
257598501045 [T4& 7+ E R, (#rkIT4E) /SINGLE ADDITIONAL TUBE(stand mast)
F5/No SRAGISN E3 Name H&/qTY % 1E/Remark
1 255044020043 £ Hoop 1
2 921600400001  [41.#54x250 Strip 4x250 1
= 3 255044020042 JEMR Press plate 1
B 900200301004 [l 11,620 Oil return hose1L.=620 2 H=2000
900200301004 5] & 1L.=870 Oil return hose1L=870 2 H=2500
L -‘.1 900200301004 [A]3 4 1L=1120 Oil return hosellL=1120 2 H=3000
e 900200301004 [ 1L=1270 Oil return hosellL=1270 2 H=3300
1. 900200301004 557 11.=1370 Qil return hose1L=1370 2 11=3500
7. 900200301004 [l 11.=1420 Oil return hose1L.=1420 2 H=3600
h e 4 900200301004 [El M 1L=1470 Qil return hose1L=1470 2 H=3700
[ : 900200301004 [[ul /% 11.=1620 Oil return hose1L.=1620 2 H=4000
é' | 900200301004 [E3H 1L=1770 Oil return hosellL=1770 2 H=4300
¢ 900200301004 [ [l 1L=1920 Oil return hose1L=1920 2 11=4500
I 900200301004 [a] 9 11.=2120 Oil return hose1lL=2120 2 H=5000
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900200301004 [l 4 11.=2370 Oil return hose1L=2370 2 H=5500
900200301004 [ [l 11.=2620 Oil return hose1L=2620 2 H=6000
5 255044020118  |4%3k (=i@) Joint 1
6 257544029601 W K (D) 15-1.390-25C-24° Hydraulic hose assembly 15-L390-2SC-24° 1
7 950700300007 [P EIXSF-F16L-48 Speed limit valve XSF-F16L-48 1 2.5t
7 950700300010 |t [XSF-F16L.-60 Speed limit valve XSF-F16L-60 1 3.0t
7 257644529005 [ I XSF-F16L-70-24° Speed limit valve XSF-F16L-70 1 3.5-3.8t
8 910800100040  |0J¥ 14 -4124x2. 4 Oring 24x2.4 1
9 255044010040 4%k (=i@) Joint 1
10 252144029001 |34 4 (135° ) 15-1.850-25C-60° Hydraulic hose assembly(135°)15-L850-2SC] 1
11 921600400003 |44 (4411) P-N156-00646 Strip P-N156-00646 2
12 900200301004 [l %2 Oil return hose2 1
13 253644020101 [ ki -21-24° Explosion proof valve -2T-24 ° 1 2.5t
13 257644520003 iy kI -31-24° Explosion proof valve -3T-24 © 3 3.0-3. 8t
14 910800100003  [0J%-P17x2. 65 Oring 17x2.65 3
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257598501046 ELFHAn4BE (BrYEI4Y) SINGLE ADDITIONAL TUBE(stand mast)

5 /N0 SiHBISN B33 Name Hoik/QTY %3E/Remark

1 910100100056  [#4#GB5782-M12x90-8. 8 Bolt GB5782-M12x90-8.8 1

2 910400500008 [#1 44 [EGBI3-12 WasherGB93-12 1

3 910400100008 [<F-#4[&GBI7. 1-12-200HV Washer GB97.1-12-200HV 1

4 255030520022  [#f#5 ®22x D 13x56 Bush $22x®13x56 1

5 255030520021 [ d 110x27 (Huf) Pulley ®110x27 2

6 910200200059 [#547GB70. 1-M8x30-8. 8 ScrewGB70.1-M8x30-8.8 2

7 910400500006 |13 44 E6BI3-8 Washer GB93-8 6

8 255028520034 A ] s B Rubber pipe lump 2

9 255028520035 e R Pipe press fixedly piank 2
257527529601 [k Ak () 10-1.2700-1SC-24° Hydraulic hose assembly 10-L2700-1SC-24° 2 1=2000
257527529602 VA Sk (D) 10-1.3200-1SC-24° Hydraulic hose assembly 10-L3200-1SC-24°] 2 H=2500
257527529603 T K (D) 10-1.3700-1SC-24° Hydraulic hose assembly 10-L3700-1SC-24°] 2 H=3000
257527529604 VA K (D) 10-1.4000-1SC-24° Hydraulic hose assembly 10-L4000-1SC-24°] 2 H=3300
257527529605 [ Lk (D) 10-1.4200-1SC-24° Hydraulic hose assembly 10-L4200-1SC-24° 2 H=3500
257527529606 VR R (1) 10-1.4300-1SC-24° Hydraulic hose assembly 10-L4300-1SC-24°) 2 H=3600

10 257527529607 T K (D) 10-1.4400-1SC-24° Hydraulic hose assembly 10-L4400-1SC-24°] 2 H=3700
257527529608 R SO (F1) 10-1.4800-1SC-24° Hydraulic hose assembly 10-L4800-1SC-24° 2 H=4000
257527529609 T K (D) 10-L5100-1SC-24° Hydraulic hose assembly 10-L5100-1SC-24°] 2 1=4300
257527529610 R SR (F1) 10-15300-1SC-24° Hydraulic hose assembly 10-L5300-1SC-24° 2 H=4500
257527529611 T S K (D) 10-L5800-1SC-24° Hydraulic hose assembly 10-L5800-1SC-24°] 2 1=5000
257527529612 R SRR (FT) 10-16400-1SC-24° Hydraulic hose assembly 10-L6400-1SC-24°) 2 H=5500
257527529613 T K (D) 10-L6900-1SC-24° Hydraulic hose assembly 10-L6900-1SC-24°] 2 H=6000

11 251230520010  [43:3k (Bi5E %) 8-2xM16x1. 5-24° Joint 8-2XM16x1.5-60° 2

12 254127520001 ] fixedly piank 1

13 910400100006 [} #4[EGBI7. 1-8-200HV Washer GB97.1-8-200HV 2

14 910800100001  [0J¥[#-49. 5x1. 8 Oring 9.5x1.8 4

15 257542529601 YRS SR (90° ) 10-L500-1SC-24° -0° Hydraulic hose assembly (90°)10-L500-1SC+ 2
256042510004 |4 EMIE21100 (LH) Sideshifters(LH) 1

16 253542510001 |4 EMIF£ 51100 (LD) Sideshifters(LD) 1
256042510002 [ 558 d ik (RIS Sideshifters(CASCADE) 1
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257598501047 3% HHN4 B (¥ T4 DOUBLE ADDITIONAL TUBE (stand mast)

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark

910400200005 [k #[4IGB96. 1-12-200HV Big Washer GB96.1-12-200HV 4

2 255030520022 [#145 0 22x P 13x56 Bush ®22xd13x56 2

3 910400100008  [<F-#4[4IGBI7. 1-12-200HV washer GB97.1-12-200HV 2

4 910400500008 |3 #44 fEGBI3-12 Spring washer GB93-12 12

5 910100100056  [#54£GB5782-M12x90-8. 8 Bolt GB5782-M12x90-8.8 2

6 255030520021  |¥4e o 110x27 (S fl Pulley ®110x27 4
257527529601 [k Ak () 10-1.2700-1SC-24° Hydraulic hose assembly 10-L2700-1SC-24° 2 2. 5-3. 0T-H=2000
257527529602 VA Sk (D) 10-1.3200-1SC-24° Hydraulic hose assembly 10-L3200-1SC-24°] 2 2.5-3. 0T-H=2500
257527529603 |3 Lk (D) 10-1.3700-1SC-24° Hydraulic hose assembly 10-L3700-1SC-24° 2 2. 5-3. 0T-H=3000
257527529604 VR R (1) 10-1.4000-1SC-24° Hydraulic hose assembly 10-L4000-1SC-24°) 2 2. 5-3. 0T-H=3300
257527529605 T K (D) 10-1.4200-1SC-24° Hydraulic hose assembly 10-L4200-1SC-24°] 2 2.5-3. 0T-H=3500
257527529606 VA Sk (D) 10-1.4300-1SC-24° Hydraulic hose assembly 10-L4300-1SC-24°] 2 2.5-3. 0T-H=3600
257527529607 [ Ak () 10-1.4400-15C-24° Hydraulic hose assembly 10-L4400-1SC-24° 2 2. 5-3. 0T-H=3700
257527529608 A Sk (D) 10-1.4800-1SC-24° Hydraulic hose assembly 10-L4800-1SC-24°] 2 2. 5-3. 0T-H=4000
257527529609 T K (D) 10-15100-1SC-24° Hydraulic hose assembly 10-L5100-1SC-24°] 2 2.5-3. 0T-H=4300
257527529610 VA K (D) 10-1.5300-1SC-24° Hydraulic hose assembly 10-L5300-1SC-24°] 2 2. 5-3. 0T-H=4500
257527529611 T K (D) 10-15800-1SC-24° Hydraulic hose assembly 10-L5800-1SC-24°] 2 2.5-3. 0T-H=5000
257527529612 I K (D) 10-16400-1SC-24° Hydraulic hose assembly 10-L6400-1SC-24°) 2 2. 5-3. 0T-H=5500

7 257527529613 T K (D) 10-L6900-1SC-24° Hydraulic hose assembly 10-L6900-1SC-24°] 2 2. 5-3. 0T-H=6000
257627529601 |3 E 4 R (11) 10-12900-15C-24° Hydraulic hose assembly 10-L2900-1SC-24°| 2 3. 5-3. 8T-H=2000
257627529602 W SRR (B) 10-L3400-1SC-24° Hydraulic hose assembly 10-L3400-1SC-24°) 2 3. 5-3. 8T-H=2500
257627529603 |34 K (1) 10-13900-1SC-24° Hydraulic hose assembly 10-L3900-1SC-24°| 2 3. 5-3. 8T-H=3000
257627529604 W SRR (B) 10-L4200-1SC-24° Hydraulic hose assembly 10-L4200-1SC-24°) 2 3
257627529605 |3 Ak (1) 10-1.4400-1SC-24° Hydraulic hose assembly 10-L4400-1SC-24° 2 3.5-3. 8T-H=3500
257627529606 W SRR (B) 10-L4500-1SC-24° Hydraulic hose assembly 10-L4500-1SC-24°) 2 3. 5-3. 8T-1=3600
257627529607 W SRk () 10-L4600-1SC-24° Hydraulic hose assembly 10-L4600-1SC-24° 2 3.5-3. 8T-H=3700
257627529608 RS SRR (B) 10-L5000-1SC-24° Hydraulic hose assembly 10-L5000-1SC-24°) 2 3. 5-3. 8T-H=4000
257627529609 |3 E 4 4k (1) 10-15300-15C-24° Hydraulic hose assembly 10-L5300-1SC-24°| 2 3. 5-3. 8T-H=4300
257627529610 W SRR (B) 10-L5500-1SC-24° Hydraulic hose assembly 10-L5500-1SC-24°) 2 3 . 8T-H=4500
257627529611 R Bk (F) 10-L6000-1SC-24° Hydraulic hose assembly 10-L6000-1SC-24° 2 3. 8T-H=5000
257627529612 W SRR (B) 10-L6600-1SC-24° Hydraulic hose assembly 10-L6600-1SC-24° 2 3. 5-3. 8T-H=5500
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257598501047 XX F A Bk (BrE 42 DOUBLE ADDITIONAL TUBE(stand mast)

5 /N0 SiHBISN B33 Name Hoik/QTY %3E/Remark
7 257627529613 I K (B 10-1.7100-1SC-24° Hydraulic hose assembly 10-L7100-1SC-24° 2 3. 5-3. 8T-H=6000
8 251230520010  [43k (87 %) 8-2xM16x1. 5-24° Joint 8-2XM16x1.5-60° 2
9 254127520001  |%2364R Plate 2
10 910400500006 HAE B GBI3-8 Spring washer GB93-8 12
11 910200200055 [#44TGB70. 1-M8x16-8. 8 Screw GB70.1-M8x16-8.8 8
12 910400100006 [ #[EGBI7. 1-8-200HV Washer GB97.1-8-200HV 4

257528029601 |3 A% A4 (1) 10-1.3100-1SC-24° Hydraulic hose assembly 10-13100-1SC-24 2 2. 5-3. 0T-H=2000
257528029602 |3 4 44 () 10-13600-15C-24° Hydraulic hose assembly 10-L3600-15C-24 2 2. 5-3. 0T-H=2500
257528029603 [ A A4 (1) 10-14100-1SC-24° Hydraulic hose assembly 10-14100-15C-24 2 2. 5-3. 0T-H=3000
257528029604 [ifii [ i AR (ED) 10-1.4400-15C-24° Hydraulic hose assembly 10-14400-1SC-24 2 2. 5-3. 0T-H=3300
257528029605 [ % A4 (1) 10-1.4600-1SC-24° Hydraulic hose assembly 10-14600-1SC-24 2 2. 5-3. 0T-H=3500
257528029606 |3 [ 44 (D) 10-L4700-15C-24° Hydraulic hose assembly 10-L4700-15C-24 2 2. 5-3. 0T-H=3600
257528029607 |3 A% s (1) 10-1.4800-1SC-24° Hydraulic hose assembly 10-1.4800-1SC-24 2 2. 5-3. 0T-H=3700
257528029608 |3 [ 44 () 10-15200-15C-24° Hydraulic hose assembly 10-15200-15C-24 2 2. 5-3. 0T-H=4000
257528029609 [ A A4 (1) 10-15500-1SC-24° Hydraulic hose assembly 10-15500-1SC-24 2 2. 5-3. 0T-H=4300
257528029610 |3 A4 44 () 10-L5700-15C-24° Hydraulic hose assembly 10-L5700-15C-24 2 2 0T-H=4500
257528029611 [ A A4 (1) 10-16200-1SC-24° Hydraulic hose assembly 10-L6200-1SC-24 2 2. 5-3. 0T-H=5000
257528029612 [l A4 () 10-L6800-1SC-24° Hydraulic hose assembly 10-L6800-15C-24 2 2. 5-3. 0T-H=5500
13 257528029613 [ A A4 (1) 10-17300-1SC-24° Hydraulic hose assembly 10-L7300-1SC-24 2 2. 5-3. 0T-H=6000
257628029601 |3 4% s () 10-13300-15C-24° Hydraulic hose assembly 10-13300-15C-24 2 3. 5-3. 8T-H=2000
257628029602 |34 i (1) 10-13800-1SC-24° Hydraulic hose assembly 10-L3800-1SC-24 2 3. 5-3. 81-H=2500
257628029603 |3 4 44 () 10-L4300-15C-24° Hydraulic hose assembly 10-L4300-15C-24 2 3. 5-3. 8T-H=3000
257628029604 [ A A4 (1) 10-14600-1SC-24° Hydraulic hose assembly 10-L4600-1SC-24 2 3
257628029605 |3 [ s () 10-L4800-15C-24° Hydraulic hose assembly 10-L4800-15C-24 2 3. 5-3. 8T-H=3500
257628029606 |34 i (1) 10-14900-1SC-24° Hydraulic hose assembly 10-L4900-1SC-24 2 3. 5-3. 8T1-H=3600
257628029607 |3 4% 44 () 10-L5000-15C-24° Hydraulic hose assembly 10-L5000-15C-24 2 3. 5-3. 8T-H=3700
257628029608 |3 4k (1) 10-15400-1SC-24° Hydraulic hose assembly 10-L5400-1SC-24 2 3. 5-3. 81-H=4000
257628029609 |3 [ s () 10-L5700-15C-24° Hydraulic hose assembly 10-L5700-15C-24 2 3. 5-3. 8T-H=4300
257628029610 |3 A A4 (1) 10-15900-1SC-24° Hydraulic hose assembly 10-L5900-1SC-24 2 3. 5-3. 81-H=4500
257628029611 R B (B) 10-16400-1SC-24° Hydraulic hose assembly 10-16400-1SC-24 2 3. 5-3. 8T-H=5000
257628029612 SR SRR () 10-L7000-1SC-24° Hydraulic hose assembly 10-L7000-1SC-24 2 3. 5-3. 8T-H=5500

% 65 U1, 3L 129 W




NOBLELIFT &1

257598501047 XX F A Bk (BrE 42 DOUBLE ADDITIONAL TUBE(stand mast)

F5/No GiTB/ISN £ Name Hok/QTY %% /Remark
13 257628029613 IR R () 10-17500-15C-24° Hydraulic hose assembly 10-17500-1SC-24 2 3. 5-3. 8T-H=6000
14 910200200059  [#2£TGB70. 1-M8x30-8. 8 Bolt GB70.1-M8x30-8.8 2
15 255028520035 2 () Pipe clamp munting plate 4
16 255028520034 B ] 5 B hose immobilization lump 4
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NOBLELIFT &1

257598501048 |14 (ZZ 2 A HIHY) /MAST (three stage full free)

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark

1 257544512001 M ITT45 £ (3600) Mast (3600) 1 2. 8-3. 0T-H=3600
1 257544512002 [Py 1 1L 4 (4000) Mast (4000) 1 2. 8-3. 0T-H=4000
1 257544512003 P ITT45 & (4350) Mast (4350) 1 2. 8-3. 0T-H=4350
1 257544512004 [Py 142454 (4500) Mast (4500) 1 2. 8-3. 0T-H=4500
1 257544512005 [Py 142424 (4700) Mast (4700) 1 2. 8-3. 0T-H=4700
1 257544512006 [ py1 120 4 (4800) Mast (4800) 1 2. 8-3. 0T-H=4800
1 257544512007 [Py 142424 (5000) Mast (5000) 1 2. 8-3. 0T-H=5000
1 257544512008 [Py 142454 (5400) Mast (5400) 1 2. 8-3. 0T-H=5400
1 257544512009 [Py 142424 (5500) Mast (5500) 1 2. 8-3. 0T-H=5500
1 257544512010 [Py 142454 (6000) Mast (6000) 1 2. 8-3. 0T-H=6000
1 257544512011 [Py 142424 (6500) Mast (6500) 1 2. 8-3. 0T-H=6500
1 257544512012 [ py1 1204 (7000) Mast (7000) 1 2. 8-3. 0T-H=7000
1 257644512001 [Py 14454 (3600) Mast (3600) 1 3. 5-3. 8T-H=3600
1 257644512002 [ py1 14054 (4000) Mast (4000) 1 3. 5-3. 8T-H=4000
1 257644512003 [Py 1445 4 (4350) Mast (4350) 1 3. 5-3. 8T-H=4350
1 257644512004 [Py 142454 (4500) Mast (4500) 1 3. 5-3. 8T-H=4500
1 257644512005 [Py 14454 (4700) Mast (4700) 1 3. 5-3. 8T-H=4700
1 257644512006 [Py 4L 4 (4800) Mast (4800) 1 3. 5-3. 8T-H=4800
1 257644512007  [py[ )4 (5000) Mast (5000) 1 3. 5-3. 8T-1=5000
1 257644512008 || 144 (5400) Mast (5400) 1 3. 5-3. 8T-H=5400
1 257644512009 [Py 744 (5500) Mast (5500) 1 3. 5-3. 8T-H=5500
1 257644512010 [y 1444 (6000) Mast (6000) 1 3. 5-3. 8T-H=6000
1 257644512011 [Py 142454 (6500) Mast (6500) 1 3. 5-3. 8T-H=6500
1 257644512012 [y 44 (7000) Mast (7000) 1 3. 5-3. 8T-H=7000
2 910401300020 b FH 3RS FEIGB8Y4. 1-40 Elastic retaining ring GB894.1-40 for shaft 8

3 257544010001 MizE Side roller 8

4 257544024001 Ai?z%‘ V=0, 2 Adjusting pad t=0.2 8

1 257544024002 BIREC IR =05 Adjusting pad t=0.5 8

4 257544024003 R R R =1 Adjusting pad t=1 8

5 940200100020 [ 3:j#E @ 119. 2x P55x34 Roller 119.2xd55x34 1

5 940200100021 £ D 119. 6x D55x34 Roller ©119.6xd55x34 4
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NOBLELIFT &1

257598501048 |14 (ZZ 2 A HIHY) /MAST (three stage full free)

J55/NO ZRH8/SN E3:3 Name BE/QTY #%&¥E/Remark

5 940200100022 |4k @ 120x P55x34 Roller ®120x®55x34 4

6 257544513001 [rf1| T4 4 (3600) Mast (3600) 1 2. 5-3. 0T-H=3600
6 257544513002 4R £ (4000) Mast (4000) 1 2. 5-3. 0T-H=4000
6 257544513003 [rf1] 4L 4 (4350) Mast (4350) 1 2. 5-3. 0T-H=4350
6 257544513004 [rf11 ] 45 4 (4500) Mast (4500) 1 2. 5-3. 0T-H=4500
6 257544513005 |11 142454 (4700) Mast (4700) 1 2. 5-3. 0T-H=4700
6 257544513006 [rf11 ] 405 4 (4800) Mast (4800) 1 2. 5-3. 0T-H=4800
6 257544513007  [rf1] 4L 4 (5000) Mast (5000) 1 2. 5-3. 0T-H=5000
6 257544513008  [rf11 ] 45 4 (5400) Mast (5400) 1 2. 5-3. 0T-H=5400
6 257544513009  [rf1] 4L 4 (5500) Mast (5500) 1 2. 5-3. 0T-H=5500
6 257544513010 [rf1 ] 45 4 (6000) Mast (6000) 1 2. 5-3. 0T-H=6000
6 257544513011 [rf1] 4L 4 (6500) Mast (6500) 1 2. 5-3. 0T-H=6500
6 257544513012 [rf1 45 4 (7000) Mast (7000) 1 2. 5-3. 0T-H=7000
6 257644513001 [rf1] 4L 4 (3600) Mast (3600) 1 3. 5-3. 8T-H=3600
6 257644513002  [rf1] ] 4424 (4000) Mast (4000) 1 3. 5-3. 8T-H=4000
6 257644513003 |11 142454 (4350) Mast (4350) 1 3. 5-3. 8T-H=4350
6 257644513004 4448 45 (4500) Mast (4500) 1 3. 5-3. 8T-H=4500
6 257644513005 |11 144454 (4700) Mast (4700) 1 3. 5-3. 81-H=4700
6 257644513006 FHITT4R £ (4800) Mast (4800) 1 3.5-3. 8T-1=4800
6 257644513007 |1 )%44% 4 (5000) Mast (5000) 1 3. 5-3. 8T-H=5000
6 257644513008 FHITI4R £ (5400) Mast (5400) 1 3.5-3. 8T-1=5400
6 257644513009  [d1] 144454 (5500) Mast (5500) 1 3.

6 257644513010  [#f1] 142424 (6000) Mast (6000) 1 3.

6 257644513011 45 4 (6500) Mast (6500) 1 3. 5-3. 8T-H=6500
6 257644513012 [rf11J4L)5 4 (7000) Mast (7000) 1 3. 5-3. 8T-H=7000
7 940200100024 [+ 4@111x055x32 Roller ®111x®55x32 4

7 940200100025 | F:iHEO111. 5xP55x32 Roller ®111.5x®55x32 4

8 255044020132 YRS 1=0.8 Adjusting pad t=0.8 4

8 255044020133 |4 1=0. 5 Adjusting pad t=0.5 4

8 255044020134 P =0, 2 Adjusting pad t=0.2 4

9 255044020131 HiR Base plate 4
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257598501048 T3 (S 4 H1%) /MAST (three stage full free)

F5/No GiTGISN B33 Name /Ty #{%/Remark
10 257444511001 [4h1142424 (3600) Mast (3600) 1 2. 5T-H=3600
10 257444511002 ST (4000) Mast (4000) 1 2. 5T-H=4000
10 257444511003  [4h1 142424 (4350) Mast (4350) 1 2. 5T-H=4350
10 257444511004 |4} J445 4 (4500) Mast (4500) 1 2. 5T-H=4500
10 257444511005 |4} 142454 (4700) Mast (4700) 1 2. 5T-H=4700
10 257444511006 [ 411]405 4 (4800) Mast (4800) 1 2. 5T-H=4800
10 257444511007  [4h1142454 (5000) Mast (5000) 1 2. 5T1-H=5000
10 257444511008 |41 1445 4 (5400) Mast (5400) 1 2. 5T-H=5400
10 257444511009 [4h1142454 (5500) Mast (5500) 1 2. 5T-H=5500
10 257444511010 |41 7445 4 (6000) Mast (6000) 1 2. 5T-H=6000
10 257444511011 [4h1 142454 (6500) Mast (6500) 1 2. 5T-H=6500
10 257444511012 |41 1445 4 (7000) Mast (7000) 1 2. 5T-H=7000
10 257544511001 [4h1142454 (3600) Mast (3600) 1 2. 8-3. 0T-H=3600
10 257544511002 |41 J445 4 (4000) Mast (4000) 1 2. 8-3. 0T-H=4000
10 257544511003 |41 140 4 (4350) Mast (4350) 1 2. 8-3. 0T-H=4350
10 257544511004 |41 J445 4 (4500) Mast (4500) 1 2. 8-3. 0T-H=4500
10 257544511005 |5} 1444 (4700) Mast (4700) 1 2. 8-3. 0T-H=4700
10 257544511006 ST £ (4800) Mast (4800) 1 2. 8-3. 0T-H=4800
10 257544511007 |5k 1444 (5000) Mast (5000) 1 2. 8-3. 0T-H=5000
10 257544511008 |41 142424 (5400) Mast (5400) 1 2. 8-3. 0T-H=5400
10 257544511009 |54 4454 (5500) Mast (5500) 1 2. 8-3. 0T-H=5500
10 257544511010 ST £ (6000) Mast (6000) 1 2. 8-3. 0T-H=6000
10 257544511011 [4h)J4445 4 (6500) Mast (6500) 1 2.8-3.

10 257544511012 ST £ (7000) Mast (7000) 1 2. 8-3. 0T-H=7000
10 257644511001 |51 14454 (3600) Mast (3600) 1 3. 5-3. 8T-H=3600
10 257644511002 MTHE £ (4000) Mast (4000) 1 3.5-3. 8T-1=4000
10 257644511003 |41 144 4 (4350) Mast (4350) 1 3. 5-3. 81-H=4350
10 257644511004 HMTHE & (4500) Mast (4500) 1 3 8T-1=4500
10 257644511005 |41 1444 (4700) Mast (4700) 1 3. 5-3. 81-H=4700
10 257644511006  |4}1714445 4 (4800) Mast (4800) 1 3.5-3. 8T-11=4800
10 257644511007 |41 142454 (5000) Mast (5000) 1 3. 5-3. 8T-H=5000
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257598501048 T3 (S 4 H1%) /MAST (three stage full free)

FF5/N0 GiTGISN £ Name Hok/QTY #{%/Remark
10 257644511008 |4} 7144454 (5400) Mast (5400) 1 3. 5-3. 8T-H=5400
10 257644511009 SMTHE £ (5500) Mast (5500) 1 3. 5-3. 8T-H=5500
10 257644511010  [4}114445 4 (6000) Mast (6000) 1 3.

10 257644511011 |41 1445 % (6500) Mast (6500) 1 3. 5-3. 8T-H=6500
10 257644511012 |5} ) 4454 (7000) Mast (7000) 1 3.5-3. 8T-H=7000
11 911200100004 [ii#fJB7940. 1-M10x1 Oil Cup 2
12 254144020063 i Bearing bush 2
13 255044020005 WS Bearing cover 2
14 910400500010 FFHREIGBI3-16 \Washer GB93-16 6
15 910100200016  [#Z4#GB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4
16 255044010057 |4 Hokih > 30x82 Axle®30x82 2
17 910400100007 [P #EGBI7. 1-10-200HV Washer GB97.1-10-200HV 8
18 910400500007 FFEHREIGBI3-10 Washer GB93-10 2
19 256844510001 |4 4l 30x94 Axled30x94 2
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257598501049 #¢ X3 (=44 H B11T3) /FORK ARM CARRIER (three stage full free)

b/

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark
1 253540510001 PHTE AR A (1100x1080) Load backrest welding 1 2.8-3.8T
1 255040510001 [34 7 42454 (1040x986) Load backrest welding (1040x986) 1 2.5T
2 910400100009 |44 [4IGBI7. 1-14-200HV Washer GB97.1-14-200HV 8
3 910400500009 |5 #4[EGBI3-14 Washer GB93-14 8
4 910100300062  [#54£GB5783-M14x30-8. 8 Bolt GB5783-M14x30-8.8 8
5 255038020008 LEEiES Adjusting sleeve 4
6 255038020009 PR Adjustable pad 8
7 940200200005 [ {74  42-CD=68 Side roller®42 - CD = 68 2
8 910400100007 [P #EGBI7. 1-10-200HV Washer GB97.1-10-200HV 8
9 910400500007 B EHEGBI3-10 Spring washer GB93-10 8
10 910100300039 [#54£GB5783-M10x40-8. 8 Bolt GB5783 M10x40-8.8 4
11 940200100020  [3:4 119, 2x D 55x34 Roller ®119.2xd55x34 6
11 940200100021 [3:j& % @ 119. 6x D55x34 Roller $119.6x$55x34 6
11 940200100022 [3: 446 d 120x D 55x34 Roller ®120x$55x34 6
12 257544024001 HERE IR 1=0. 2 Adjusting pad t=0.2 4
12 257544024002 HEREIHERRL=0.5 Adjusting pad t=0.5 4
12 257544024003 AR IREH=1 Adjusting pad t=1 4
13 257544010001  [fE%: Side roller 1
14 910401300020 b FH 524 FEIGB8Y4. 1-40 Elastic retaining ring GB894.1-40 for shaft 6
15 257438013001 T HEE (ZHAE BT 1040 Welding of fork racks (Standard Portal frame] 1 2.5T
15 257538013001 P EEE (CHAEBTTE 1100 Welding of fork racks (Standard Portal frame] 1 3.0T
15 257638013001 T HEE (ZHAE TS 1100 Welding of fork racks (Standard Portal frame] 1 3.5-3. 8T
16 910400500008 |33 #8GB93-12 WasherGB93-12 1
17 910200200096 [#47GB70. 1-M12x20-8. 8 Screw GB70.1-M12x20-8.8 1
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257598501050 JEARFMEL (=4 H B11T4) /SHORT LIFTING CYLINDER (three stage full free)
FF5/NO SRFG/SN £ Name Fk/QTY #1E/Remark
A 255044510100 [3fi{fL (M) ©75x @ 50x622 (H=3600) Short lifting cylinder ®75x®50x622 (H=3600 1 2,57
A 255044510050 [l (M) 75x D 50x685 (H=4000) Short lifting cylinder ®75x$50x685 (H=4000 1 2.57
A 255044510051 [T () D 75x @50x748 (H=4300) Short lifting cylinder ®75x®50x748 (H=4300 1 2.5T
A 255044510052 [l (M) D 75x D50x772 (H=4500) Short lifting cylinder ®75x$50x772 (H=4500 1 2.57
A 255044510101 [jfi{fT () @ 75x ®50x805 (H=4700) Short lifting cylinder ®75x®50x805 (H=4700 1 2.5T
B/zs A 255044510053 JHET (M) D 75x D50x822 (H=4800) Short lifting cylinder ®75x®50x822 (H=4800 1 2.5T
/fv A 255044510054 [jifi{fT () ® 75x ®50x879 (H=5000) Short lifting cylinder ®75x®50x879 (H=5000 1 2.5T
"@fﬁ/j - o A 255044510102 |3 (M) P 75x ©50x979 (H=5400) Short lifting cylinder ®75x®50x979 (H=5400 1 2.57
&@% j - T . A 255044510055 [iffi{iT () @ 75x ®50x995 (H=5500) Short lifting cylinder ®75xd50x995 (H=5500 1 2.5T
& . /g o A 255044510056 |3 (W) D 75x ®50x1112 (H=6000) Short lifting cylinder ®75x®50x1112 (H=600] 1 2.5T7
———{ 4/<P 1 A 255044510103 [fifT () D 75x 50x1229 (H=6500) Short lifting cylinder ®75x®50x1229 (H=650| 1 2.5T
ErFE (ﬂ’ E A 256144518001  [3fi{ir (V) ©85x D 60x622 (H=3600) Short lifting cylinder®85xd60x622 (H=3600) 1 2.
& ) ,/Qg IS A 256144518002  [fiffT (M) ©85x ®60x685 (H=4000) Short lifting cylinder®85xd60x685 (H=4000)| 1 2.
/ o | 5 A 256144518003  [3ifi{it (V) ©85x D 60x748 (H=4300) Short lifting cylinder®85xd60x748 (H=4300) 1 2.
% ﬂ; /,/iw A 256144518004 [jifi{iT () ©85x D 60x772 (H=4500) Short lifting cylinder®85xd60x772 (H=4500) 1 2.
! P g il B A 256144518005 |3 (M) P85x ©60x805 (H=4700) Short lifting cylinder®85x®60x805 (H=4700)| 1 2.
o E/ l A 256144518006 [jifi{iT (M) ®85x D 60x822 (H=4800) Short lifting cylinder®85xd60x822 (H=4800) 1 2.
c/ il =] A 256144518007  [3iifir (W) ©85x D 60x879 (H=5000) Short lifting cylinder®85xd60x879 (H=5000) 1 2.8
g/ﬁ :é:“ E - i A 256144518008 | jiiT (M) ©85x D 60x979 (H=5400) Short lifting cylinder®85x®60x979 (H=5400)] 1 |2.
N NN A 256144518009  [3iifir (W) ©85x D 60x995 (H=5500) Short lifting cylinder®85xd60x995 (H=5500) 1 2. 81
— \i§ i 2; A 256144518010 [i{i (M) ©85x D60x1112 (H=6000) Short lifting cylinder®85x®60x1112 (H=600( 1 2.
é - T " EU gy ; A 256144518011 [ififir () ©85x d60x1229 (H=6500) Short lifting cylinder®85xd60x1229 (H=650( 1 2. 81
E' %5 s ;3 - § A 257644518001 |3 (W) ©90xDT70x622 Short lifting cylinder®90xd70x622 (H=3600)| 1 3.8T
t N A A 257644518002 L (M) ©90x D T0x685 Short lifting cylinder®90x®70x685 (H=4000)| 1 3. 8T
A 257644518003 [fifir () ©90x®70x748 Short lifting cylinder®90xd70x748 (H=4300) 2 3. 8T
A 257644518004 JHEL (M) ©I0xDT0xT772 Short lifting cylinder®90x$»70x772 (H=4500) 2 3.8T
A 257644518005 [3fifi () ©90x®70x805 Short lifting cylinder®90x®70x805 (H=4700) 2 3. 8T
A 257644518006 [T (M) ©90xDT0x822 Short lifting cylinder®90xd70x822 (H=4800) 2 3.87
A 257644518007  [fifir () ©90x®70x879 Short lifting cylinder®90x®70x879 (H=5000)| 2 3.8T
A 257644518008 [l () ©90x®70x979 Short lifting cylinder®90xd70x979 (H=5400) 2 3.8T
A 257644518009 [fifir () ©90x®70x995 Short lifting cylinder®90x®70x995 (H=5500)| 2 8T
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257598501050 JEARFHMEL (Z& 4 H B114E) /SHORT LIFTING CYLINDER (three stage full free)
FF%/N0 /SN £ Name Fk/QTY #E/Remark
A 257644518010  [fifi () @90x®70x1112 Short lifting cylinder®90xd70x1112 (H=600(] 1 3. 8T
A 257644518011 [ifi{iT (M) ©90x®70x1229 Short lifting cylinder)d90x®70x1229 (H=650 1 3. 8T
B 255098510005 | a4 5 4, (=2 4= [ i ) T) Seal kits (three stage full free lifting cylinder) 1 Inc 1. 3..5. 6. 13. 18
B 256198510005 FEEEEA (=804 [ G Seal kits (three stage full free lifting cylinder) 1 Inc. 1.3.5.6.13. 18
B 257698510005 | B P53 A (=44 (o a)4T) Seal Kits (three stage full free lifting cylinden| 1 [ine. 1.3.5.6. 13. 18
ﬁ/iﬁ c 255044510124 [T} 4 LH1623-45 Lifting chain LH1623-45 2 2. 5-3. 5T-H=3600
T/; c 255044510044 [T} LH1623-47 Lifting chain LH1623-47 2 2. 5-3. 5T-H=4000
%ﬁ} ) P c 255044510045 [T} 4 LH1623-53 Lifting chain LH1623-53 2 2. 5-3. 5T-H=4350
#@%ﬂj - T . c 255044010060 [k} % LH1623-55 Lifting chain LH1623-55 2 2. 5-3. 5T-H=4500
= o /g = c 255044510133 | k7142611162359 Lifting chain LH1623-59 P
r |/32 < mi c 255044510134 [T} LH1623-63 Lifting chain LH1623-63 2 3. 5115000
:‘/n P c 255044510135 | T4 4 1H1623-61 Lifting chain LH1623-61 2 3.1
s N /QEA & c 255044510136 |7} #E4LH1623-71 Lifting chain LH1623-71 2 3. 5T-H=6000
/{ L c 255044510137 |74 4 LH1623-81 Lifting chain LH1623-81 2 2. 5-3. 5T-H=6500
2 s e c 257644515001 [} LH1634-43 Lifting chainLH1634-43 2 3. 8T-H=3600
n/’f %‘1 B C 257644515002 T EE 4K LH1634-45 Lifting chainLH1634-45 2 3. 8T-H=4000
o c/ s _ Zfﬁ c 257644515003 |7} LH1634-51 Lifting chainLH1634-51 2 3. 8T-H=4300
9/1] § “F } c 254043510054 |7} 4LH1634-53 Lifting chainLH1634-53 2 3. 8T-H=4500
g/a élf Pl C 257644515004 |2+t 4 LI1634-55 Lifting chainLH1634-55 2 [3.81-1=4700
________ §1; i o i c 254043510055 |7} 4LH1634-57 Lifting chainLH1634-57 2 3. 8T-1=4800
g U “ } w:: } c 254044010054 |7} 4 LH1634-61 Lifting chainLH1634-61 2 3. 8T-1=5000
& g c 256144014005 |7} 4LH1634-59 Lifting chainLH1634-59 2 3. 81-H=5400/5500
ﬁ: 2K 1T | c 256144014001 | 454 LH1634-69 Lifting chainLH1634-69 2 3. 8T-1=6000
. c 256144014006 |27} % LH1634-79 Lifting chainLH1634-79 2 3. 8T-H=6500
1 A i 2 el 50x58x7/6. 5 Dust ring 50x58x7/6.5 1 AR
2 A #4750 X60X3 Catch 50x60x3 1 A g gt
3 A il FH 2 e Seal ring 50x60x6 1 AR
4 A Bt Glide sleeve 1 A g gt
5 A 075 4 ] O ring 74.4x3.1 1 AR
6 A 07 4 O ring 69%3.55 1 A i gt
7 A SR 5040 Bearing5040 1 AR




NOBLELIFT &1

257598501050 JEARFHMEL (Z& 4 H B114E) /SHORT LIFTING CYLINDER (three stage full free)
5 /No /SN E3:3 Name FBE/QTY 4% 1%/Remark
8 A W5 FERF Piston rod 1 A B R A
9 A 2235 ) Circlip 1 AU gt
10 A ISR Piston assembly 1 A B R A
11 A FRIRT5x20x2. 5 Support ring 75x20x2.5 1 N Rt
12 A RIRT5x65%3 Support ring 75x65x3 1 PR TR
13 A FLA Seal ring 75x65x6 1 AN HU R g
14 A [ZES] Valve cover 1 AR
-z 5 A i Spring [t
¢ i ‘/g }ri;: ! 16 A g Valve plug 1 TR
e | 7% 17 A )y Catch L |
Ly i 18 A [ O ring D20x2.4 1 e
/;’% [==2] 19 A LN 12 Circlip 12 L |
20 A FLAH SR P 22 Circlip 22 1 AR A
f 21 A T Slide valve 1 AN FU R g
,1/,,, 22 A 2. 3x15x48. 5 Spring2.3x15x48.5 1 R SR
[—=] 2 A i Cylinder | [
5 J/di, i 2 A o Spacer 1 AR
| :j: 2% A P9 1 TR K BT W55 Screw M5x5 1 AR
g — o 26 910100100071  |#HGB5782-M16x50-8. 8 Bolt GB5782-M16x50-8.8 1
T o | 27 910400500010 | #HGB93-16 Washer GB93-16 1
28 257644520002 | il 4 R Block chain plate 1
29 255043520006 B sk Cylinder head 1 2.5-3.5T
29 257644520001 f3 Chngafl) Cylinder head 1 3.8T
30 940200500001 BEALHI7KT80708K- & 110x & 40x27 Chain wheel bearing 780708K-9110xp40x27] 2 2.5-3.5T
30 940200500012 |4 iK 780309K4-106xD45x32 Chain wheel bearing 780309K4-®106xd45x| 2 3. 8T
31 910401300020 |4l I #MES4 GBI, 1-40 Circlip GB894.1-40 2 2.5-3.5T
31 910401300022 | fili i3 ¥ £ [EIGB8Y4. 1-45 Circlip GB894.1-45 2 3.87
32 910600600022 | FF[144GBI1-2. 5x40 Cotter Pin GB91-2.5x40 2 2.5-3.51
32 910600600023 | JFI145GBI1-3x40 Cotter Pin GB91-3x40 2 3,87
33 910900400014 | = 4EGB6074-LH1623 LH1623 chain 1 2.5-3.5T
33 910900400015 [N EEGR6074-LH1634 LH1634 chain 1 3. 8T
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NOBLELIFT &1

257598501050 JEARFMEL (=4 H B11T4) /SHORT LIFTING CYLINDER (three stage full free)

] ﬁ/
w el

5 /No /SN E3:3 Name FBE/QTY 4% 1%/Remark
34 255044020157 [fEKIR4EM18x1. 5x217 Joint 2.5-3.5T
34 256544020707 HERIAIEN22x1. 5x242. 3 Chain bolts M22x1.5x214 2 3.8T
35 910600600030 [ LI44GB91-3. 2x30 Split pin 3.2x30 2 2.5-3. 5T
35 910600600023  [JF FI44GB91-3x40 Split pin 3.2x40 2 3.87
36 255044020158  [BRiiiiBERMISX]. 5 Nut M18x1.5 2 2.5-3.5T
36 910300200007-D02 [##AFGB6171-M22x1. 5-10 (1) Nut M22x1.5-10 2 3.87
37 910300200012-D02 |42 £}GB6171-M18x1. 5-10 (22) Nut M18x1.5 2 2.5-3.5T
37 910300200007-D02 [ AFGB6171-M22x1. 5-10 (31 Nut M22x1.5-10 2 3.87
38 910400500009  [#1 554 GBI3-14 Washer GB93-14 2
39 910100400022  [#54GB5786-M14x1. 5x40-8. 8 Bolt GB5786-M14x1.5x40-8.8 2
40 275344520007 [ E2H2M18x1. 5x102 Chain bolt M18x1.5x102 2 2.5-3.5T
40 256544020705 |48 faN22x1. 5x112. 3 Chain boltM22x1.5x112.3 2 3.87
41 910400500008 |55 44 GBI3-12 SpringWasherGB93-12 1
42 910100400009  |#%F+GB5786-M12x1. 25x25-8. 8 BoltGB5786-M12x1.25x25-8.8 1
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NOBLELIFT &1

257598501051 EF ML (=LA H BIT4) /LIFTING CYLINDER (three stage full free)

T

18
19

FF5/NO FRTG/SN &% Name Fk/QTY #1E/Remark
A 256844014002 |7} % LH1623-65 Lifting chainLH1623-65 H=3600
A 255044510046 [ 7} 4 LH1623-69 Lifting chainLH1623-69 2 H=4000
A 255044510138 |7} % LH1623-73 Lifting chainLH1623-73 2 H=1350
A 255044510047 [T} 4 LH1623-75 Lifting chainLH1623-75 2 H=4500
A 255043510139 [l 744 LH1623-79 Lifting chainLH1623-79 2 H=4700/4800
A 255044510140 [} 4LH1623-85 Lifting chainLH1623-85 2 H=5000
A 255044510048 [} LH1623-95 Lifting chainLH1623-95 2 H=5400/5500
A 255044510049 [T} 4 LH1623-103 Lifting chainLH1623-103 2 H=6000
A 255044510125 [t k% LH1623-113 Lifting chainLH1623-113 2 H=6500
A 255044010100 |44 41H1623-119 Lifting chainLH1623-119 2 H=7000
A 254044010055 [t 7} 4 LH1634-71 Lifting chainLH1634-71 2 H=3600
A 254043510060 |7} 4 LH1634-75 Lifting chainLH1634-75 2 H=4000
A 256144014006 |k 7} 4 LH1634-79 Lifting chainLH1634-79 2 H=4350
A 254044010053 [k 4 1LH1634-81 Lifting chainLH1634-81 2 H=4500
A 256144014007 |7} LH1634-85 Lifting chainLH1634-85 2 H=4700/4800
A 254044010057 |24k 1LH1634-91 Lifting chainLH1634-91 2 H=5000
A 254044510027 [t R LH1634-101 Lifting chainLH1634-101 2 H=5400/5500
A 256144010001 |7}k LH1634-109 Lifting chainLH1634-109 2 126000
A 256144010002 |7k LH1634-119 Lifting chainLH1634-119 2 H=6500
A 257644514001 |7}k LH1634-125 Lifting chainLH1634-125 2 H=7000
B 255044510104 [3i{iL (L) ©50x D40x1174 Cylinder (L)®50x®40x1174(H=3600) 1 2.5T
B 255044510004 [3fifiT (L) ©50x P 40x1312 Cylinder (L)®50x®40x1312(H=4000) 1 2.5T
B 255044510005 [3lifiT (L) ©50x D 40x1424 Cylinder (L)®50x®40x1424(H=4300) 1 2,57
B 255044510006 [3i{iL (L) ©50x D 40x1474 Cylinder (L)®50x®40x1474(H=4500) 1 2.5T
B 255044510105 [T (L) ©50x @ 40x1539 Cylinder (L)®50x®40x1539(H=4700) 1 2.5T
B 255044510007  [3i{iL (L) ©50x D 40x1574 Cylinder (L)®50x®40x1574H=4800) 1 2.5T
B 255044510008 [;fifiT (L) ©50x D 40x1617 Cylinder (L)®50xd40x1617(H=5000) 1 2.5T
B 255044510106 [3fifiL (L) ©50x P 40x1717 Cylinder (L)®50x®40x1717(H=5400) 1 2.5T
B 255044510009 [fifiT (L) ©50x D 40x1751 Cylinder (L)®50xd40x1751(H=5500) 1 2.5T
B 255044510010 [T (L) @ 50x ©40x1884 Cylinder (L)®50xd40x1884(H=6000) 1 2.5T
B 255044510107 [3fifil (L) ©50x D 40x2017 Cylinder (L)®50x®40x2017H=6500) 1 2.5T
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NOBLELIFT &1

257598501051 EFHMEL (=4 E HIT4) /LIFTING CYLINDER (three stage full free)
FF5/NO FRiG/SN &% Name FE/QTY #%&¥E/Remark
B 256144516001 |3t (1) (H=3600) Cylinder (L)®56x®45x1174(H=3600) 1 2.8-3.5T
B 256144516002 |3t (1) (H=4000) Cylinder (L)d56x®45x1312(H=4000) 1 2.8-3.57
B 256144516003 |3t (1) (H=4300) Cylinder (L)b56xd45x1424(H=4300) 1 2.8-3.5T
B 256144516004 [T (1) (H=4500) Cylinder (L)b56x®45x1474(H=4500) 1 2
B 256144516005 |3l (L) (H=4700) Cylinder (L)b56xd45x1539(H=4700) 1 2.8-3.5T
i B 256144516006 |3l (L) (1=4800) Cylinder (L)®56xd45x1574H=4800) 1 2.8-3.5T
2 f s =2 F * 10 B 256144516007 |3l (L) (H=5000) Cylinder (L)®56x®45x1617(H=5000) 1 2.8-3.5T
g‘_m_[géq/ﬂéﬂ/—ﬂ—mm B 256144516008 |3t (1) (H=5400) Cylinder (L)®56x®45x1717(H=5400) 1 2.8-3.5T
" B 256144516009 |3l (1) (H=5500) Cylinder (L)®56x®45x1751(H=5500) 1 2.8-3.5T
 e— /D“‘@*Wmfﬂf ! B 256144516010 [T (1) (H=6000) Cylinder (L)®56x®45x1884(H=6000) 1 2.8-3.5T
& AskbAadd s B 256144516011  |iilifT (L) (H=6500) Cylinder (L)b56xd45x2017(H=6000) 1 2.8-3.5T
B 257644516001 | l{iT (L) @60xD50x1174 Cylinder (L)®60x®50x1174(H=3600) 1 3.81
B 257644516002 [3ifiT (1) ©60x®50x1312 Cylinder (L)®60x®50x1312(H=4000) 1 3,81
B 257644516003 | l{iT (L) @60xD50x1424 Cylinder (L)®60x®50x1424(H=4300) 1 3.81
B 257644516004 [T (1) ©60x®50x1474 Cylinder (L)D60xd50x1474(H=4500) 1 3,81
B 257644516005 | l{iT (L) @60xD50x1539 Cylinder (L)®60x®50x1539(H=4700) 1 3.81
B 257644516006 [3ifiT (1) ©60x®50x1574 Cylinder (L)®60x®50x1574H=4800) 1 3,81
B 257644516007 [T (L) ©60x050x1617 Cylinder (L)®60x®50x1617(H=5000) 1 3,81
B 257644516008 |3l (1) ©60x®50x1717 Cylinder (L)D60xd50x1717(H=5400) 1 3,81
B 257644516009 |l (L) @60x®50x1751 Cylinder (L)®60x®50x1751(H=5500) 1 3,81
B 257644516010  [3ifir (1) ©60x®50x1884 Cylinder (L)®60x®50x1884(H=6000) 1 3. 8T
B 257644516011 |l (L) @60xD50x2017 Cylinder (L)®60x®50x2017(H=6000) 1 3,81
B 257644516012 |3l (L) ©60x®50x2184 Cylinder (L)®60x®50x2184(H=6500) 1 3,81
c 256198510003  [30-35N# H{HEHA (=44 [ HETHIT) Seal kits(three stage full free lifting cylinder) 2 @4/ Ine 27.29.34.3%.37
c 255098510003  [25N##H & FE AL (= 424 F eh e THiT) Seal kits(three stage full free lifting cylinder) 2 @4/ Ine 27.29.34.35.37
C 257698510003 B EHE A (=24 A dg FHi) Seal kits(three stage full free lifting cylinder) 2 @&/ Inc 27.29.34.35.37
1 910100300023  [#24£6B5783-M8x25-8. 8 Bolt GB5783-M8x25-8.8 4
2 910400500007 [ % #4/HGBY3-10 Washer GB93-10 4
3 910400100007 [ E{GB97. 1-10-200HV Washer GB97.1-10-200HV 4
1 255044520099 |4/ Rubber pad 2
5 255044520097 Y HEH Support block 2
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NOBLELIFT &1

257598501051 #F+AT (=444 E 1 IT2E) /LIFTING CYLINDER (three stage full free)

5 /N0 SiHBISN B33 Name Hoik/QTY %3E/Remark
6 255044520098 |54 Blendboard 2 2.5-3. 57
6 253645220015 |24 Blendboard 2 3,87
7 910300100007  [#247M10x35-8. 8 Screw M10x35-8.8 2
8 941100100003 |4 £EGB6170-M10-10 Nut GB6170-M10-10 2
9 910400100008 [} [EGBY7. 1-12-200HV Washer GB97.1-12-200HV 2
“] =8 8 8 10 910400500008 |45 44 IGBI3-12 Washer GB93-12 2
2 28 £33 = $ 1 ﬂ: | 11 910100400009  |#2##:GB5786 M12x1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8.8 2
[ ; / i ? / 12 253644020101 Bh R g-21-24° Explosion proof valve -2T-24 © 1 2.5T
- 12 257644520003 [ M R -3T-24° Explosion proof valve -3T-24 © 1 2.8-3.8T
; /@ 15! % 13 910100400029 [ £2GB5786-M16x1. 5x40-8. 8 B?It .GBS786—M16><1.5><40—8.8 2
& dldddLdd 4 14 910401300020 [l /T #i1 4 EGB8Y4. 1-40 Circlip GB894.1-40 2 2.5-3.57
14 910401300022 |4l i # L4 I GBR9A. 1-45 Circlip GB894.1-40 2 3. 8T
15 940200500003 HER 3K TB0T08K 1~ B 72x D 30x21 Chain wheel bearing 780708K-®72xd30x21 2 2.5-3.5T7
15 940200500015 |4 464 780708K3- D 95x D 40x27 Chain wheel bearing 780708K3-95xd40x2] 2 3.8T
16 910900400014 B\ EEGB60T4-LH1623 LH1623 chain 1 2.5-3.5T7
16 910900400015 [z A EEGB6074-LH1634 LH1634 chain 1 3.8T
17 910600600022  [F [1456B91-2. 5x40 Cotter Pin GB91-2.5x40 2 2.5-3. 57
17 910600600023 [ JF [1446B91-3x40 Cotter Pin GB91-3x40 2 3.8T
18 255044020146 |84 ®9. 5x25 Pin axis ® 9.5x25 2 2.5-3. 57
18 256544020706 [#fifi 9. 5x38 Pin axis ® 9.5x38 2 3.8T
19 255044020157 |44 45EM18x1. 5x217 Chain bolt M18x1.5x217 2 2.5-3. 51
19 256544020707 [HESRIFFEM22x1. 5x242. 3 Chain bolts M22x1.5x214 2 3.8T
Y 20 910600600030 [JF [144GB91-3. 2x30 Split pin 3.2x30 2 2.5-3. 57
Q%% 20 910600600023 [ JFI1456B91-3x40 Split pin 3.2x40 2 3.8T
- Iﬁ"* 21 255044020158  [BRifikEMISx1. 5 Nut M18x1.5 2 2.5-3. 57
- 21 910300200007-D02 |41 EEGB6171-M22x1. 5-10 (5#) Nut M22x1.5-10 2 3. 8T
22 910300200012-D02 [#2£46B6171-M18x1. 5-10 (2 Nut M18x1.5 2 2.5-3. 51
22 910300200007-D02 |4 £FGB6171-M22x1. 5-10 () Nut M22x1.5-10 2 3.8T
23 275344520007 |44 45EM18x1. 5x102 Chain bolt M18x1.5x102 2 2.5-3. 57
23 256544020705  [#EcE2FaM22x1. 5x112. 3 Chain boltM22x1.5x112.3 2 3.8T
24 A TEEF Piston rod 1
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NOBLELIFTi&7]

257598501051 #F+AT (=444 E 1 IT2E) /LIFTING CYLINDER (three stage full free)

5 /N /SN 27 Name BE/QTY|  &¥/Remark
25 A 4235, 5x44xL1 Adjusting bushing 35.5x44xL1 1
26 A EZElC] Circlip 1
27 A SRR 41x45x8 41 x45x8 bearing ring 1
28 A FLAH & Seal ring 45x35x6 1
29 A 4 35x45x3 35 x45x3 block slice 1
= s 8 8= 30 A i IE Piston 1
28 58z 3 & ] ﬂ: ‘ 31 A il Copper bushing 1
[ ‘Glti 32 A [EZE]] Circlip 1
- ”:@4 33 A ZE PR Buffer ring 1
ﬂ: /97«{}1»#@%7% 34 A iy 1 Anti-explosion valve 1
€ dlddd L 4 35 A 9521 BDH35X43X6. 5 Dust ring 1
36 A il FH 2 4 16135 X45X6 Seal ring 1
37 A S Guide bushing 1
= 38 A O 44 [l O seal ring 1
39 A A 4K 3530 Bearing 3530 1
i I 40 A ik Cylinder 1
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NOBLELIFT &1

257598501052 EFHEH (=44 B T4) /LIFTING CYLINDER (three stage full free)

o

|

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark
1 910100100048 [i54£GB5782-M12x50-8. 8 Bolt GB5782-M12x50-8.8 1
2 910400500008 B EIGBI3-12 Spring washer gh93-12 1
3 910400100008  [<F-#4[4IGBI7. 1-12-200HV Flat washer GB97.1-12-200HV 1
4 255044520096 TE4 ©120x36 (FA) Pulley ®120x36 (single slot) 1
5 255044520081  [#145 (#H) ®20x P 13x28 Bushings (shoulder)®20x®13x28 1
@ 257544529611 SO AR () 15-11920-1SC-24° Hydraulic hose assembly 15-L1920-1SC-24° 1 H=3600 (2. 5-3. 5T)
- 257544529612 [ Lk () 15-1.2180-15C-24° Hydraulic hose assembly 15-L2180-1SC-24° 1 1H=4000 (2. 5-3. 5T)
257544529613 VR R () 15-1.2430-1SC-24° Hydraulic hose assembly 15-1.2430-1SC-24°) 1 H=4350 (2. 5-3. 5T)
ErES 257544529614 [ AR (E) 15-1.2530-15C-24° Hydraulic hose assembly 15-L2530-1SC-24° 1 H=4500 (2. 5-3. 5T)
257544529615 VA Sk (D) 15-1.2730-1SC-24° Hydraulic hose assembly 15-L2730-1SC-24°] 1 H=4700/4800 (2. 5~
L+ G 257544529616 T K (D) 15-1.3020-1SC-24° Hydraulic hose assembly 15-L.3020-1SC-24° 1 H=5000 (2. 5-3. 5T)
b 257544529617 [ B () 15-1.3480-15C-24° Hydraulic hose assembly 15-L3480-1SC-24° 1 H=5400/5500 (2. 5~
257544529618 T K (D) 15-1.3950-1SC-24° Hydraulic hose assembly 15-L.3950-1SC-24° 1 H=6000 (2. 5-3. 5T)
257544529619 R B () 15-1.4410-1SC-24° Hydraulic hose assembly 15-L4410-1SC-24°) 1 H=6500 (2. 5-3. 5T)
257544529620 |3 AR (ED) 15-1.4550-15C-24° Hydraulic hose assembly 15-L4550-1SC-24° 1 H=7000 (2. 5-3. 5T)
6 257644529611 VR R () 15-1.2100-2SC-24° Hydraulic hose assembly 15-L.2100-1SC-24°) 1 H=3600 (3. 8T)
257644529612 |3 AR (ED) 15-1.2380-25C-24° Hydraulic hose assembly 15-L2380-1SC-24° 1 1H=4000 (3. 8T)
257644529613 |3 R AT R (1) 15-12630-25C-24° Hydraulic hose assembly 15-L2630-1SC-24°] 1 H=4350 (3. 8T)
257644529614 R Ak (B 15-12730-2SC-24° Hydraulic hose assembly 15-L2730-1SC-24° 1 H=4500 (3. 8T)
257644529615 T K (FD) 15-1.2930-2SC-24° Hydraulic hose assembly 15-L2930-1SC-24°) 1 H=4700 (3. 8T)
257644529616 [ Ak () 15-1.2930-25C-24° Hydraulic hose assembly 15-L2930-1SC-24° 1 11=4800 (3. 8T)
257644529617 R SR (F) 15-1.3220-25C-24° Hydraulic hose assembly 15-L.3220-1SC-24°) 1 H=5000 (3. 8T)
257644529618 T K (D) 15-1.3680-2SC-24° Hydraulic hose assembly 15-L3680-1SC-24°] 1 1=5400 (3. 8T)
257644529619 T K (FD) 15-1.3680-2SC-24° Hydraulic hose assembly 15-L3680-1SC-24°) 1 H=5500 (3. 8T)
257644529620 R Ak (D) 15-L4150-2SC-24° Hydraulic hose assembly 15-L4150-1SC-24° 1 H=6000 (3. 8T)
257644529621 |3 A KR (1) 15-14610-25C-24° Hydraulic hose assembly 15-L4610-1SC-24°] 1 H=6500 (3. 8T)
@ % 1y 257644529622 R Ak (B 15-14950-2SC-24° Hydraulic hose assembly 15-L4950-1SC-24°) 1 H=7000 (3. 8T)
13" ‘24 7 257544002002 PEHAF D 10x D13 PE Supple pipe®10x®d13 3
8 950400600006 |43k (F&5¥) 15-M22x1. 5-M22x1. 5-24%d Connector 15-M22x1.5-M22x1.5-24%d 1
9 910100300022 [#54£GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 3
10 910400500006 SRR B GBI3-8 Spring washer GB93-8 5
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NOBLELIFT &1

257598501052 #EFHE Bk (=44 1 IT2E) /LIFTING CYLINDER (three stage full free)

F5/No GiTB/ISN &% Name o /QrY %% /Remark

11 910400100006 P44 FEGB9T. 1-8-200HV Flat washer GB97.1-8-200HV 5
12 253644520019 It b Joint over board 1
13 257544529601 W K (D) 15-1.620-1SC-24° Hydraulic pipe assembly (straight) 15-L620-]] 1
14 950401100004 3 (BE B -0R) 15-2xM22x 1. 5-24° Connector (lock bend) 15-2xM22x1.5-24° 1
15 252144519002 | =il fi4 (20Q) Tee welded (20Q) 1
@ 16 910800100040 OJE I -4h24x2. 4 O -inner 24x2.4 4

. 30 17 950700300007 PR % R XSF-F161.-48 The speed limit valve XSF-F16L-48 1 2.5T

T 17 950700300010 R 53 |8 XSF-F 16L-60 The speed limit valve XSF-F16L-60 1 3.0-3. 5T

E=0 17 257644529005 PR RXSF-F16L-70-24° The speed limit valve XSF-F16L-70 1 3.8T
18 257544029602 |3 [R5 A (45° ) 15-1.850-25C-24° (#5442 Hydraulic pipe assembly (45°)15-L850-2SC-] 1
E‘ L1 A 19 257644519001 WEAE RS Hydraulic pipe welding 1
M L a 20 251244529002 3 (BUE ) 12-M27x2-M22x1. 5-24° Connector (lock bend) 12-M27x2-M22x1.5 1

91/‘“ LS o 21 253644020101 B -21-24° Explosion proof valve -2T-24 © 1 2.5T

2 “V 1 21 257644520003 ik -31-24° Explosion proof valve -3T-24 © 1 3.0-3.8T

22 257544529602 R Rk (1) 15-1.360-2SC-24° Hydraulic hose assembly 15-L360-2SC-24° 1
23 257543529001 |43 (=) Connector (tee) 1
24 251223520122 %3 (F) 12-M20x1. 5-M22x1. 5-24° Connector12-M20x1.5-M22x1.5-24° 1
25 251223520030 3k (H) 15-M22x1. 5-M22x1. 5-24° Joint (straight) 15-M22x1.5-M22x1.5-24 ° 1
26 921600400001 FL74x250 4 x250 tie 6
27 255044020042 JEHR clamp 4
28 255044020043 413 Clamp 13 6

% 81 W, 3% 129 W



NOBLELIFT &1

257598501053 S48 K B EE %23 (S %42 A M) /Side shifter and pipeline installation(three stage full free)

F5/N0 GiTB/ISN &% Name o /QrY %% /Remark

1 253630520904 v L e 4 Middle cylinder rubber hose cover 1

2 910100100060 IR F2GB5782-M12x120-8. 8 Bolt GB5782-M12x120-8.8 1

3 910400100008 P44 EGBIT. 1-12-200HV Flat Washer GB97.1-12-200HV 2

4 253630520906 Fx Bracket 2

5 255044520081 |44 20X P 13x33 Lining ® 20x ® 13x33 1

6 940500100019 HEE 020x P 23x20-SF-1 Bushing 2

7 910100300020  [#2#2GB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 6

8 910400500006 SR EIGB93-8 Washer GB93-8 10

9 910400100006 P [EGBIT. 1-8-200HV Washer GB97.1-8-200HV 10

10 910400200005 KHEIGBY6. 1-12-200HV Washer GB97.1-12-200HV 2

11 910400500008 B EGBI3-12 ‘Washer GB93-12 2

12 910300100008 MEEFGB6170-M12-10 Nut 1

13 253631020020 TEH ©104x76 (DY) Pulley ® 104x76 (quadruple) 1

14 910100100072 I2H2GB5782-M16x60-8. 8 Bolt GB5782-M16x60-8.8 1

15 910400500010 |35 24 GBI7. 1-16-200HV Washer GB93-16 1

16 257644520002 oL B SR PR Intermediate cylinder chain baffle 1

17 255043520006 B sk Cylinder head 1 2.5-3.5t
17 257644520001 {3k s Cylinder head (reinforced type) 2 3.8t
18 910100300023 12 GB5783-M8x25-8. 8 Bolt GB5783-M8x25-8.8 2

19 257631010001 T TR ] S 4R Middle cylinder rubber hose fixing bracket 1

20 910100300050 JE 2 GB5783-M12x30-8. 8 Bolt GB5783-M12x30-8.8 1

21 910100100048 B2 F£CB5782-M12x50-8. 8 Bolt GB5782-M12x50-8.8 1

22 256844520021 JRAEFEIR Rubber hose baffle 1

23 255030520020 | ® 120x42 (XUHE) Pulley ® 120x42 (double groove) 1

24 254130520016 |44 ®20x P 13x43 Lining ® 20x ® 13x43 2

25 257530529621 WA R () 10-11900-1SC-24° Hydraulic hose assembly10-L1900-1SC-24° 2 2.5-3. 8t
25 257530529622 T K (FD) 10-1.2020-1SC-24° Hydraulic hose assembly10-L2020-1SC-24° 2 2.5-3. 8t
25 257530529623 W SRR (B) 10-L2150-1SC-24° Hydraulic hose assembly10-L2150-1SC-24° 2 2.5-3. 8t
25 257530529624 VR SRk () 10-12200-1SC-24° Hydraulic hose assembly10-L2200-1SC-24° 2 2.5-3. 8t
25 257530529625 R4S R (B) 10-1.2270-18C-24° Hydraulic hose assembly10-L2270-1SC-24° 2 2.5-3. 8t
25 257530529626 VR SRk () 10-12300-1SC-24° Hydraulic hose assembly10-L2300-1SC-24° 2 2.5-3. 8t
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NOBLELIFT &1

257598501053 S48 R B EE 23 (S %42 A M) /Side shifter and pipeline installation(three stage full free)

~ 1
—2

5 /N0 SiHBISN B33 Name Hoik/QTY %3E/Remark
25 257530529627 [ifi AR () 10-1.2410-15C-24° Hydraulic hose assembly10-L2410-1SC-24° 2 2.5-3. 8t
25 257530529628 RS SRk (B) 10-1.2610-1SC-24° Hydraulic hose assembly10-L2610-1SC-24° 2
25 257530529629 VR R (H) 10-1.2640-1SC-24° Hydraulic hose assembly10-L2640-1SC-24° 2 2.5-3.8t
25 257530529630 T K (D) 10-1.2860-1SC-24° Hydraulic hose assembly10-L2860-1SC-24° 2 2.5-3. 8t
25 257530529631 VR R (1) 10-1.3080-1SC-24° Hydraulic hose assembly10-L3080-1SC-24° 2 2.5-3. 8t
25 257530529632 T K (D) 10-1.3240-1SC-24° Hydraulic hose assembly10-L3240-1SC-24° 2 2.5-3. 8t
26 253631101002 i e Single attached rubber hose bracket (24 °) 1
27 257630510001 WEE R AL Hydraulic steel pipe welding 1 1
28 257630529601 VR R (1) 10-1.2080-1SC-24° Hydraulic hose assembly10-L2080-1SC-24° 2 2.5-3.5t
28 257630529602 T K (D) 10-1.2330-1SC-24° Hydraulic hose assembly10-L2330-1SC-24° 2 2.5-3. 5t
28 257630529603 VR R (1) 10-1.2580-1SC-24° Hydraulic hose assembly10-L2580-1SC-24° 2 2.5-3.5t
28 257630529604 T K (D) 10-1.2680-1SC-24° Hydraulic hose assembly10-L2680-1SC-24° 2 2.5-3. 5t
28 257630529605 VR LR (1) 10-1.2810-1SC-24° Hydraulic hose assembly10-L2810-1SC-24° 2 2.5-3.5t
28 257630529606 T K (D) 10-1.2880-1SC-24° Hydraulic hose assembly10-L2880-1SC-24° 2 2.5-3. 5t
28 257630529607 W SO () 10-1.3150-1SC-24° Hydraulic hose assembly10-L3150-1SC-24° 2 2.5-3.5t
28 257630529608 T K (D) 10-1.3550-1SC-24° Hydraulic hose assembly10-L3550-1SC-24° 2 2.5-3. 5t
28 257630529609 I K (1) 10-1.3600-1SC-24° Hydraulic hose assembly10-L3600-1SC-24° 2 2.5-3.5t
28 257630529610 W SRR (B) 10-L4050-1SC-24° Hydraulic hose assembly10-L4050-1SC-24° 2 2.5-3.5t
28 257630529611 VR R (F1) 10-1.4500-1SC-24° Hydraulic hose assembly10-L4500-1SC-24° 2 2.5-3.5t
28 257630529612 |3 [ i AR (D) 10-14820-15C-24° Hydraulic hose assembly10-L4820-1SC-24° 2 2.5-3. 5t
28 257630529601 VR R (F1) 10-1.2280-1SC-24° Hydraulic hose assembly10-L2280-1SC-24° 2 3.8t
28 257630529602 W SRR (B) 10-L2530-1SC-24° Hydraulic hose assembly10-L2530-1SC-24° 2 3.8t
28 257630529603 I K (E1) 10-1.2780-1SC-24° Hydraulic hose assembly10-L2780-1SC-24° 2 3.8t
28 257630529604 [ifii [ i AR (D) 10-1.2880-15C-24° Hydraulic hose assembly10-L2880-1SC-24° 2 3.8t
28 257630529605 I K (FD) 10-13010-1SC-24° Hydraulic hose assembly10-L3010-1SC-24° 2 3.8t
28 257630529606 W SRR (B) 10-L3080-1SC-24° Hydraulic hose assembly10-L3080-1SC-24° 2 3.8t
28 257630529607 WiE J% () 10-1.3350-1SC-24° Hydraulic hose assembly10-L3350-1SC-24° 2 3.8t
28 257630529608 W SRR (B) 10-L3750-1SC-24° Hydraulic hose assembly10-L3750-1SC-24° 2 3. 8t
28 257630529609 I K (1) 10-1.3800-1SC-24° Hydraulic hose assembly10-L3800-1SC-24° 2 3.8t
28 257630529610 R4S R (B) 10-1.4250-1SC-24° Hydraulic hose assembly10-L4250-1SC-24° 2 3.8t
28 257630529611 R SRk () 10-L4700-1SC-24° Hydraulic hose assembly10-L4700-1SC-24° 2 3. 8t
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NOBLELIFT &1

257598501053 JIE54E & BBk 23k (S4B f) /Side shifter and pipeline installation(three stage full free)

1
—20

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark

28 257630529612 RS SRk (B) 10-15020-1SC-24° Hydraulic hose assembly10-L5020-1SC-24° 2 3.8t

29 251330510004 WEE RS (24° ) Hydraulic steel pipe welding (24 °) 1

30 910800100001  [0J¥[#-49. 5x1. 8 Oring 9.5x1.8 4
255042510004 M 35 5k (LH) Side shiifter assembly(LH) 1 2. 5T-i% %% /optional
255042510001 F 75 &4 (LD) Side shiifter assembly(LD) 1 2. 5T-#%%/optional

2 255042510002 |l &% B (R IR 45) Side shiifter assembly(CASCADE) 1 2. 51-3%%%/optional
256042510004 [ 4hEMIF 21100 (LH) Sideshifters(LH) 1 3. 0T-%#%/optional
253542510001 [4hE{IF5%%1100 (LD) Sideshifters(LD) 1 3. 0T-i%%%/optional
256042510002 | {542 84 1 (R -4 Sideshifters(CASCADE) 1 3. 0T-#%2%%/optional

32 257542529601 [ifiJEF SR (90° ) 10-1500-15C-24° ~0° Hydraulic pipe assembly (90 °) 10-L500-1SC] 2

33 253630520006 T K (ED) 10-11070-1SC-24° Hydraulic pipe assembly (straight) 10-L1070/ 2
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NOBLELIFT &1

257598501054 XX AN B (=24 & 1) /DOUBLE ADDITIONAL TUBE (three stage full free)

FF5/NO FRTG/SN &% Name Fk/QTY #%¥E/Remark

1 255031010002 W SRR A2 Pulley support welded 2 1

2 910400100006  [*F*#&[EGBI7. 1-8-200HV Flat Washer 3

3 910400500006 SREEEIGBI3-8 Spring Washer 3

4 910100300022 [##+2GB5783-M8x20-8. 8 Bolt 3

5 910401300011 |4l # E44 IGBR9A. 1-20 Circlip 1

6 255031020007 TEH D 90x22 (il Pulley ®90x22 2

7 255031020004 A H 4 @ 20x70 Axle ©20x70 1

8 253631020901 TR T 5E Rubber hose fixing plate 1

9 910100300025 |42 4:GB5783-M8x35-8. 8 Bolt 1

10 255028520035 R (B JE) Installation plate (pipe clamp) 1

11 255028520034 B ] 5 B Rubber hose fixing plate 2

12 257531029601 VR R (1) 10-1.2380-1SC-24° Hydraulic hose assembly 10-L3370-1SC-60°) 2 2.5-3.5t
12 257531029602 T K (D) 10-1.2630-1SC-24° Hydraulic hose assembly 10-L3370-1SC-60° 2 2.5-3. 5t
12 257531029603 W SO () 10-1.2880-1SC-24° Hydraulic hose assembly 10-L3370-1SC-60° 2 2.5-3. 5t
12 257531029604 [ [ &4 pk (D) 10-1.2980-15C-24° Hydraulic hose assembly 10-L3370-1SC-60°) 2 2.5-3.5t
12 257531029605 R () 10-1.3110-1SC-24° Hydraulic hose assembly 10-L3370-1SC-60° 2 2.5-3. 5t
12 257531029606 T K (D) 10-1.3180-1SC-24° Hydraulic hose assembly 10-L3370-1SC-60° 2 2.5-3. 5t
12 257531029607 |35 A () 10-13460-15C-24° Hydraulic hose assembly 10-L3370-1SC-60° 2 2.5-3. 5t
12 257531029608 W SRR (B) 10-L3360-1SC-24° Hydraulic hose assembly 10-L3370-1SC-60°) 2 2.5-3.5t
12 257531029609 E 1% (L) 10-13400-1SC-24° Hydraulic hose assembly 10-L3370-1SC-60° 2 2.5-3. 5t
12 257531029610 T K (D) 10-1.3850-1SC-24° Hydraulic hose assembly 10-L3370-1SC-60°] 2 2.5-3. 5t
12 257531029611 |3 A () 10-14000-15C-24° Hydraulic hose assembly 10-L3370-1SC-60° 2 2.5-3. 5t
12 257531029612 RS SRR (B) 10-14320-1SC-24° Hydraulic hose assembly 10-L3370-1SC-60°) 2 2.5-3. 5t
12 257631029611 R SRR (FL) 10-1.2580-1SC-24° Hydraulic hose assembly 10-L3370-1SC-60°) 2 3.8t
12 257631029612 R R () 10-1.2830-1SC-24° Hydraulic hose assembly 10-L3370-1SC-60°] 2 3.8t
12 257631029613 R SRR (F1) 10-13080-1SC-24° Hydraulic hose assembly 10-L3370-1SC-60°) 2 3.8t
12 257631029614 W SRR (B) 10-L3180-1SC-24° Hydraulic hose assembly 10-L3370-1SC-60°) 2 3.8t
12 257631029615 T K (FD) 10-1.3310-1SC-24° Hydraulic hose assembly 10-L3370-1SC-60°) 2 3.8t
12 257631029616 W SRR (B) 10-L3380-1SC-24° Hydraulic hose assembly 10-L3370-1SC-60°) 2 3.8t
12 257631029617 R SRk () 10-L3660-1SC-24° Hydraulic hose assembly 10-L3370-1SC-60°) 2 3.8t
12 257631029618 WU A (B) 10-1.3560-1SC-24° Hydraulic hose assembly 10-L3370-1SC-60°) 2 3.8t
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NOBLELIFT &1

257598501054 XX AN B (=24 & 1) /DOUBLE ADDITIONAL TUBE (three stage full free)

FF5/NO FRTG/SN &% Name Fk/QTY #%¥E/Remark
12 257631029619 RS SRk (B) 10-1.3600-1SC-24° Hydraulic hose assembly 10-L3370-1SC-60°) 3.8t
12 257631029620 |3k & (F1) 10-1.4050-15C-24° Hydraulic hose assembly 10-L3370-1SC-60° 2 3.8t
12 257631029621 RS SRk (B1) 10-1.4200-1SC-24° Hydraulic hose assembly 10-L3370-1SC-60°] 2 3.8t
12 257631029622 I R (B) 10-1.4520-1SC-24° Hydraulic hose assembly 10-L3370-1SC-60°) 2 3.8t
13 251331010002 S R (24° ) Transition steel pipe assembly (24 °) 1
14 253630520006 VR R () 10-1.1070-1SC-24° Hydraulic pipe assembly (straight) 10-L10701 2
15 257631010002 WEWE RS Hydraulic steel pipe welding 1
16 257630510001 B A1 Hydraulic steel pipe welding 1 1
17 257530529621 T K (D) 10-11900-1SC-24° Hydraulic hose assembly10-L1900-1SC-24° 2 2.5-3. 8t
17 257530529622 VR R (1) 10-1.2020-1SC-24° Hydraulic hose assembly10-L2020-1SC-24° 2 2.5-3. 8t
17 257530529623 T K (D) 10-1.2150-1SC-24° Hydraulic hose assembly10-L2150-1SC-24° 2 2.5-3. 8t
17 257530529624 VR R (1) 10-1.2200-1SC-24° Hydraulic hose assembly10-L2200-1SC-24° 2 2.5-3. 8t
17 257530529625 W K (ED) 10-1.2270-1SC-24° Hydraulic hose assembly10-L2270-1SC-24° 2 2.5-3. 8t
17 257530529626 VR R (1) 10-1.2300-1SC-24° Hydraulic hose assembly10-L2300-1SC-24° 2 2.5-3. 8t
17 257530529627 [ [ £k (D) 10-1.2410-15C-24° Hydraulic hose assembly10-L2410-1SC-24° 2 2.5-3. 8t
17 257530529628 R () 10-1.2610-1SC-24° Hydraulic hose assembly10-L2610-1SC-24° 2 2.5-3. 8t
17 257530529629 T K (D) 10-1.2640-1SC-24° Hydraulic hose assembly10-L2640-1SC-24° 2 2.5-3. 8t
17 257530529630 R SR (FT) 10-1.2860-1SC-24° Hydraulic hose assembly10-L2860-1SC-24° 2 2.5-3.8t
17 257530529631 W SRR (B) 10-L3080-1SC-24° Hydraulic hose assembly10-L3080-1SC-24° 2 2.5-3. 8t
17 257530529632 E 1% () 10-1.3240-1SC-24° Hydraulic hose assembly10-L3240-1SC-24° 2 2.5-3. 8t
18 257530529641 W SRR (B 10-L1920-1SC-24° Hydraulic hose assembly10-L1920-1SC-24° 2 2.5-3. 8t
18 257530529642 |3 A () 10-1.2040-15C-24° Hydraulic hose assembly10-L2040-1SC-24° 2 2.5-3. 8t
18 257530529643 R Ak (D) 10-L2170-1SC-24° Hydraulic hose assembly10-L2170-1SC-24° 2 2.5-3. 8t
18 257530529644 R SRR (FT) 10-1.2220-1SC-24° Hydraulic hose assembly10-L2220-1SC-24° 2 2.5-3.8t
18 257530529645 R Ak (ED) 10-1.2290-1SC-24° Hydraulic hose assembly10-L2290-1SC-24° 2 2.5-3. 8t
18 257530529646 R SR (FT) 10-1.2320-1SC-24° Hydraulic hose assembly10-L2320-1SC-24° 2 2.5-3.8t
18 257530529647 W SRR (B) 10-L2430-1SC-24° Hydraulic hose assembly10-L2430-1SC-24° 2 2.5-3. 8t
18 257530529648 T K (FD) 10-1.2630-1SC-24° Hydraulic hose assembly10-L2630-1SC-24° 2 2.5-3. 8t
18 257530529649 R SR (H) 10-12660-1SC-24° Hydraulic hose assembly10-L2660-1SC-24° 2 2.5-3. 8t
18 257530529650 VR SRk () 10-12880-1SC-24 Hydraulic hose assembly10-L2880-1SC-24° 2 2.5-3.8t
18 257530529651 WU Ak (B) 10-1.3100-1SC-24° Hydraulic hose assembly10-L3100-1SC-24° 2 2.5-3. 8t
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NOBLELIFT &1

257598501054 U BB (=54 & B1) /DOUBLE ADDITIONAL TUBE (three

stage full free)

5 /N0 SiHBISN B33 Name Hoik/QTY %3E/Remark
18 257530529652 [ifi H Ak (D) 10-1.3260-15C-24° Hydraulic hose assembly10-L3260-1SC-24° 2 2.5-3. 8t
19 253631101002 AR SR (240 ) Single attached rubber hose bracket (24 °) 1
20 253631310002 BB AR (24° ) Double attached rubber hose bracket (24 °) 1
21 910100100048 IR H2GB5782-M12x50-8. 8 Bolt GB5782-M12x50-8.8 1
22 910400500008 PR EIGRI3-12 Washer GB93-12 1
23 910400100008 44 EIGBIT. 1-12-200HV Flat Washer GB97.1-12-200HV 1
24 256844520021 i3 4R Rubber hose baffle 1
25 255030520020 WS © 120x42 (RURE) Pulley ® 120x42 (double groove) 1
26 254130520016  [#45 ©20x P 13x43 Lining ® 20x ® 13x43 2
27 257530529601 T K (D) 10-1.2080-1SC-24° Hydraulic hose assembly10-L2080-1SC-24° 2 2.5-3. 5t
27 257530529602 VR R () 10-1.2330-1SC-24° Hydraulic hose assembly10-L2330-1SC-24° 2 2.5-3.5t
27 257530529603 T K (D) 10-1.2580-1SC-24° Hydraulic hose assembly10-L2580-1SC-24° 2 2.5-3. 5t
27 257530529604 VR R (1) 10-1.2680-1SC-24° Hydraulic hose assembly10-L2680-1SC-24° 2 2.5-3.5t
27 257530529605 T K (D) 10-1.2810-1SC-24° Hydraulic hose assembly10-L2810-1SC-24° 2 2.5-3. 5t
27 257530529606 W S () 10-1.2880-1SC-24° Hydraulic hose assembly10-L2880-1SC-24° 2 2.5-3. 5t
27 257530529607 T K (ED) 10-1.3150-1SC-24° Hydraulic hose assembly10-L3150-1SC-24° 2 2.5-3. 5t
27 257530529608 R SRR (FT) 10-13550-1SC-24° Hydraulic hose assembly10-L3550-1SC-24° 2 2.5-3.5t
27 257530529609 W SRR (B) 10-L3600-1SC-24° Hydraulic hose assembly10-L3600-1SC-24° 2 2.5-3.5t
27 257530529610 O K (FD) 10-1.4050-1SC-24° Hydraulic hose assembly10-L4050-1SC-24° 2 2.5-3.5t
27 257530529611 WU Ak (L) 10-L4500-1SC-24° Hydraulic hose assembly10-L4500-1SC-24° 2 2.5-3.5t
27 257530529612 T K (FD) 10-1.4820-1SC-24° Hydraulic hose assembly10-L4820-1SC-24° 2 2.5-3.5t
27 257630529601 W SRR (B) 10-L2280-1SC-24° Hydraulic hose assembly10-L2280-1SC-24° 2 3.8t
27 257630529602 R SRR (FT) 10-1.2530-1SC-24° Hydraulic hose assembly10-L2530-1SC-24° 2 3.8t
27 257630529603 W SRR (B) 10-L2780-1SC-24° Hydraulic hose assembly10-L2780-1SC-24° 2 3.8t
27 257630529604 U SRR (FL) 10-1.2880-1SC-24° Hydraulic hose assembly10-L2880-1SC-24° 2 3.8t
27 257630529605 W SRR (B) 10-L3010-1SC-24° Hydraulic hose assembly10-L3010-1SC-24° 2 3. 8t
27 257630529606 W J% () 10-1.3080-1SC-24° Hydraulic hose assembly10-L3080-1SC-24° 2 3.8t
27 257630529607 T K (D) 10-1.3350-1SC-24° Hydraulic hose assembly10-L3350-1SC-24° 2 3.8t
27 257630529608 R SRR (FL) 10-13750-1SC-24° Hydraulic hose assembly10-L3750-1SC-24° 2 3.8t
27 257630529609 W SRR (B) 10-13800-1SC-24° Hydraulic hose assembly10-L3800-1SC-24° 2 3.8t
27 257630529610 R SRR () 10-L4250-1SC-24° Hydraulic hose assembly10-L4250-1SC-24° 2 3. 8t
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NOBLELIFTi&7]

257598501054 XX AN BE (=44 A H) /DOUBLE ADDITIONAL TUBE(three stage full free)

F5/N0 GiTB/ISN &% Name H/QrY %% /Remark
27 257630529611 VR R (H) 10-1.4700-1SC-24° Hydraulic hose assembly10-L4700-1SC-24° 2 3.8t
28 251330510004 |3 Eala 4 (24° ) Hydraulic steel pipe welding (24 °) 1
29 253630520006 VA K (D) 10-1.1070-1SC-24° Hydraulic pipe assembly (straight) 10-L1070/ 2
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NOBLELIFT &1

257598501055 I'T4E (F3%4 F HI7140) /MAST (two stage full free)

F5/No GiFGISN £ Name Hoik/QrY #%{%/Remark

1 910401300020 il FE MRS L GB894. 1-40 Elastic retaining ring GB894.1-40 for shaft 4

2 257544010001 {46 Side roller 1

3 257544024001 AR AR =0, 2 Adjusting pad t=0.2 4

3 257544024002 H AR R H1=0.5 Adjusting pad t=0.5 4

3 257544024003 HERE IR =] Adjusting pad t=1 4

4 940200100020 |34 D 119. 2x D55x34 Roller $119.2x$55x34 4

4 940200100021 [3:%4 119, 6x D 55x34 Roller ©119.6xd55x34 4

4 940200100022 [ 354  120x P55x34 Roller $120x®55x34 4

5 257543512001 W14 4 (2000) Mast (2000) 1 2.5-3.0T
5 257543512002 |y 140 4 (2500) Mast (2500) 1 2.5-3.07
5 257543512003 | 414 4 (30000 Mast (3000) 1 2.5-3.07
5 257543512004 |y 14207 4 (3300) Mast (3300) 1 2.5-3.07
5 257543512005 | 414 4 (35000 Mast (3500) 1 2.5-3.07
5 257543512006 | Py 14207 4 (3600) Mast (3600) 1 2.5-3.0T
5 257543512007 W44 (37000 Mast (3700) 1 2.5-3.0T
5 257543512008 | 4114247 4 (4000) Mast (4000) 1 2.5-3.07
5 257643512001 [py1 144454 (2000) Mast (2000) 1 3.5-3.81
5 257643512002 [Py 142054 (2500) Mast (2500) 1 3.5-3. 8T
5 257643512003 | 4144 4 (30000 Mast (3000) 1 3.5-3.81
5 257643512004 [Py 142054 (3300) Mast (3300) 1 3.5-3. 8T
5 257643512005 | 4140 4 (35000 Mast (3500) 1 3.5-3.81
5 257643512006 M TT44R £ (3600) Mast (3600) 1 3.5-3.8T
5 257643512007 | 41400 4 (37000 Mast (3700) 1 3.5-3. 8T
5 257643512008 N TS5 £ (40000 Mast (4000) 1 3.5-3.8T
6 256844510001 |4 E 4 30x94 Axle®30x94 2

7 257443511001  [4}1714445 4 (2000) Mast (2000) 1 2.57

7 257443511002 |54 4454 (2500) Mast (2500) 1 2,57

7 257443511003  [4}1714445 4 (3000) Mast (3000) 1 2.5T

7 257443511004 |5} 14454 (3300) Mast (3300) 1 2,57

7 257443511005  |4}1714445 4 (3500) Mast (3500) 1 2.5T

7 257443511006 |51 1415 4 (3600) Mast (3600) 1 2,57
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NOBLELIFT &1

257598501055 I'T4E (F3%4 F HI7140) /MAST (two stage full free)

FF5/N0 GiTGISN £ Name Hok/QTY #{%/Remark

7 257443511007  |4}114445 4 (3700) Mast (3700) 1 2.5T

7 257443511008 SMIAE A (4000) Mast (4000) 1 2.5T

7 257543511001 [4}1714445 4 (2000) Mast (2000) 1 3.0T

7 257543511002 SN AR A (2500) Mast (2500) 1 3.0T

7 257543511003 HhTHLEEA (3000) Mast (3000) 1 3.0T

7 257543511004 HMIAE A (3300) Mast (3300) 1 3.0T

7 257543511005  [4}114245 4 (3500) Mast (3500) 1 3.0T

7 257543511006 HMAE A (3600) Mast (3600) 1 3.0T

7 257543511007  [4}114245 4 (3700) Mast (3700) 1 3.0T

7 257543511008 HMAE A (4000) Mast (4000) 1 3.0T

7 257643511001 |51 1L 4 (2000) Mast (2000) 1 3.5-3.8T
7 257643511002 SMTT4EIE A (2500) Mast (2500) 1 3.5-3.8T
7 257643511003  [4}11445 4 (3000) Mast (3000) 1 3.5-3.8T
7 257643511004 SIS (3300) Mast (3300) 1 3.5-3.8T
7 257643511005  [4}114245 4 (3500) Mast (3500) 1 3.5-3.8T
7 257643511006 SMTT4EIE S (3600) Mast (3600) 1 3.5-3.8T
7 257643511007  [4hJ444R 4 (3700) Mast (3700) 1 3.5-3.8T
7 257643511008  [4h1142424 (4000) Mast (4000) 1 3.5-3.8T
8 254144020063 BT Bearing bush 2

9 255044020005 YRR Bearing cover 2

10 910400500010  [#1%44pEIGBI3-16 Washer GB93-16 6

11 910100200016  [#Z4#GB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4

12 910100300035 [#4#GB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 1

13 910400100007 [ #4[4/GB97. 1-10-200HV Washer GB97.1-10-200HV 8

14 910400500007 [#15 44 REGBI3-10 Washer GB93-10 2

15 255044010057 [ HiAh d 30x82 Axle®30x82 2

16 255044020132 YRS 1=0.8 Adjusting pad t=0.8 2

16 255044020133 |4 1=0. 5 Adjusting pad t=0.5 2

16 255044020134 P =0, 2 Adjusting pad t=0.2 2

17 255044020131 AR Base plate 2

18 940200100024 Roller ®111x$55x32 2
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NOBLELIFT &1

257598501055 I'T4E (F3%4 F HI7140) /MAST (two stage full free)

Iv}if?

).

a

‘-
{

FF5/No

SifB/ISN

Z%

Name

Hoik/QrY

£ /Remark

18

940200100025

LIRFEO111. 5xD55x32

Roller ®111.5x®55x32

2

A
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NOBLELIFT &1

257598501056 ¢ X2 (FZR4: E i 14%) /FORK ARM CARRIER (two stage full free)

F5/No GiTGISN B33 Name Hok/QTY #{%/Remark
1 253540510001  [$4 7 42454 (1100x1080) Load backrest welding 1 3.0-3.8T
1 256840511001 |57 415 £ 1100X1200 Load backrest welding 1100X1200 1 3.0-3. 8Tik %
1 255040510001  [34 7 42454 (1040x986) Load backrest welding (1040x986) 1 2.5T
2 910400100009 [P #EGBI7. 1-14-200HV Washer GB97.1-14-200HV 8
3 910400500009 FEHREIGRI3-14 \Washer GB93-14 8
1 910100300062 [#54£GB5783-M14x30-8. 8 Bolt GB5783-M14x30-8.8 8
5 255038020008 LEEiES Adjusting sleeve 4
6 255038020009 PR Adjustable pad 8
7 940200200005 M7 ©42-CD=68 Side roller®42 - CD = 68 2
8 910400100007 [P #EGBI7. 1-10-200HV Washer GB97.1-10-200HV 8
9 910400500007 FFHEGBI3-10 Spring washer GB93-10 8
10 910100300039 [#54£GB5783-M10x40-8. 8 Bolt GB5783 M10x40-8.8 4
11 940200100020  [F:%4 119, 2x D 55x34 Roller ©119.2xd55x34 6
11 940200100021 ®119. 6x D55x34 Roller $119.6x55x34 6
11 940200100022 [3: 446 d 120x D 55x34 Roller ®120x$55x34 6
12 257544024001 SRR ERL=0. 2 Adjusting pad t=0.2 4
12 257544024002 IAREE K 1=0. 5 Adjusting pad t=0.5 4
12 257544024003 HEEE =1 Adjusting pad t=1 4
13 257544010001 {4 Side roller 1
14 910401300020 b FH 3RS FEIGB8Y4. 1-40 Elastic retaining ring GB894.1-40 for shaft 6
15 257438012001 B A (WA E TS 1040 Welding of fork racks (Standard Portal frame 1 2.5T
15 257538012001 T AEA (WA E T4 1100 Welding of fork racks (Standard Portal frame] 1 3.0T
15 257638012001 T A (B A E T4 1100 Welding of fork racks (Standard Portal frame 1 3.5-3. 8T
16 910400500008 |33 #8GB93-12 WasherGB93-12 1
17 910200200096 [#47GB70. 1-M12x20-8. 8 Screw GB70.1-M12x20-8.8 1
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NOBLELIFT &1

257598501057 JEEFHMIfiL (B4 F BI1T14L) /SHORT LIFTING CYLINDER (two stage full free)
FF%/N0 FRTG/SN £ Name Fk/QTY #1E/Remark

255043510068 | :ifiT (M) (H=3000) Cylinder (M)®85x®60x772(H=3000) 1 2.5-3.07

255043510066 [3i1fiT (M) (H=2000) Cylinder (M)®85x®60x522(H=2000) 1 2.5-3.07

2 255043510067 | ifiT (M) (H=2500) Cylinder (M)®85xd60x647(H=2500) 1 3.0T

” A 255043510069 [3i1fiT (M) (H=3300) Cylinder (M)®85x®60x847(H=3300) 1 2.5-3. 0T

zz . 255043510070 [3ilifT (M) (H=3500) Cylinder (M)®85xd60x897(H=3500) 1 2.5-3. 0T

¢ @ {é s E% 255043510071 |3fifiT (W) (H=3600) Cylinder (M)®85x®60x922(H=3600) 1 2.5-3. 07

~é =] 7 255043510072 [;li{iT (M) (H=3700) Cylinder (M)®85x®60x947(H=3700) 1 2.5-3. 0T

| /C i:% } ‘T 255043510073 |3fifiT (W) (H=4000) Cylinder (M)®85x®60x1047(H=4000) 1 2.5-3. 07

% 3 } ﬂs A 257643518001 [iflifiT (M) ©95x d75x522 Cylinder (M)®95x®75x522 1 3.5-3. 8T

?“ ? | 257643518002 [3fifiL () ©95x P 75x663 Cylinder (M)D95x®75x663 1 3.5-3.87

[ . — | = 257643518003 [fifiT (M) ©95x d75x788 Cylinder (M)®95x®75x788 1 3.5-3.8T

/ a{ L 257643518004 [yl (M) @ 95x d 75x863 Cylinder (M)P95xd75x863 1 3.5-3.8T

% . " 257643518005 [3li{iT (M) ®95x D75x913 Cylinder (M)®95x®75x913 1 3.5-3.8T

* N | & 257643518006 |3 T (V) & 95x & 755938 Cylinder (M)b95xb75x938 1 3.5-3.8T

::37 } i 257643518007 [3li{iT (M) @ 95x D 75x963 Cylinder (M)®95x®75x963 1 3.5-3.8T

}‘P/ ﬁ 257643518008 [yl (M) & 95x P 75x1060 Cylinder (M)®95x$75x1060 1 3.5-3.8T

| 15 255098510004 B AR A (24 1 el b R T Seal kits (two stage full free middle cylinder) 1 B¢ /Inc. 1.3.5.6. 13. 1
1/? 0 } 1§ B 257698510004 RS, (Y4 E Hh E) D) Seal kits (two stage full free middle cylinder) 1 [0 /Inc. 1.3.5.6.13. 1

3/+ } % 256843515001 L4 LH1634-37 Lifting chain LH1634-37 2 H=2000
rdj> U } 0 256843515002 |74k 4 1H1634-47 Lifting chain LH1634-47 2 1=2500
P : - 254043510054 [} 4 LH1634-53 Lifting chain LH1634-53 2 1=3000
,3/? % ; 256144014005 |74 4 1H1634-59 Lifting chain LH1634-59 2 1=3300
lx/i. v 263043510059 [kl 7} 4 LH1634-63 Lifting chain LH1634-63 2 1=3500
o 254043510055 |2+ A& LITI634-57 Lifting chain LH1634-57 2 173600
c H=3700
254043510056 | F}46 4 1H1634-65 Lifting chain LH1634-65 2 1=4000
254044010055 T4 LH1634-71 Lifting chain LH1634-71 2 H=4300
254043510060 |74 41H1634-75 Lifting chain LH1634-75 2 1=4500
256144014007 [ 4LH1634-85 Lifting chain LH1634-85 2 1=5000
256843515003 |74 4 1H1634-97 Lifting chain LH1634-97 2 H=5500
256144014009  [ite 742 1LH1634-107 Lifting chain LH1634-107 2 11=6000
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NOBLELIFT &1

257598501067 JE&F ML (BB A B11T4E) /SHORT LIFTING CYLINDER (two stage full free)
FF%/N0 FRTG/SN £ Name Fk/QTY #¥E/Remark

1 A PN Dust ring 60x74x8/11 1 AR
2 A 60X 70X 3 Catch 60x70x3 1 A E R AL
% 3 A iyl 5 4 ) Seal ring 60x70x6 1 A iR gt
Ejﬂ A 4 A e Guide sleeve 1 AR
W: . . 5 A O B O ring 84.4x3.1 1 A gt
0@ ‘f 6 A O a3 Oring 77.5x3.55 1 g g
% 5 ‘F‘T 7 A S B K6035 Bearing 6035 1 AR
/C 4:% } ‘T 8 A IEIEFT Piston rod 1 A g
o odiRl 9 a weri Circlp [ ERT
?33 ﬁ | 10 A IR Piston assembly 1 AN HU R g
/ﬁﬁ . T _1‘ [t} 11 A Y AKIAD85x20x2. 5 Back up ring D85x20x2.5 1 AR
Eq 1 12 A P4885x70x3 Circlip 85x70x3 1 [ Rt
is 5 ;’ " 13 A 44 B Seal ring 85x70x9 1 AR
g ¥ } :; 14 A e Valve bushing 1 R pphdR g
& }cp/” 15 A W Spring 1 AR
— } :: 16 A A Valve plug 1 AR
s g/m I% T Y o Cateh T T
| ! | 1 18 A 0703} ] Orring D15.8x2.4 1 A FUph R g
§ - } llz%u o N 012 Circlip 12 T
< . T 20 A P40 ¢ 22 Circlip ¢22 1 [t
i t‘j: ~ 4 21 A Vi Slide valve 1 A gt
‘ IS/" ﬁ’ 22 A g Spring 1 A FUph R
L ,1,,,,‘,,,:\5 23 A STk Cylinder 1 AR
24 A ot Spacer 1 AR
25 A B2ETM5X5 Screw M5x5 L AR

26 910100100071  [#4#GB5782-M16x50-8. 8 Bolt GB5782-M16x50-8.8 1

27 910400500010 |14 #4[EGBI3-16 Washer GB93-16 1

28 255043520020 |24 4 Chain plate 1

29 255043520006 |41 3%k Cylinder head 1

30 940200500001 |4 4li7K780708K- & 110x b 40x27 Chain wheel bearing 780708K-¢110x@40x27 1

31 910401300020 | il i 5i k4 BEIGBBYA. 1-40 Circlip GB894.1-40 1
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NOBLELIFT &1

257598501067 JE&F ML (BB A B11T4E) /SHORT LIFTING CYLINDER (two stage full free)
J5/NO SIB/ISN 3 Name #%&¥E/Remark
32 A JFE1H§2. 5x40 Split pin2.5x40 R B R
33 A L1623 05 LH1623 chain 2 TR
34 A LSS Joint 2 A B R A
. 35 A IF 443 2x30 Split pin 3.2x30 2 TR
ﬁ/ﬂ 36 A FRITIZEIMI8XL. 5 Nut M18x1.5 2 g gt
+/m 37 A SERIMI8x1. 5 Nut M18x1.5 2 TR g
Wﬁu 0 g 38 910400500009  [#1 554 GBI3-14 Washer GB93-14 2
}@%f 39 910100400022 [#2#£GB5786-M14x1. 5x40-8. 8 Bolt GB5786-M14x1.5x40-8.8 2
- Vi /g 10 a Bk Joint 2 R
<> 41 910400500008 |31 34 EIGBI3-12 SpringWasherGB93-12
BoltGB5786-M12x1.25x25-8.8 1

|
|
|
i gl ﬂa —
5 g | 42 910100400009 H2FECB5786-M12x1. 25x25-8. 8
l// |
6; — |

a

e

-
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NOBLELIFT &1

257598501058 ARTHHBEL (B4 E B11728) /LIFTING CYLINDER (two stage full free)

FF%/N0 FRTG/SN &% Name Fk/QTY #¥E/Remark
255043510040 [3li{iT (L) (H=2000) Cylinder (L)®50x®40x940(H=2000) 1 2. 5-3. 0T-H=2000
,,,,,,,,,,,,,,,,,,,,,,, 255043510041 ST (L) (H=2500) Cylinder (L)®50xd40x1190(H=2500) 1 . 0T-H=2500
&) A 255043510042 [3li{iT (L) (H=3000) Cylinder (L)®50x®40x1440(H=3000) 1 3. 0T-H=3000
8 255043510043 [3fifi (L) (H=3300) Cylinder (L)®50x®40x1590(H=3300) 1
/@ : 255043510044 [li{iT (L) (H=3500) Cylinder (L)®50x®40x1690(H=3500) 1
2/; 22/0 255043510045 [3fifiL (L) (H=3600) Cylinder (L)®50x$40x1740(H=3600) 1 3. 0T-H=3600
gg/j 255043510046 [;li{iT (L) (H=3700) Cylinder (L)®50xd40x1790(H=3700) 1 3. 0T-H=3700
/ <. tf? Qu A 255043510047 | jifiL (L) (H=4000) Cylinder (L)®50xd»40x1890(H=4000) 1 3. 0T-H=4000
?\g 24/‘. : }i 257643516001 | Jii{iT (L) ©56x®45x940 Cylinder (L)®56x045x940(H=2000) 1 8T-H=2000
T M4 5 257643516002 ML (L) ©56x P45x1165 Cylinder (L)®56xd45x1190(H=2500) 1 8T-H=2500
5 ?\16 257643516003  [ififfL (L) @ 56x P45x1415 Cylinder (L)®56xd45x1440(H=3000) 1 3. 5-3. 8T-H=3000
2\16 Q 7 257643516004 [3fifiL (1) ®56x D 45x1565 Cylinder (L)®56x®45x1590(H=3300) 1 3. 5-3. 8T-H=3300
17 257643516005  [3fiff (L) ® 56x D 45x1665 Cylinder (L)®56x®45x1690(H=3500) 1 3. 5-3. 8T-H=3500
257643516006 [3fifiL (1) ®56x D 45x1715 Cylinder (L)®56x®45x1740(H=3600) 3. 5-3. 8T-H=3600
257643516007 [3fi{fl (L) 56x P 45x1765 Cylinder (L)56xd45x1790(H=3700)
257643516008 [3fifiL (1) ®56x D 45x1865 Cylinder (L)®56x®45x1890(H=4000) 3
U B 255043510053 [;lifiT (R) (H=2000) Cylinder (R)®50x®40x940(H=2000) 1 2. 5-3. 0T-H=2000
A\e B 255043510054 [fifir (R) (H=2500) Cylinder (R)®50xd40x1190(H=2500) 1 2. 5-3. 0T-H=2500
5\8 1 C B 255043510055 [3lifiL (R) (H=3000) Cylinder (R)®50x®40x1440(H=3000) 1 2. 5-3. 0T-H=3000
Gj* 4\@ %‘?\; B 255043510056 [3lifil (R) (11=3300) Cylinder (R)®50x®40x1590(H=3300) 1 2
;/ 5\9 i‘;’\ﬂ . B 255043510057 [l (R) (H=3500) Cylinder (R)®50x®40x1690(H=3500) 1 2
- g;f i%n B 255043510058 [3fifi (R) (H=3600) Cylinder (R)®50xd40x1740(H=3600) 1 2
ot B/’ 14)\11: B 255043510059 [ (R) (H=3700) Cylinder (R)®50x®40x1790(H=3700) 1 2. 5-3. 0T-H=3700
g H ne — B 255043510060 [3fifiL (R) (11=4000) Cylinder (R)®50xd40x1890(H=4000) 1 2. 5-3. 0T-H=4000
4 19 10/? 9 V,/m B 257643517001 [fifiT (R) ©56x®45x910 Cylinder (R)®56x®45x940(H=2000) 1 3. 5-3. 8T-H=2000
B g? 18 wy B 257643517002 |3 (R) ©56xD45x1165 Cylinder (R)®56xd45x1190(H=2500) 1 3. 5-3. 8T-H=2500
B 257643517003 [fifiT (R) @56x045x1415 Cylinder (R)®56x®45x1440(H=3000) 1 3. 5-3. 8T-H=3000
"""""""""""" B 257643517004 JHEL (R) ©56xMD45x1565 Cylinder (R)®56x®P45x1590(H=3300) 1 3.5-3. 8T-H=3300
B 257643517005 [3fifiT (R) ©56x045x1665 Cylinder (R)®56xd45x1690(H=3500) 1 3. 5-3. 8T-H=3500
B 257643517006 [ififil (R) ©56x045x1715 Cylinder (R)®56xd45x1740(H=3600) 1 3. 5-3. 8T-H=3600
B 257643517007  |fifiT (R) ©56x045x1765 Cylinder (R)®56x®45x1790(H=3700) 1 3. 5-3. 8T-H=3700
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NOBLELIFT &1

257598501058 ARTHHBEL (B4 E B11728) /LIFTING CYLINDER (two stage full free)

Fr/NO Zif9/SN 3 Name #%¥E/Remark
B 257643517008 JHEL (R) ©56xD45x 1865 Cylinder (R)®56xd45x1890(H=4000) 3. 5-3. 8T-H=4000
C 255098510002 RS (4 [ AT Seal kits (two stage full free lifting cylinder) 08 /Inc. 2.12.13.15
C 257698510002 FEHES R A, (904 A il THD) Seal kits (two stage full free lifting cylinder) % /Inc. 2.12.13.15
1 A Fo R Connecting rod A g
2 A O 44 [l O ring 26x2.4 R gl
3 A Je R SERT R Piston rod assembly AN HUh R g
4 A R Adjusting bushing AR
5 A e Piston AR
6 A PN 0 M1 S R T M4 x6 ScrewM4x6 A g
7 A NP b 18 Circlip ¢18 AR A
8 A kS Copper bushing AR
9 A Pk Spring A g gt
10 A ZeikEE Buffer plunger AR
11 A SCE50x45x15 Supporting ring 50x45x15 AN R (it
12 A bz Dust ring DKB40x52x7/10 AR
13 A il e Seal ring 40x50x6 A g
14 A FHE Guide bushing AR
15 A O 3 Oring 49.7x2.4 A g g
16 A TS 7K 4030 Bearing 4030 A gt
17 A ik Cylinder AR
18 A [ FEHS10x26 Dowel pin10x26 A gt
19 910400100008 P44 GB97. 1-12-200HV Washer GB97.1-12-200HV
20 910400500008 SR ECBI3-12 Washer GB93-12
21 910100400009 IR GB5786-M12x1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8.8
22 910100400029 B2 FECB5786-M16x1. 5x40-8. 8 Bolt GB5786-M16x1.5x40-8.8
23 910400500010 FFHRBIGBI3-16 ‘Washer GB93-16
24 A A ZERT AR Plunger rod assembly AR
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NOBLELIFT &1

257598501059 ARTHEES (B4 E 811728) /LIFTING CYLINDER (two stage full free)

-
J8E

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark

1 282323520003 [k (B %) 12-2xM22x1. 5-24° Joint 12-2xM22x1.5-24° 1
257543520001 |3 AR A1=T60 Rise steel pipe L=760 1 H=2000
257543520002 [ RN 4E £1=1010 Rise steel pipe L=1010 1 H=2500

, 257543520004 |3 A AR A1=1300 Rise steel pipe L=1300 1 H=3000
257543520005 |3 A AR A7 L=1460 Hydraulic pipe L=1460 1 H=3300
257543520006 |3 A AL 41=1610 Hydraulic pipe L=1610 1 H=3500/3600/3700
257543520007 |3 A AR £71-1850 Hydraulic pipe L=1850 1 H=4000

3 257544029601 R Rk (1) 15-1.390-2SC-24° Hydraulic hose assembly 15-L.390-2SC-24° 1

4 251244529002 |23k (BE ) 2-M27x2-M22x1. 5-24° Joint 2-M27x2-M22x1.5-24° 1

5 257543529001 |43k (= @) Joint 1

6 950700300007 | it [BIXSF-F16L-48 The speed limit valve XSF-F16L-48 1 2.5T

6 950700300010 [ 3% [ XSF-F16L-60 The speed limit valve XSF-F16L-60 1 3.0-3.5T

6 257644529005  [[ i XSF-F16L.-70-24° The speed limit valve XSF-F16L-70 1 3. 8T

7 257544029602 J% (45° ) 15-1.850-25C-24° (4% 4[| Hydraulic hose assembly(45°)15-L850-2SC-] 1

8 257544029601 W K (D) 15-1.390-25C-24° Hydraulic hose assembly 15-L390-2SC-24° 1
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NOBLELIFT &1

257598501060 EBLfHINE R (FiE4AHBII4) /pipeline installation (two stage full free)

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark
1 910400100006  [<F-#44GBI7. 1-8-200HV Washer GB97.1-8-200HV 11
2 910400500006 |35 £ [#]GBI3-8 Washer GB93-8 11
3 910200200057 [#541GB70. 1-M8x20-8. 8 Screw GB70.1-M8x20-8.8 7
255028510001 |4 S #R41-670 Groove welding L=670 1 H=2000
255028510002 |4} SRR A1=840 Groove welding L=840 1 H=2500
. 255028510003 |4 S AL=1090 Groove welding L=1090 1 H=3000
255028510004 |4k SRR A1=1240 Groove welding L=1240 1 H=3300/3500
255028510005 |41 fil 41,1390 Groove welding L=1390 1 H=3600/3700
255028510006 A SRS L=1640 Groove welding L=1640 1 H=4000
5 910300500003 |45 £FGBSSY. 1-M6-10 Nut GB889.1-M6-10 2
6 910200200046 [#547GB70. 1-M6x60-8. 8 Screw GB70.1-M6x60-8.8 2
7 910100300025 | #£FEGB5783-M8x35-8. 8 Bolt GB5783-M8x35-8.8 4
8 255028520035 A () Pipe press fixedly piank 1
9 255028520034 A I e He Hose fixing bloke 2
257528529621 |3 AR (ED) 10-1.1890-15C-24° Hydraulic hose assembly 10-L.1890-1SC-24° 2 1H=2000
257528529622 VR R () 10-1.2140-1SC-24° Hydraulic hose assembly 10-L2140-1SC-24°) 2 H=2500
" 257528529623 T K (ED) 10-1.2610-1SC-24° Hydraulic hose assembly 10-L2610-1SC-24° 2 H=3000
257528529624 I K (D) 10-1.2820-1SC-24° Hydraulic hose assembly 10-L2820-1SC-24°) 2 H=3300/3500
257528529625 RS SRR (H) 10-12900-1SC-24° Hydraulic hose assembly 10-L2900-1SC-24°) 2 H=3600/3700
257528529626 VR R (F1) 10-1.3250-1SC-24° Hydraulic hose assembly 10-L3250-1SC-24°) 2 H=4000
11 251331010002 |5 Jsesik (24° ) Transition steel pipe 1
257528529601 I K (F1) 10-11030-1SC-24° Hydraulic hose assembly10-L1030-1SC-24° 2 H=2000
257528529602  [ifii [ i AR (ED) 10-11280-15C-24° Hydraulic hose assembly10-L1280-1SC-24° 2 1=2500
257528529603 I K (1) 10-L1500-1SC-24° Hydraulic hose assembly10-L1470-1SC-24° 2 H=3000
12 257528529604 [ifi [ AR (ED) 10-1.1620-15C-24° Hydraulic hose assembly10-L1620-1SC-24° 2 11=3300
257528529605 I K (ED) 10-L1730-1SC-24° Hydraulic hose assembly10-L1730-1SC-24° 2 H=3500
257528529606 [ifii [ i AR (D) 10-1.1550-15C-24° Hydraulic hose assembly10-L1550-1SC-24° 2 11=3600/3700
257528529607 VR B () 10-L1770-1SC-24° Hydraulic hose assembly10-L1770-1SC-24° 2 H=4000
13 251230520010 |43 (852 %) 8-2xM16x1. 5-24° Joint 8-2XM16x1.5-24° 2
u 255028510011 [Py G4 4EA1=545 Groove welding L=545 1 1H=2000
255028510012 [Py SR AL=670 Groove welding L=670 1 H=2500

99 W, 3t 129 W




NOBLELIFT &1

257598501060 EBLfHINE R (FiE4AHBII4) /pipeline installation (two stage full free)

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark
255028510013 |y S A1=795 Groove welding L=795 1 H=3000
255028510014 | GHEELAL=870 Groove welding L=870 1 H=3300
u 255028510015 | Py G4 #E 41920 Groove welding L=920 1 H=3500
255028510016 |4 GHEELA1=960 Groove welding L=960 1 H=3600
255028510018 [Py G AL A1L=970 Groove welding L=960 1 H=3700
255028510017 [ G 41=1070 Groove welding L=960 1 H=4000
15 910300500006 |1 £FGBSSY. 1-M12-10 Nut GB889.1-M12-10 1
~ 1 16 255028520043  [#44i board 1
] 17 255030520021  |#4E @ 110x27 (Lfl) Pulley ®110x27 4
: 18 910100100058  |#%F£GB5782-M12x100-8. 8 Bolt GB5782-M12x100-8.8 1
19 255030520026 |36 44k Pulley frame 1
& 20 910400100006 [F-#4[EGBI7. 1-8-200HV Washer GB97.1-8-200HV 10
b 21 257542529601  [/E A SR (90° ) 10-1500-15C-24° -0° Hydraulic hose assembly (90)10-L500-1SC-4 2
! 22 910800100001  [07i - 149. 5x1. 8 Oring 9.5x1.8 2
255042510004 | f % %% i A (LH) Side shiifter assembly(LH) 1 %4 /optional
255042510001 7S %% 55 a% (LD) Side shiifter assembly(LD) 1 2 /optional
" 255042510002 [ {1552 # (I ) Side shiifter assembly(CASCADE) 1 % /optional
256042510004 [ 4hE{F251100 (LH) Sideshifters(LH) 1 i#£%%/optional
253542510001 | 4h {545 1100 (LD) Sideshifters(LD) 1 %34 /optional
256042510002 | (#5434 0 (R R4 Sideshifters(CASCADE) 1 % /optional

% 100 WL, 3 129 W




NOBLELIFT &1

257598501061 MR MHINEEEE (Bi%4 E B111%) /pipeline installation (two stage full free)

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark
255029010001  [4h SR AL=670 Groove welding L=670 1 H=2000
255029010002 |4} SR &1.-840 Groove welding L=840 1 H=2500

. 255029010003 |4k SRR AL=1090 Groove welding L=1090 1 H=3000
255029010004 |4 SR AL=1240 Groove welding L=1240 1 H=3300/3500
255029010005 |4} SRR A1=1390 Groove welding L=1390 1 H=3600/3700
255029010006 |4 S AL=1640 Groove welding L=1640 1 H=4000

2 910400100006 [ #[EGBI7. 1-8-200HV Washer GB97.1-8-200HV 10

3 910400500006 |3 %44 FEGBI3-8 Washer GB93-8 13

1 910200200057 [#547GB70. 1-M8x20-8. 8 Screw GB70.1-M8x20-8.8 13

5 910300500003 |45 £FGBSSY. 1-M6-10 Nut GB889.1-M6-10 3

6 910200200046 [#547GB70. 1-M6x60-8. 8 Screw GB70.1-M6x60-8.8 3

7 257529010001 powgik=d Transition steel pipe 2
257529029601 W K (D) 10-1.820-1SC-24° Hydraulic pipe assembly (straight) 10-L820-1SC-24° H=2000
257529029602 W R Jik (H) 10-1.1080-1SC-24° Hydraulic pipe assembly (straight) 10-L1080-1SC-24° H=2500
257529029603 T K (D) 10-11260-1SC-24° Hydraulic pipe assembly (straight) 10-L1260-1SC-24° H=3000

8 257529029604 WO SO () 10-1.1410-1SC-24° Hydraulic pipe assembly (straight) 10-L1410-1SC-24° H=3300
257529029605 T K (ED) 10-L1510-1SC-24° Hydraulic pipe assembly (straight) 10-L1510-1SC-24° H=3500
257529029606 WUE A SR (1) 10-11340-1SC-24° Hydraulic pipe assembly (straight) 10-L1340-1SC-24° H=3600/3700
257529029607 W SRR (B) 10-L1560-1SC-24° Hydraulic pipe assembly (straight) 10-L1560-1SC-24° H=4000

9 251230520010  [433k ( 5) 8-2xM16x1. 5-24° Joint 8-2XM16x1.5-24° 4

10 910100300025  [#54#6B5783-M8x35-8. 8 Bolt GB5783-M8x35-8.8 4
257529029621 R SO (F1) 10-1.2080-1SC-24° Hydraulic hose assembly 10-L2080-1SC-24° 2 H=2000
257529029622 T K (D) 10-1.2410-1SC-24° Hydraulic hose assembly 10-L2410-1SC-24°] 2 11=2500

u 257529029623 R SO (F) 10-1.2850-1SC-24° Hydraulic hose assembly 10-L2850-1SC-24° 2 H=3000
257529029624 T K (D) 10-L.3080-1SC-24° Hydraulic hose assembly 10-L3080-1SC-24°] 2 1=3300/3500
257529029625 R SR (L) 10-13150-1SC-24° Hydraulic hose assembly10-L3150-1SC-24° 2 H=3600/3700
257529029626 T K (D) 10-L.3500-1SC-24° Hydraulic hose assembly 10-L3500-1SC-24°] 2 1=4000

12 910300500006 GBS8Y. 1-M12-10 Nut GB889.1-M12-10 1

13 255028520043 |44 board 1

14 255030520021 |46 D 110x27 (i) Pulley ®110x27 1

15 910100100058  |##f#GB5782-M12x100-8. 8 Bolt GB5782-M12x100-8.8 1

% 101 3L, 3t 129 W




NOBLELIFT &1

257598501061 MR MHINEEEE (Bi%4 E B111%) /pipeline installation (two stage full free)

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark
16 910100300054 [#54£GB5783-M12x50-8. 8 Bolt GB5783-M12x50-8.8 2
17 910400200005 [ #FEGR96. 1-12-200HV Washer GB96.1-12-200HV 2
18 255030520026 |44tk Pulley frame 1
19 255029010008 [Py G4 £1.-545 Groove welding L=545 1 H=2000
19 255029010009 [Py G #EAL=670 Groove welding L=670 1 1H=2500
19 255029010010 [Py SR A1=795 Groove welding L=795 1 H=3000
19 255029010011 [Py G 4L A1=870 Groove welding L=870 1 1H=3300
19 255029010014 SR A1=920 Groove welding L=920 1 H=3500
19 255029010012 [Py G 4L A1=960 Groove welding L=960 1 1H=3600
19 255029010015 SRR A1=970 Groove welding L=970 H=3700
19 255029010013 N FREAL=1070 Groove welding L=1070 H=4000
20 257528529601 VR R () 10-1.1030-1SC-24° Hydraulic hose assembly10-L1030-1SC-24° 2 H=2000
20 257528529602  [ifii [ i AR (D) 10-1.1280-15C-24° Hydraulic hose assembly10-L1280-1SC-24° 2 1H=2500
20 257528529603 W R Jik (H) 10-1.1500-1SC-24° Hydraulic hose assembly10-L1470-1SC-24° 2 H=3000
20 257528529604 T K (D) 10-11620-1SC-24° Hydraulic hose assembly10-L1620-1SC-24° 2 H=3300
20 257528529605 VR R () 10-11730-1SC-24° Hydraulic hose assembly10-L1730-1SC-24° 2 H=3500
20 257528529606 T K (D) 10-L1550-1SC-24° Hydraulic hose assembly10-L1550-1SC-24° 2 H=3600/3700
20 257528529607 R SR (L) 10-L1770-1SC-24° Hydraulic hose assembly10-L1770-1SC-24° 2 H=4000
21 251331010002 P SR (24° D Transition steel pipe 1
22 257528529621 L (1) 10-11890-15C-24° Hydraulic hose assembly 10-L1890-1SC-24°| 2 H=2000
22 257528529622 [ A4 () 10-12140-1SC-24° Hydraulic hose assembly 10-L2140-1SC-24° 2 122500
22 257528529623 R SR (1) 10-1.2610-1SC-24° Hydraulic hose assembly 10-L2610-1SC-24°) 2 H=3000
22 257528529624 [ifi K AR (ED) 10-1.2820-15C-24° Hydraulic hose assembly 10-L2820-1SC-24° 2 H=3300/3500
22 257528529625 R SRR (FL) 10-1.2900-1SC-24° Hydraulic hose assembly 10-L2900-1SC-24°) 2 H=3600/3700
22 257528529626 WU Ak (D) 10-L3250-1SC-24° Hydraulic hose assembly 10-L3250-1SC-24° 2 H=4000
23 255028520035 |7k (45 %) Pipe press fixedly piank 2
24 255028520034 R Il 2 e Hose fixing bloke 4

% 102 L, 3 129 W




NOBLELIFT &1

257598501062 114 (PUZIT4) /Mast (four stage full free lift)

1 &Jﬁrﬁ

F&/NO FRAG/SN E4 4 Name FBE/QTY £ %/Remarks
1 910100200012 |#Z#2GB5785-M14x1. 5x70-8. 8 Bolt GB5785-M14x1.5x70-8.8 4
2 910400500009 | #1334 fEGBI3-14 Washer GB93-14 4
3 256844021014 KRR Bearing cover 2
4 254144020063 HHFL Bearing bush 2
5 911200100004 | JHi#FJB7940. 1-M10x1 Oil Cup JB7940.1-M10x1 2
6 256945211021 |41 14454 (6100) Outer mast 6100 1 H=6100
6 256945211022 | 4MT4EJE 4 (6600) Outer mast 6600 1 H=6600
6 256945211023 | 4h TR (7000) Outer mast 7000 1 H=7000
7 255044010057 |4 E-4il  30x82 Axle ©30x82 4
8 910400500007 |1 #[EGBI3-10 Washer GB93-10 4
9 910100300035  |#Z#2GB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 4
253645213001 |1 J4HE4 (1) 6100 Middle mast 6100 1 H=6100
10 253645213002 |1 J4E4E4 (1) 6600 Middle mast 6600 1 H=6600
253645213003 |1 444 (1) 7000 Middle mast 7000 1 H=7000
253645220001 | kb i ET0. 2 Washer 0.2 12
11 253645220002 | EiREEIHEERT0. 5 Washer 0.5 12
253645220003 | 5kt i BT Washer 1 12
2 940200100053 | F: AL @ 117. 5x P40x28 Roller 117.5xp40x28 12 -
940200100054 | 1AL P 117. 0x P40x28 Roller ©117.0x®40x28 12
256945211401  |rf1] 444 (2) 6100 Middle mast 6100 1 H=6100
13 256945211402 |1 J4EJE4 (2) 6600 Middle mast 6600 1 H=6600
256945211403 |rf1] 444 (2) 7000 Middle mast 7000 1 H=7000
253645212001 [Py T4EE 4 6100 Inner mast 6100 1 H=6100
14 253645212002 |4 144 6600 Inner mast 6600 1 H=6600
253645212003 |4 TS 7000 Inner mast 7000 1 H=7000
15 253644520011 |47 Base plate 6
253644520132 | ifHEHK =0, 2 Adjusting pad t=0.2 6
16 253644520133 | #Hk i 1=0. 5 Adjusting pad t=0.5 6
253644520134 | ¥ 1=0. 8 Adjusting pad t=0.8 6
17 940200500015 |44l 7K 780708K3- P 95x © 40x27 Sprocket Bearing 780708K3-095x40x27 2
18 910300200012 ﬂlf%ﬁ(}BBlﬂ*MleL 5-10 Nut GB6171-M18x1.5-10 10
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NOBLELIFTi&7]

257598501062 114 (PUZIT4) /Mast (four stage full free lift)

Fr5/NO SiA/SN £ Name /QTY|  &¥E/Remarks
19 255044020157 | Bk A IEFEM18x1. 5x217 Joint M18x1.5x217 4
20 255044020156 |4 Sk 15 FEM18x1. 5x102 Joint M18x1.5x102 4
255044010106 |2 JHaE 4 LH1623-89 Lifting chain LH1623-89 2 H=6100
A0 253543510066 | jd 14546 LH1623-93 Lifting chain LH1623-93 2 H=6600
255044010108 |2 F14% 6 LH1623-99 Lifting chain LH1623-99 2 H=7000

% 104 UL, 3 129
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NOBLELIFT &1

257598501063 T3R8 (PZKIT4) /Mast lifting pipeline (four stage full free lift)

FF5/NO FRiG/SN £ Name FE/QTY #%&¥E/Remarks

1 251223520122 |23k (H) 12-M20x1. 5-M22x1. 5-24° Connector 12-M20x1.5-M22x1.5-24° 1

2 253644529001 |3 A A AR (1) 10-L370-15C-24° Hydraulic hose assembly 10-L370-1SC-| 1

3 950400100002 |45k (%2 1) 12-2xM16x1. 5-24° Connector 12-2xM16x1.5-24° 1

4 256898520001 |44 i@ explosion-proof valve 1

5 253645219004 Sl AN RS Three through the transition steel pipe | 1

6 253644529004 |3 R ik (135° ) 15-1850-25C-24° (| Hydraulic hose assembly (135°)15-L850) 1

7 950700300003 | i R XSF-F16L-60 Speed limit valve XSF-F16-60 1

) 255023520030 (433 (F1) 12-2xM22x1. 5-60° Joint 12-2xM22x1.5-60° 1

9 253645219002 | =iEfEA (UL Three joint welding 1

10 910400100006 P44 GB97. 1-8-200HV Washer GB97.1-8-200HV 2

11 910400500006 |51 £ [# GB93-8 Washer GB93-8 2

12 910100100019 2 FEGB5782-M8x20-8. 8 Bolt GB5782-M8x20-8.8 2

13 253644529002 |3 5 s L (90° ) 15-L550-25C-24° |Hydraulic hose assembly (90°)15-L550-] 1

14 251244529002 |#5:3k (B2 25) 12-M27x2-M22x 1. 5-24° Joint 12-M27x2-M22x1.5-24° 1

15 251223520030 |43k (H) 15-M22x1. 5-M22x1. 5-24° Joint 15-M22x1.5-M22x1.5-24° 1

16 950400500006 23 (FRRETD) 15-M22x1. 5-M22x1. 5-24°  |Joint 15-M22x1.5-M22x1.5-24° 1

17 253645229001 Lt i Joint over board 1

18 910100300023 R FEGB5782-M8x25-8. 8 Bolt GB5782-M8x25-8.8 2
253644519301 |3 [k K () 15-L1920-25C-24° Hydraulic hose assembly 15-1.1920-2SC 1 1=6100

19 253645219302 |3 A R (L) 15-1.2180-25C-24° Hydraulic hose assembly 15-L2180-2SC 1 H=6600
253645219303 |3 [ K () 15-L2500-25C-24° Hydraulic hose assembly 15-L2500-2SC 1 1=7000

20 255044520081  [§75 20X @ 13x33 Bush ®20X®13x33 1

21 255044520096 |3t d 120x36 (FLf) Pulley ®120x36 (Single ) 1

22 910400100008 | *F-#FE|GBY7. 1-12-200HV Washer GB97.1-12-200HV 1

23 910400500008  |#i54 44 B GBI3-12 Washer GB93-12 1

24 910100300054  [#Z4£GB5783-M12x50-8. 8 Bolt GB5783-M12x50-8.8 1

25 253645219003 T R A RS Welding of intermediate cylinder transiti( 1

Pt

3% 105 UL, 3 129




NOBLELIFT &1

257598501064 $ X4 (PUZEITH) /Fork carrier(four stage full free lift)

F5/N0 GTGISN 3 Name Fom/QTY £ ¥%/Remarks

1 253740510001 |47 4045 41100x1080 Load backrest welding(1100x1080) 1

2 910400100009 [ F-#[EGBY7. 1-14-200HV Washer GB97.1-14-200HV 8

3 910400500009 |3 # ¥4 & GBI3-14 Washer GB93-14 8

4 910100300062 [ f2GB5783-M14x30-8. 8 Bolt GB5783-M14x30-8.8 8

5 910100300020 2 FEGB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 2

6 910400500006 |51 £ £ GBI3-8 Spring Washer GB93-8 2

7 253638020301 (V&b E Roller cover 2

8 910100300041 [ f2GB5783-M10x50-8. 8 Bolt GB5783-M10x50-8.8 4

9 910400500007 |35 #4EGBI3-10 Washer GB93-10 8

10 910400100007  [F-#4[EGBI7. 1-10-200HV Washer GB97.1-14-200HV 8

11 940200200005 )77 % @ 42-CD=68 Side roller ® 42 - CD = 68 2

12 255038020008 JEELESS Adjusting sleeve 4

13 255038020009 e Adjustable pad 12
253644520020 |4 © 45x B 36x0. 2 Washer ®45xd36x0.2 6

14 253644520021 [ © 45x D 36x0. 5 Washer ®45xd36x0.5 6
253644520015 |34 [ O 45x D 36x1 Washer ®45xd36x1 6
940200100053 ERE D117, 5xD40x28 Roller ®117.5x$40x28 12 AL

15 940200100054 FIRHE D117, TxDP40x28 Roller ®117.7x®40x28 12 JERAC
940200100055 EVER D117, 2x D 40x28 Roller ®117.2x$40x28 12 JERC

16 253738014001 e X ARES (TUZ% 4 E HITT421040) Assembly drawing of fork rack welding 1

Pt

3% 106 UL, 3 129




NOBLELIFT &1

257598501065 JURSHE K& BB 3% (WS I48) /Side shifter and pipeline installation(four stage full free lift)

F5/N0 GiTB/ISN E3 Name HB/QTY|  #&¥%/Remarks

1 253630520904 T R P Middle cylinder rubber tube cover 1

2 910100100060 R FEGB5782-M12x120-8. 8 Bolt GB5782-M12X120-8.8 1

3 910400500008 | # #4[E GBI3-12 Spring washers GB93-12 3

4 253630520906 |74 Stent 2

5 254130520016 5 ®20x P 13x43 bush ®20x ¢13x43 1

6 910400200005 | K #4[& GB96. 1-12-200HV Large washers GB96.1-12-200HV 2

7 251127520001 |4 @ 110x42 (RUfH) Pulley ¢110x42(double groove) 2

8 255044520081 |45 20X D 13x33 bush ®20x ¢13x33 2

9 910100300020 I FEGB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 6

10 910400500006 AE L EIGBI3-8 Spring washers GB93-8 6

11 910400100006 P4 GBIT. 1-8-200HV Plain washers GB97.1-8-200HV 6

12 910400100008 [F-#4[EGBI7. 1-12-200HV Plain washers GB97.1-12-200HV 3

13 910300100008  [#ZR}EGB6170-M12-10 Nuts GB6170-M12-10 1

14 910100200016  [#Z42GB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 1

15 910400500010 |35 [EGBI3-16 Spring washers GB93-16 1

16 253645220012 T A% 25 PA R Middle cylinder chain baffle 1

17 253645220011  [#iT 3k Cylinder head 1

18 910100300025 W2 GB5783-M8x35-8. 8 Bolt GB5783-M8x35-8.8 4

19 255028520035 |44 e e d R Pipe clamp mounting plate 4

20 255028520034 R [ 5 B Rubber tube fixing block 8

21 253630510001 v T 3ot a2 Intermediate cylinder rubber tube transitj 1
251328520704 |3k A5 R () 10-1.2220-15C-24° Hydraulic hose assembly 10-L2220-1S(} 2 H=6100

22 251329020702 |3 A ik (L) 10-1.2360-15C-24° Hydraulic hose assembly 10-L2360-1SC 2 H=6600
251330520702 |3k A5 R () 10-1.2510-15C-24° Hydraulic hose assembly 10-L2510-1S(} 2 H=7000

23 253631101002 AT PR S 48 (24° ) Single attached hose bracket (24 °) 1

24 253631110003 |43k {4 Joint body 1
251230520712 [ R () 10-11920-15C-24° Hydraulic hose assembly 10-L1920-1SC 2 H=6100

25 211544520018 [3 A5 &R () 10-1.2050-15C-24° Hydraulic hose assembly 10-L2050-1S(} 2 H=6600
251328520704 [ MR (H) 10-1.2220-15C-24° Hydraulic hose assembly 10-L2220-1SC 2 H=7000

26 910100100054 W2 A2 GB5782-M12x80-8. 8 Bolt GB5782-M12x80-8.8 1

27 256844520021 |44k Hose batfle 1

Pt
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NOBLELIFT &1

257598501065 M85 B3 (MU T4E) /Side shifter and pipeline installation(four stage full free lift)

FF5/NO FRiG/SN £ Name FE/QTY #%&¥E/Remarks
28 950400600006 |43 3 (B k25 %) 10-M16x1. 5-M16x1. 5-24°|Joint 10-M16x1.5-M16x1.5-24° 2
29 253631120002 |43k AR Joint Transition Plate 1
251230520704 |3 [ s () 10-L2610-1SC-24° Hydraulic hose assembly 10-L2610-1SC 2
30 253631020205 |3k H A5 AR (F) 10-1.2970-15C-24° Hydraulic hose assembly 10-L2970-1S(| 2
251231020706 |3 & i () 10-L3450-1SC-24° Hydraulic hose assembly 10-L3450-1SC 2
31 251330510004 [ EPE RS (24° ) Hydraulic steel pipe welding (24 °) 1
32 253630520006 |3 [ sk () 10-L1070-1SC-24° Hydraulic hose assembly 10-L1070-1S( 2
33 253631110001 NS ) R Internal guide groove (right) connecting 1
253631110701  |4h A8 4R 46100 External guide groove welding 6100 1 H=6100
34 253631110702 |45 HUME 56600 External guide groove welding 6600 1 H=6600
253631110703 AN A 7000 External guide groove welding 7000 1 H=7000
253631110704 | SR 56100 Internal Guide Groove Welding 6100 1 H=6100
35 253631110705 [Py SR 46600 Internal Guide Groove Welding 6600 1 H=6600
253631110706 |y SRlif5-47000 Internal Guide Groove Welding 7000 1 H=7000
36 253642520002 [y 4 sk (BL) 10-L400-1SC-24° —0°  |Hydraulic hose assembly 10-L400-1SC- 2
37 910800100042  [OJE[E-4113. 6x2. 4 Oring 13.6x2.4 4
256042510004 | #hE{IFE#51100 (LH) Side shiifter assembly1100(LH) 1
38 253542510001 A EIES %1100 (1D) Side shiifter assembly1100(LD) 1
256042510002 | {M/F% %% R (R4 Side shiifter assembly(CASCADE) 1

Pt

3% 108 UL, 3 129




NOBLELIFT &1

257598501066 XUHEAN%EFEE (P14%174¢) /DOUBLE ADDITIONAL TUBE((four stage full free lift)

FF5/NO SRFG/SN £ Name HE/QTY|  &¥H/Remarks
1 951000100004 B IEYCERL 26 Hose Clamp 26 4
2 251230520704 | iR ARk (L) 10-1.2610-1SC-24° Hydraulic hose assembly 10-L2610-1S(} 4 H=6100
2 253631020205 |3k R Ak () 10-L2970-15C-24° Hydraulic hose assembly 10-L2970-1S(} 4 H=6600
2 251231020706 | K ARk (FL) 10-1.3450-1SC-24° Hydraulic hose assembly 10-L3450-1S(} 4 H=7000
3 950400500006 |3k (K Bk H) 15-M22x1. 5-M22x1. 5-24°  |Joint 15-M22x1.5-M22x1.5-24° 8
4 253631320005 o 2 AR Transitional mounting plate 1
5 253631320101 | K4 ALk (B) 10-L1500-1SC-24° Hydraulic hose assembly 10-L1500-1S( 2
6 910400100006 P44 JE|GB97. 1-8-200HV Plain washers GB97.1-8-200HV 23
7 910400500006 |33 #4[EGB93-8 Spring washers GB93-8 23
8 910100300020 2 FEGB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 20
253631310701 HhFHEIE 46100 External guide groove welding 6100 1 H=6100
9 253631310702 | 4hFAEJE 456600 External guide groove welding 6600 1 H=6600
253631310703 AN A 7000 External guide groove welding 7000 1 H=7000
10 253631320004 2k AR Joint Transition Plate 1
251230520712 [3 A A () 10-L1920-15C-24° Hydraulic hose assembly 10-L1920-1S(} 2 H=6100
11 211544520018 Hydraulic hose assembly 10-L2050-1S(j 2 H=6600
251328520704 Hydraulic hose assembly 10-L2220-1SC 2 H=7000
12 251127520001 |Jiy4 @ 110x42 (R Pulley ®110x42(double groove) 2
13 255044520081 4145 20X D 13x33 bush ®20x ®13x33 2
14 910400200005 | K#K[EGBY6. 1-12-200HV Large washers GB96.1-12-200HV 6
15 910400500008 |15 #4 fEIGBI3-12 Spring washers GB93-12 3
16 910100100054 | iZf£:GB5782-M12x80-8. 8 Bolt GB5782-M12x80-8.8 1
253631310704 PSR 56100 Internal Guide Groove Welding 6100 1 H=6100
17 253631310705 | Py S AR 156600 Internal Guide Groove Welding 6600 1 H=6600
253631310706 PS4 57000 Internal Guide Groove Welding 7000 1 H=7000
18 255028520034 EH Rubber tube fixing block 12
19 255028520035 |4 e 2R Pipe clamp mounting plate 6
20 910100300027  [#Z}£GB5783-M8x45-8. 8 Bolt GB5783-M8x45-8.8 6
21 910100300018 W22 GB5783-M6x60-8. 8 Bolt GB5783-M6x60-8.8 4
22 910300500003 [#Z#}GB8BY. 1-M6-10 Nut GB889.1-M6-10 1
23 253631310004 |VEEARE R & (TUIK24° ) Hydraulic steel pipe welding (24 °) 1
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NOBLELIFT &1

257598501066 XUHHAN%EFEE (P14%174¢) /DOUBLE ADDITIONAL TUBE((four stage full free lift)

J5/NO 4if5/SN 3 Name FE/QTY £%¥%/Remarks
24 253631310001 NS i) EREM Internal guide groove (left) connecting r( 1
251328520704 | iR AL AR (FL) 10-1.2220-1SC-24° Hydraulic hose assembly 10-L2220-1S(} 4 H=6100
25 251329020702 |3k R Ak () 10-L2360-15C-24° Hydraulic hose assembly 10-L2360-1S(} 4 H=6600
251330520702 | iR ARk (FL) 10-1.2510-1SC-24° Hydraulic hose assembly 10-L2510-1S(} 4 H=7000
26 253631310002 XU R S 48 (24° ) Double attached hose bracket (24 °) 1
27 910300100006 HEEEGB6170-M8-10 Nut GB6170-M8-10 2
28 910100300025 IZHRGB5783-M8x35-8. 8 Bolt GB5783-M8x35-8.8 2
29 910100300025 I FEGB5783-M8x35-8. 8 Bolt GB5783-M8x35-8.8 2
30 253631310003 H T TR ] 5 48 Intermediate cylinder rubber tube transit] 1
31 253645220012 Lakiik:3 SETe Middle cylinder chain baffle 1
32 253631020020 | H1%: D 104x76 (DY) Pulley ®104x76 1
33 910100100060  |#RFGR5782-M12x120-8. 8 Bolt GB5782-M12x120-8.8 1
34 253630520906 |74 Stent 2
35 253630520904 LR R Middle cylinder rubber tube cover 1
36 253631020021 | 4] 45 ©20x P 13x73 Bush ®20x®13x73 1
37 910400100008 | F#:[E|GBI7. 1-12-200HV Flat Washer GB97.1-12-200HV 2
38 910300100008 WZREGB6170-M12-10 Nut GB6170-M12-10 1
39 253645220011 3k Cylinder head 1
40 253644520004 gt Embrace hoop 1
41 253631101002 | B AR S5 (24° ) Single attached hose bracket (24 °) 1
253631110003 |43k 44 Joint body 1 1=6100
42 253631110701 A G £56100 External guide groove welding 6100 1 H=6600
253631110702 A S AEIE 46600 External guide groove welding 6600 1 1=7000
43 253631110703 A SRR 47000 External guide groove welding 7000 1
44 910100100059 L Bolt GB5782-M12x110-8.8 1
45 253631120002 23 i Joint Transition Plate 1
253631110001 [Py 54 (F7) AT Internal guide groove (right) connecting 1 1=6100
46 253631110704 |y FAEE 456100 Internal Guide Groove Welding 6100 1 H=6600
253631110705 548 4R 56600 Internal Guide Groove Welding 6600 1 H=7000
47 253631110706 | Py FAEE 457000 Internal Guide Groove Welding 7000 1
48 253631120005 bR 57 Transitional mounting plate 1
49 251230520002 W % (E1) 10-1.1260-1SC-24° Hydraulic hose assembly 10-1260-1SC-| 2
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NOBLELIFT &1

257598501067 jEABTHEL (P14 4 61114) /SHORT LIFTING CYLINDER (four stage full free 1ift)

|-
>

: 1]
S ﬁz

FE/NO ZF8/SN £ Name HE/QTY £ %/Remarks

253645218001 | jifi i (M) P 75x © 50x830 Short lifting cylinderd®75xd50x830 1 H=6100

A 253645218002 [T (M) ® 75x P 50x895 Short lifting cylinder®75x»50x895 1 H=6600

253645218003 |jHi{L (M) @ 75x @ 50x975 Short lifting cylinder®75x®50x975 1 H=7000
B 255098510002 |5 B A& T AT, (=454 E d L) Seal kits(middle cylinder) 1

255044010101  [#eF-4E S5 LH1623 X 77 Lifting chain LH1623x77 2 H=6100

¢ 255043510139  [j#e T HES4LH1623 X 79 Lifting chain LH1623x79 2 H=6600

255044510137 [jfa HEESKLH1623 X 81 Lifting chain LH1623x81 2 H=7000
1 A [ 22 [50x58x7/6. 5 Dust ring 50x58x7/6.5 1
A 2 A 4 750x60x3 Catch 50x60x3 1
3 A i FHE50x60x6 Seal ring 50x60x6 1
4 A CAEES Glide sleeve 1
5 A 012 £ [ED75X3. 1 Oring D75X3.1 1
6 A 0% [EIDT0x3. 1 Oring D75X3.1 1
7 A B K 50x55%40 Bearing50x55x40 1
8 A HSGYE ZEAT HSG Piston rod 1
9 A 2R Circlip 1
10 A PR 3595 Piston assembly 1
11 A YR T5x20x2. 5 Support ring 75x20x2.5 1
12 A K HKIRT5x65%3 Support ring 75x65x3 1
13 A FLH Seal ring 75x65x6 1
14 A (BB Valve cover 1
15 A L Spring 1
16 A [ Valve plug 1
17 A EENa) Catch 1
18 A OB 4 1] O ring D20x2.4 1
19 A FLA SRR 12 Circlip 12 1
20 A FLAH bR R 22 Circlip 22 1
21 A bl ) Slide valve 1
22 A 513%2. 3x15x48. 5 Spring2.3x15x48.5 1
23 A [iaRL Cylinder 1
24 A 50 Spacer 1
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NOBLELIFT &1

257598501067 jEABTHEL (P14 4 61114) /SHORT LIFTING CYLINDER (four stage full free 1ift)

5 /No /SN Name Name BE/QTY £ %/Remarks

25 A Screw M5x5 Screw M5x5 1

26 910100100071 Bolt GB5782-M16x50-8. 8 Bolt GB5782-M16x50-8.8 1

27 910400500010  [Washer GB93-16 Washer GB93-16 1

28 253645220012 [Middle cylinder chain baffle Middle cylinder chain baffle 2

A 29 253645220012 [Cylinder head Cylinder head 1

s A 30 940200500001  [Chain wheel bearing 780708K- & 110x &[Chain wheel bearing 780708K-¢p110xp4| 2

;/‘z 31 910401300020 Circlip GB894. 1-40 Circlip GB894.1-40 2
I 3/. s 32 A split pin2.5x40 split pin2.5x40 2 A FR AL
; =1 33 A LH1623 chain LH1623 chain 2 A gt
| QL,”% 34 A Joint Joint 2 AR
§ “T 35 A Split pin 3.2x30 Split pin 3.2x30 2 AR
§ —8 | EE‘-‘L 36 A Nut MI8x1.5 Nut M18x1.5 2 TR
1+ 37 A Nut M18x1.5 Nut M18x1.5 2 AR A

| 38 910400500009  [Washer GB93-14 Washer GB93-14 2

39 910100400022 Bolt GB5786-M14x1.5x40-8.8 Bolt GB5786-M14x1.5x40-8.8 2
i 40 A Joint Joint 2 TR

41 910400500008 SpringWasherGB93-12 SpringWasherGB93-12 1

‘ 42 910100400009 BoltGB5786-M12x1. 25x25-8. 8 BoltGB5786-M12x1.25x25-8.8 1

% 112 U1, 3129
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NOBLELIFT &1

257598501068 FFHMEL (PG4 & HIT%)/ LIFTING CYLINDER (four stage full free 1ift)
FF5/NO GRig/SN £ Name FBE/QTY £ %/Remarks
253645216001 [J#L (L) ®60x ®50x1475 cylinder®60x$50x1475 1 H=6100
A 253645216002 |35l (1.) ®60x D50x1600 cylinder®60x®50x1600 1 H=6600
253645216003 ST (L) ©60x ©50x1680 cylinderd®60xd50x1680 1 H=7000
253645217001 |3 (R) ®60x D50x1475 cylinder®60x®50x1475 1 H=6100
B 253645217002 |3l 4T (R) 60x ©50x1600 cylinder®60xd50x1600 1 H=6600
253645217003 WL (R) ®60x D 50x1680 cylinder®60xd50x1680 1 H=7000
AL C 253698510001  [# & &4 (25-32CIY R iA L) Seal kits (liting cylinder) 2
o@a;/@@ > 254043510060 |24 44 LH1634-75 Lifting chain LH1634-75 2 H=6100
7 2 = i8] T D 256144014006 |21 Sk LH1634-79 Lifting chain LH1634-79 2 H=6600
"'T :‘;;*’“ ".f" ﬂ &n 256144014007 |2 714k 4 LH1634-85 Lifting chain LH1634-85 2 H=7000
1 T 1 910100300023 [#Z4£CB5783-M8x25-8. 8 Bolt GB5783-M8x25-8.8 4
) P ;:ﬁ 2 910400500007 |13 #¥IGB93-10 Washer GB93-10 1
A 4’/;l \ EII%J =% ® 3 910400100007 [SF-#4 [HGBIT. 1-10-200HV Washer GB97.1-10-200HV 4
T + a1 ; 4 255044520000 | {4 Jicd Rubber pad 2
241 1 3\:' ) 5 255044520097 |37 Support block 2
A ] T g/” o 6 255044520098 | 754 Blendboard 2
: f:i: 7 941100100003 [#2RFGB6170-M10-10 Nut GB6170-M10-10 2
Q “\!‘-f f: U 8 910300100007  [#24TM10x35-8. 8 Screw M10x35-8.8 2
T\ni a2 9 910400100008 [F-#4[EGBI7. 1-12-200HV Washer GB97.1-12-200HV 2
% I -Q‘-\H i} T 10 910400500008 [ 5ifi i £ [G]GB93-12 Washer GB93-12 2
8 4,\”}\ 11 910100400009 [#24£GB5786-M12x1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8.8 2
I Ne 12 255044020156 |4 4542 44M18x1. 5x102 Joint M18x1.5x102 2
13 910100300035 [##2GB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 2
14 910401300020 [ Fil #1 : £4 REIGB894. 1-40 Circlip GB894.1-40 2
15 940200500005 |44 fili 7 780708K-d 110x P 40x27 Chain wheel bearing 780708K-®110xd{ 2
16 910900400014 [}z :UHEGB6074-LH1623 LH1623chain 2
17 910600600022 | JF[1442. 5x40 Split pin 2.5x40 2
18 255044020157 |44 4E4EM18x1. 5x217 Joint M18x1.5x217 2
19 910600600030 [ JF [144GBI1-3. 2x30 Split pin 3.2x30 2
20 255044020158 | BR[AIEZAEMI8x1. 5 Nut M18x1.5 2
21 910300400007 [##F}GB6173-M18x1. 5-05 Nut M18x1.5 2
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NOBLELIFT &1

257598501068 AFHAIEL (PIZ4 1 811 T42) / LIFTING CYLINDER (four stage full free lift)

bl

ALS

=

YA

N

&

ﬁm@.

&

b

it

]

F 7
'

@

FF5/NO SRFG/SN £ Name HE/QTY|  &¥H/Remarks
22 A T FEFF Piston rod 1 A iR gt
23 A i %4540, 5x49xL2 Adjusting bushing 40.5x49xL2 1 AU g
24 A 222 1 D 24x2 Circlip ®24x2 1 A B R A
25 A S 7K56x20x2. 5 Bearing 56x20x2.5 1 AR
26 A 4 56x44x3 Catch 56x45x3 1 ASHUR
27 A FLH % HE Seal ring 56x45x6 1 AR
28 A Vih 9E Piston 1 AR
29 A i Copper bushing 1 AN R (it
30 A 22 124 [ D 26. 5x2 Circlip 26.5x2 1 AR A
31 A IR Buffer ring 1 ASFR AL
32 A B2 [ Dust ring DKB45x58x7/10 1 AR
33 A S % E Seal ring 40x50x6 1 R
34 A CAEES Guide bushing 1 AR
35 A f [ O seal ring 49.7x2.4 1 AN FU R g
36 A AN 4030 Bearing 4030 1 AR A
37 A RS Cylinder 1 AR
38 A A HE49D10x26 Dowel pin D10x26 1 AR

Y
(d

o

I
o

8
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NOBLELIFT &1

256898501071 AL &RZi/ELECTRONIC

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark
1 921800100027 £/ 3£999666-94810AAA Sensor 1 Opiton
2 920200600010 PRAIF5C7-3108 Limit switch Z-3108 1 Opi ton
3 920200300004 BT FR7-156Q22-B3 Micro Switch (RZ-156Q22-B3) 4
. 921100100063 % 43401T-12-96V Display (3401T-12-96V) 1 Curtis—F
921100100155 B EDIBCR Display I1DD-E-35CD17B (D36C-R) 1 SR Inmot ion
5 256733012002 4 52JK361CXNL/3-0000 Combination switch JK361CXNL/3-0000 1
6 920200200031 BRI % (— R Key 1 RS L
8 920200100020 U TFLGSLA5-22PN-40-GO1/R Emergency StopSwitch (GSLA5-22PN-40-G01/ 1
9 251233020001 E R Integrated electrical box 1
921400100201 FEWSM-DCDQH-012 Control box WSM-DCDQH-012 1 Lt i
10 920201000002 [T R JK231 Brake switch 1
11 920500100001 Y\ 125-DC24V Horn (125-DC24V) 1
12 920500100002 R\ 25D B-24B Buzzer (DJB-24B) 1
13 920500100008 W UERS 2EHYDZ-24V Horn (HYDZ-24V) 1
14 921900100017 FEERWDC300NT DC-DC8OV/24V 1
15 920200200075 FUC-B2R LA 2% Fingerprint unlock FUC-B2 1 Opiton
16 921900100026 USB-YC-A93 USB-YC-A93 1 Opi ton
17 920200800020 FUMIF XYB-nuoli-003 Warp Switch (YB-nuoli-003) 1 Opi ton
18 921800200007 LS Angle potentiometer 1 Opiton
19 921700100005 I AEFZ3-132-133 Accelerator (FZ3-132-133) 1
20 257433010001 G2 (Inmot ion-80V-25G 7)) —H— Control harness (Inmotion-80V-256 1) 1 25-28GB/GH
20 257433010002 G (Curtis F-80V-25G1T) & Control harness (Curtis F-80V-25G/7) 1 25-28GB/GH
20 257433010003 % G (Inmot 1 on—80V-256{1) —#r— Control harness (Inmotion-80V-25G{]) 1 25-28GB/GH
20 257433010004 G (Curtis F-80V-25G{l) & Control harness (Curtis F-80V-25G{l]) 1 25-28GB/GH
20 257533010047 ZELZ R (Curtis F-80V-306) ff) Control harness(Curtis F-80V-30G) ff} 1 30-38GB/GH
20 257533010009 G Z K (Curtis F-80V-30G) il Control harness (Curtis F-80V-30G) fill 1 30-38GB/GH
20 257533010008 528 (Inmotion 7-80V-306) i Control harness(Inmotion 7-80V-306) ffy 1 30-38GB/GH
20 257533010046 525§ (Inmotion 7-80V-30G) fill Control harness (Inmotion 7-80V-30G) fill 1 30-38GB/GH
21 257433211001-S00 [H#E4MF: (Curtis F=&—-25GH) Controller Assembly(Curtis F—#——25GH| 1 25-28GH (Curtis)
21 257433217001-S00 | Hif%4LAF (Inmotion 7= —-25GH-JK) Controller Assembly (Inmotion 7=&—-25 1 25-28GH (Curtis)
21 257533211000-522 | HEE4L4 (Curtis F-80V-30G) Controller Assembly(Curtis F-80V-306) 1 25-38GB (Curtis)
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NOBLELIFT &1

256898501071 Fi##R4/ELECTRONIC

FF%/N0 GRTG/SN &% Name Fk/QTY #1E/Remark
21 257533211001-S00 | 4LAF (Curtis F-80V-30GH) Controller Assembly(Curtis F-80V-30GH) 1 30GH (Curtis)
21 257633211001-S00 | 414F (Curtis F-80V-38GH) Controller Assembly (Curtis F-80V-38GH) 1 35-38GH (Curtis)
21 257533211002-S11 [ H35ZAF (Curtis F-4PxQLEf i) Controller Assembly(Curtis F-4PxQ-BL) 1 BO-38GBLLAI R (Curtis
21 257533211003-S00 [ A% 2H A4 (Curtis F-30GHLLf i) Controller Assembly(Curtis F-30GH-BL) 1 30GHEL I (Curtis)
21 257533212000-S01 | H33 414+ (Inmotion 7-80V-30GB) Controller Assembly (Inmotion 7-80V-30GE 1 30-386B (Inmotion)
21 257533212001-S01 | HL4%4H4F (Inmotion 7-80V-30GH) Controller Assembly (Inmotion 7-80V-30GH 1 30GH (Inmotion)
21 257633212001-S00 | Hif# 44+ (Inmotion 7-80V-38GH) Controller Assembly (Inmotion 7-80V-38GH 1 35-38GH (Inmotion)
21 257533221004-S11 | HUy= 24 (iff R-80V-306) Controller Assembly (HT-80V-30G) 1 25-38GY (80Vifg A 7k k)
21 257533221104-S01 [ A4 1 (¥ K-153. 6V-30G) Controller Assembly (HT-153. 6V-30G) 1 —-38GY2 (153. 6V KK Hik)
9997 257533014004 FEAREARSEERAP30GH (Curtis F) Cable Assembly 4P30GH (Curtis F) 1 CurtisREM
257533014001 FERER U RAP25-38GB (Inmotion) Cable Assembly 4P25-38GB (Inmotion) 1 Inmotion R4
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NOBLELIFT &1

256898501071 Fi##R4/ELECTRONIC

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark

1 255034510002 JERT T AT R Left front roof guard frame light harng 1

2 255034510003 EELIERUE SN Right front roof guard frame light harr 1

3 255034510004 JR AT AR Rear combination light harness 1

4 922000100001 JTPDL-LXZM-1 Lamp PDL-LXZM-1 3

5 922000100014 JTA-LJD-A1 Lamp A-LJD-A1 2 SAREEEN

6 922000100059 JTFLDJ-JSD-002 Lamp FLDJ-JSD-002 2 i)

. 922000100028 JTRB-L590-1 Lamp RB-L590-1 2 LA
922000100027 YTRB-1590 Lamp RB-L590 2 HRTOLIUT
922000100014 JTA-LJD-A1 Lamp A-LJD-A1 1 SAREEEN
922000100028 YTRB-1590-1 Lamp RB-L590-1 1 HRLDEIUT

8 922000100027 JTRB-L590 Lamp RB-L590 1 BHABERN
922000100032 £TOW-6202 Lamp OW-6202 1 UJBLL6 5T
922000100041 1T ON-6202 Lamp OW-6202 1 UJE 5 547

9 922000100053 JTFLDJ-SSWD-003LED Lamp FLDJ-SSWD-003LED 2 JERAAAT

10 922000100051 JTFLD]J-JSD-002 Lamp FLDJ-JSD-002 1 SR
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NOBLELIFT &1

256898501072 Hi3&4f/ELECTRONIC COMPONENTS—Inmotion 73R4k

FF%/N0 FRTG/SN £ Name Fk/QTY #1E/Remark
1 257598537031 R (7105079503-00) Aluminium plate (7105079503-00) 1
2 257598537032 HT41E (999666-65069AAA) Copper bar (999666-65069AAA) 1
3 257598537033 PELRJE (001027-93221AAA) Terminal base (001027-93221AAA) 1
4 257598537034 HI1E (999666-65972AAA) Copper bar (999666-65972AAA) 1
5 257598519017-S01 |ACS80M10-C35T-4P30GB-T ACS8OM10-C35T-4P30GB-T 1 ’r ﬂwim;%‘ U=
5.1 921400100205 2] FACSB0M40-C35T Controller ACS80M40-C35T 1 T A
5 257598519019-S01 | ACS80M40-C35T-4P30GH-T ACSBOMAO-C35T-4P30GH-T 1 ’r ﬂfﬁnﬁ%u\‘“ &
5.1 921400100205 2] FACSB0M40-C35T Controller ACS80M40-C35T 1 T A
6 253698537011 F 7 5 (999666-96320AAA) Fuse (999666-96320AAA) 1
7 257598519018-S01 | ACS80M40-C35T-4P30GB-P ACS8OMA0-C35T-4P30GB-P 1 TR R 30=
7.1 921400100205 Pl 3ACSBOMA0-C35T Controller ACS80M40-C35T 1 CE NN
7 257598519020-S01 | ACSBOM40~C35T-4P30GH-P ACS80M40-C35T-4P30GH-P 1 HRAN ARSI
7.1 921400100205 Pl 3ACS8OMA0-C35T Controller ACS80M40-C35T 1 NN
8 253698537011 51745 (999666-96320AAA) Fuse (999666-96320AAA) 1
9 257598537035 HHE (999666-65904AAA) Copper bar (999666-65904AAA) 1
10 257598537036 Hil4E (7101049502-00) Copper bar (7101049502-00) 1
11 257598537037 Y2 (999666-93036AAB) Support (999666-93036AAB) 1
12 257598537043 Pfil 2 (8013815C11002) Contactor (8013815C11002) 1
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NOBLELIFT &1

256898501073 Faf¥ 4 fF/ELECTRONIC COMPONENTS—Curtis-F&R4

5 /No /SN E3:3 Name FBE/QTY 4% 1%/Remark

1 256733020001 HHR (WX17750300-514) BASE PLATE (WX17750300-514) 1

2 257598519005-S22  |F6-A-80-450-101-80V-30G-T F6-A-80-450-101-80V-30G-T 1 F 5] 5B 14 5 B (30386
2.1 921400100177 | #AC-F6-A-80-450-101 ControllerAC-F6-A-80-450-101 1 A SR

2 257598519009-S11 |F6-A-80-450-101-4PxQ-BLF-T F6-A-80-450-101-4PxQ-BLF-T 1 b A 54 1 (30-38GBLE
2.1 921400100177 | #AC-F6-A-80-450-101 ControllerAC-F6-A-80-450-101 1 A % SR

2 257598519011-S00 |F6-A-80-450-101-80V-30GH-T F6-A-80-450-101-80V-30GH-T 1 A2 5] BB 5L (30GH)
2.1 921400100177 2| #AC-F6-A-80-450-101 ControllerAC-F6-A-80-450-101 1 A % SRS

2 257598519013-S00 |F6-A-80-450-101-30GH-BLF-T F6-A-80-450-101-30GH-BLF-T 1 bR 3 (30GH LL )
2.1 921400100177 | #AC-F6-A-80-450-101 ControllerAC-F6-A-80-450-101 1 A % SR

4 257598519006-522  |F6-A-80-450-101-80V-30G-P F6-A-80-450-101-80V-30G-P 1 4 ARAE 1 (30-38G]
4.1 921400100177 | #AC-F6-A-80-450-101 ControllerAC-F6-A-80-450-101 1 A % SR

4 257598519010-S11 |F6-A-80-450-101-4PxQ-BLF-P F6-A-80-450-101-4PxQ-BLF-P 1 A 5 R (30-38GBLE
4.1 921400100177 2| #AC-F6-A-80-450-101 ControllerAC-F6-A-80-450-101 1 A % SR

4 257598519012-S00 |F6-A-80-450-101-80V-30GH-P F6-A-80-450-101-80V-30GH-P 1 S5 (30GH)
4.1 921400100177 | #AC-F6-A-80-450-101 ControllerAC-F6-A-80-450-101 1 A % SR

4 257598519014-S00 |F6-A-80-450-101-30GH-BLF-P F6-A-80-450-101-30GH-BLF-P 1 R 3 (30GH LL )
4.1 921400100177 2| #AC-F6-A-80-450-101 ControllerAC-F6-A-80-450-101 1 A % SR

5 256733020012 ik (WX17750301-1170) COPPER BAR (WX17750301-1170) 1

6 257598537016 B2 (WX10077FHO3) FUSE HOLDER (WX10077FH03) 1

7 256733020010 ik (WX17750301-1169) COPPER BAR (WX17750301-1169) 1

8 256733020011 HiHE (17750326-014) COPPER BAR(17750326-014) 1

9 257598537038 {46 22 B (WX10077FHO2) FUSE HOLDER (WX10077FH02) 1

10 257598537039 Fefih 8 (13221197) Contactor (13221197) 1

11 257598537015 {4 22 (10077FZ4VE500. 0) FUSE (10077FZ4VE500. 0) 1

12 257598537040 A (17750302) Support (17750302) 1

13 256033020002 ik (17750328-023) COPPER BAR (17750328-023) 1

%119 B, gk 129 7T
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NOBLELIFT &1

256898501076 Faf&4ff/ELECTRONIC COMPONENTS—¥§R80VXRRS

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark
1 257598537049 B (E3240235) Aluminium plate (E3240235) 1
2 257598537020 i #5(B8690243) contactor (B8690243) 1
3 257533020003 Hil#F(E3201082) Copper bar (E3201082) 1
4 256733020021 #ilF(E3200499) Copper bar (E3200499) 2
5 257598537021 517 3% (B8690653) fuse (B8690653) 2
6 257598519024-S11  |Hi380-08035A5M-4P30GY-P Hi380-08035A5M-4P306Y-P 1 B & PR (FE4P25-34
6.1 921400100205 2| #ACSB0M40-C35T Controller ACS80M40-C35T 1 A % SRS
7 257598519023-S11  |Hi380-08040A5M-4P30GY-T Hi380-08040A5M-4P306Y-T 1 | 450 1 i i (FE4P25-34
7.1 921400100205 2| A ACSB0M40-C35T Controller ACSS80M40-C35T 1 A % SR
8 257598537029 42 (E3215470) Support (E3215470) 1
9 257598537050 A (E3200750) Copper bar (E3200750) 1
10 257598537051 45 (E3200185) Terminal base (E3200185) 1

% 120 UL, 3 129 B
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NOBLELIFT &1

256898501077 Faf&4fF/ELECTRONIC COMPONENTS—¥§K153VARBERSE

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark

1 257598537052 {52 £2(E0820030) FUSE (E0820030) 2

2 256733020021 #il4F(E3200499) Copper bar (E3200499) 2

3 257598519025-S01 |Hi380-14020A5M-4P30GY2-T Hi380-14020A5M-4P306Y2-T 1 BREE AR (FE4P25-3
3.1 921400100226 1274 48H1 380-14020A5M Controller Hi380-14020A5M 1 A SN
4 257533020002 A (E3200714) Copper bar (E3200714) 1

5 257598537053 HI4R (E3240168) Aluminium plate (E3240168) 1

6 257598537022 Bl (B8690654) contactor (B8690654) 1

7 257598519026-S01  |Hi380-14020A5M-4P30GY2-P Hi380-14020A5M-4P306Y2-P 1 L 2 (FE4P25-3
7.1 921400100226 25| A5 Hi 380~14020A5M Controller Hi380-14020A5M 1 A % SR

%121 UL, 3129 B
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NOBLELIFT &1

256898501078 H1j&#14/ELECTRONIC COMPONENTS—Curtis F%%i (FEAP35-38GH)

FF5/NO GRTG/SN &% Name Fk/QTY #1E/Remark

1 257698537001 R (WX17750300-668) BASE PLATE (WX17750300-668) 1

2 257698519001-S00 |F10-A-80-550-201-80V-38GH-T F10-A-80-550-201-80V-38GH-T 1 | %A 1 5 B2 (FE4P35-3!
2.1 921400100340 Pl #AC F10-A 80-550-201 Controller AC F10-A 80-550-201 1 A AR

3 257698537003 HiHE (WX17750301-1256) COPPER BAR (WX17750301-1256) 2

b) 257698519002-S00 |F6-A-80-450-101-80V-38GH-P F6-A-80-450-101-80V-38GH-P 1 PARTE A A (FE4P35-3;
5.1 921400100177 2] #AC-F6-A-80-450-101 ControllerAC-F6-A-80-450-101 1 A NI

6 257698537005 HiHE (WX17750301-1257) COPPER BAR (WX17750301-1257) 1

7 257598537016 {6 £2 ¥ (WX10077FHO3) FUSE HOLDER (WX10077FH03) 1

8 281333020002 HiHk (17750326-022) COPPER BAR (17750326-022) 1

9 257598537039 i 3§ (13221197) Contactor (13221197) 1

10 257598537038 5 22 (WX 10077FHO2) FUSE HOLDER (WX10077FH02) 1

11 257598537015 {4 £2(10077FZ4VE500.0) FUSE (10077FZ4VE500. 0) 1

12 257698537006 HiHE(WX17750301-1255) COPPER BAR (WX17750301-1255) 1

13 257598537040 % 4(17750302) Support (17750302) 1

%122 UL, 3129 W
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NOBLELIFT &1

it

256898501079 FHEf&4Hf:/ELECTRONIC COMPONENTS—Inmotion 7#%: (FE4P35-38GH)
FF5/NO GRTG/SN &% Name Fk/QTY #1E/Remark
1 257698537007 HiHE (999666-65927AAA) COPPER BAR (999666-65927AAA) 1
2 257698537008 J4 7 2% (8013145SBF010) FUSE (8013145SBF010) 1
3 257698519003-S00 |ACS80L50-C35T-4P38GH-T ACS80L50-C35T-4P38GH-T 1 | 307 4 Fik (FE4P35-38GH)
3.1 921400100206 2 #3ACS80L50-C35T Controller ACS80L50-C35T 1 A SN
4 257698537010 ik (999666-65928AA4) COPPER BAR (999666-65928AAA) 1
5 257598537032 ik (999666-65069AA4) Copper bar (999666-65069AAA) 1
6 257598537043 B i lEs 80VDC 350A(8013815C11002)  [Contactor (8013815C11002) 1
7 257698537011 ik (7101188501-00) COPPER BAR(7101188501-00) 1
8 257698519004-S00 |ACS80M10-C35T-4P38GH-P ACS80M10-C35T-4P38GH-P 1 AR 4 i (FE4P35-38GH)
8.1 921400100205 2] FACSB0M40-C35T Controller ACS80M40-C35T 1 A NI
9 257698537013 4R (7101188500-00) BASE PLATE (7101188500-00) 1
10 257698537014 F5 1748 (8013145SBF008) FUSE (8013145SBF008) 1
11 257598537037 348 (999666-93036AAB) Support (999666-93036AAB) 1
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NOBLELIFT &1

256898501080 FIf%4H f:/ELECTRONIC COMPONENTS—Curtis F5DEZ % (FE4P25-28GH)

FF5/NO GRTG/SN &% Name Fk/QTY #1E/Remark

1 257498518005 AR (WX17750300-736) BASE PLATE (WX17750300-736) 1

2 257498519001-S00 |F5-DE-80-400-001-25GH F5-DE-80-400-001-256H 1 A ik (FE4P25-286
2.1 921400100341 Pl #AC F5-DE 80-400-001 Controller AC F5-DE 80-400-001 1 A AR
3 257598537040 FH(17750302) Support (17750302) 3

4 257598537039 Hefih 8% (13221197) Contactor (13221197) 1

5 257498518006 ik (WX17750301-1431) Copper bar (WX17750301-1431) 1

6 281333020002 HiHk (17750326-022) COPPER BAR (17750326-022) 1

7 257598537038 {6 22 J (WX10077FH02) FUSE HOLDER (WX10077FH02) 1

8 257598537015 fF 22 (10077FZ4VE500. 0) FUSE (10077FZ4VE500. 0) 1

9 257498518007 HiHE (WX17750301-1432) Copper bar (WX17750301-1432) 1

10 257598537016 5 22 )3 (WX10077FHO3) FUSE HOLDER (WX10077FH03) 1

%124 UL, 3129 W
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NOBLELIFT &1

it

256898501081 H1j%#144/ELECTRONIC COMPONENTS—Inmotion GENTZ % (FE4P25-28GH)
FF5/NO GRTG/SN &% Name Fk/QTY #1E/Remark
1 257498518001 Ml (RW200-5025) contactor (RW200-5025) 1
2 257498519005-S00 | ACS8OM40D-C35T-4P25GH-TP ACS80M40D-C35T-4P25GH-TP 1 A 24 B (FEAP25-28GH)
2.1 921400100344 ] #ACSB0M40D-C357 Controller ACS80M40D-C357 1 A SR
3 257498518002 #3482 (NL-CPD35G-LB_V1) Aluminium plate (NL-CPD35G-LB_V1) 1
i Az 4 257498518003 ik (NL-CPD356-TP1 V1) Copper bar (NL-CPD356-TP1 V1) 1
4 . 5 257498518004 X 42 (MTD-7J200-09) Support (MTD-ZJ200-09) 1
{:} o, 6 257433010000 Y RAR-JK Input expansion module-JK 1

%125 UL, 3 129 W



NOBLELIFT &1

256898501078 # Hti/BATTERY

FF5/N0 £ Name /1Y £ ¥E/Remark
1 HEL T, 8V206Ah (171%%) Li battery76.8V206Ah 1 #e /hoisting
1 257537015002 B 76, 8V277AR (F25) Li battery76. 8V277Ah 1 ¥ /hoisting
1 257537015003 BLALILT6. 8V412Ah (f7i%) Li battery76.8V412Ah 1 e /hoisting
1 257537015004 B 76, 8V554Ah (1) Li battery76. 8V554Ah 1 #¥E/hoisting
1 257537015005 FR L T6. 8V206Ah A (7)2) Li battery76. 8V206Ah (H) 1 i /hoisting
1 257537015006 HALLT6. 8V27TARINH (152) Li battery76.8V277Ah (H) 1 i /hoisting
1 257537015007 HLEL76. 8V412AhNAR (17 2%) Li battery76. 8V412Ah (H) 1 i /hoisting
1 257537015008 # AL 76, 8V554Ah Ik (f152) Li battery76.8V554Ah (H) 1 i /hoisting
1 257537013017 HEL 176, 8V206Ah (f7)%) Li battery76. 8V206Ah 1 i 3 HE/hoisting
1 257537013001 HLALILT6. 8V277AR (f113%) Li battery76.8V277Ah 1 i/ L /hoisting
1 257537013002 FEL L T6. 8V412Ah (f71%%) Li battery76.8V412Ah 1 i /3 HE/hoisting
1 257537013003 #L ALY T6. 8V554Ah (f113%) Li battery76. 8V554Ah 1 i/ L /hoisting
1 257537013018 BRI T6. 8V206Ah N (7)2) Li battery76. 8V206Ah (H) 1 i 3 HE/hoisting
1 257537013004 HILFL76. SV2TTARANFR (175 2%) Li battery76. 8V277Ah (H) 1 i/ L /hoisting
1 257537013005 HLHLIBT6. Li battery76. 8V412Ah (H) 1 i 3 HE/hoisting
1 257537013006 AL T6. Li battery76. 8V554Ah (H) 1 i% /1 /hoisting

% 126 UL, 3 129 BT




NOBLELIFT &1

256898501078 3 Hits/BATTERY

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark
2 257537015009 AL FL L 76. 8V206Ah (i) Li battery76.8V206Ah 1 FHE/Slide Over
2 257537015010 BLALILT6. 8V277AR (flll41) Li battery76.8V277Ah 1 iEE/Slide Over
2 257537015011 AL FL L 76. 8VA12Ah (fil$) Li battery76.8V412Ah 1 FHE/Slide Over
2 257537015012 HELALILT6. 8V554Ah (flll41) Li battery76.8V554Ah 1 iEe/Slide Over
2 257537015013 HLHL76. 8V206AR N F (1U4) Li battery76. 8V206Ah (H) 1 #¥E/S1ide Over
2 257537015014 HLEL76. 8V277ARANAR (1) Li battery76. 8V277Ah (H) 1 iEe/Slide Over
2 257537015015 HLHEHBT6. 8VA12AR N F (I$) Li battery76. 8V412Ah (H) 1 #¥E/S1ide Over
2 257537015016 L EL 76, 8VE54ARANAR (1) Li battery76.8V554Ah (H) 1 iEE/Slide Over
2 257537013019 1AL 76. 8V206Ah3E FH AR30G (ll4r) Li battery76.8V206Ah 1 i /1H/Slide Over
2 257537013007 4 EL 176, 8V277AhiE FIIRR30G (filld) Li battery76. 8V277Ah 1 W 1HdE/S1ide Over
2 257537013008 £ ALY 76. 8V412AhE FH AR30G (Ml41) Li battery76.8V412Ah 1 i /1H/Slide Over
2 257537013009 L HL 1 76. 8VE54AhIE N30 (filldr) Li battery76. 8V554Ah 1 W 7HdE/S1ide Over
2 257537013020 L F 76, 8V206AhINFAGHE A 306 (i) Li battery76. 8V206Ah (H) 1 i /1H/Slide Over
2 257537013010 L EL 76, 8V277ARANFAGE 306 (f4i7) Li battery76. 8V277Ah (H) 1 WA HLE/STide Over
2 257537013011 L F 76, 8V412Ah i FAGE A AR30G (i) Li battery76.8V412Ah (H) 1 i /1H/Slide Over
2 257537013012 L EL 1 76. 8V554AhINFAGE 306G (f14i7) Li battery76. 8V554Ah (H) 1 Over
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NOBLELIFT &1

256898501078 3 Hits/BATTERY

5 /No /SN E3:3 Name FBE/QTY 4% 1%/Remark
3 257537015017 B 153, 6V206Ahi FH 306 (fil4i1) Li batteryl53V206Ah 1 #EE/Slide Over
3 257537015018 AL 153, 6V277ARIE FH 306 (47) Li batteryl53V277Ah 1 Wi#e/Slide Over
3 257537015019 A 153, 6V206Ah NG AIAR30G (4)  [Li batteryl153V206Ah (H) 1 #EE/Slide Over
3 257537015020 Hf ALY 153, 6V277Ah i #Aii H 306 () Li batteryl53V277Ah (H) 1 iEe/Slide Over
3 257537013013 AL 153, 6V206AiH I A30G (fil4i) Li batteryl53V206Ah 1 i /1H/Slide Over
3 257537013014 B 153, 6V277ARIE I A30G (f1l4i) Li batteryl53V277Ah 1 WA HLE/STide Over
3 257537013015 L F 153, 6V206Ah N FAGE A AR30G (i) Li batteryl53V206Ah (H) 1 i /1H/Slide Over
3 257537013016 HRL e 153, 6V277Ah N #4306 (fi4r) Li batteryl53V277Ah (H) 1 Wi /L5 /S1ide Over
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NOBLELIFT &1

256898501078 3 Hits/BATTERY

Vi

FF5/NO FRTG/SN &% Name Fk/QTY #¥E/Remark
5 256836512001 |75 H1#$80V65A-R320 Fi i (= 41380£20%V) [Li Charger 80V65A( 3p 380+20%V) 1 76. 8V HL LA
5 256836512029 |71 2$80V100-R320 Fi:t5(=41356~520V) |Li Charger 80V100A( 3p 356V-520V) 1 76. 8V HL I A
5 256836512023 |75 H1#380V150-R320 Tt (= HI356~520V) [Li Charger 80VI50A( 3p 356V-520V) 1 76. 8V HL LA
5 256836512028 721 3380V200-R320 1 (= #1356 ~520V) |Li Charger 80V200A( 3p 356V-520V) 1 76. SVAH HLith
5 256636512002 |75 H1#3153V100A-R320 11:5( = 4]380£20%V)[Li Charger 153V100A( 3p 380420%V) 1 153V HL
5 256836512004 |75 114$153V100A-R320/Yt5(= 4356 ~520V)[Li Charger 153V100A( 3p 356V-520V) 1 153V

%129 UL, 3 129 W




